PREFACE

1. This Parts Catalog is the 1st revised of Yanmar crawler back—hoe B50-2B(for Europe)

2.Parts catalog history

Parts catalog No Published Note
1st edition 000Y00S3670 Nov., 1997
1st revised 000Y00S3671 Jun., 2002

Disuse old edition

3. Model name

SECTION Column Model name Manufactured M/#
| (Vehicle) A) B50-2B 1997/9~ 60549~
(A) 4TNE88-B1 1997/8~ 16344~
Il (Engine)
(B) 4TNE88-EB1 1999/1~ 20580~

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmer Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market, otherwise their use in
repairing causes such as an early breakage, for instance.



Y00S3671

PICTURESQUE

LABEL---Fig.1

[INDEX (1) == vv MAIN PARTS

INLETHOUSE & EXHAUST PIPE---Fig.2
ENGINE MOUNT---Fig.4

RADIATOR & OIL COOLER---Fig.5
FUEL TANK & FUEL PIPE---Fig.6
HYD.OIL TANK---Fig.39

RIGHT

HEATER---Fig. 10

ELECTRIC PART---Fig.8

o

BATTERY---Fig.7

SWING CYLINDER:--Fig.27

GREASING- - -Fig. 51

BOOM & BOOM BRAGKET- - -Fig. 52|

[ARM & BUCKET LINK---Fig.53

[BUCKET CYLINDER- - -Fig. 26|

FRAME COVER---Fig.20
BONNET- - -Fig. 22

ROLLER & ADJUST:-Fig. 11
CRAWLER- - -Fig. 12
TRAVEL MOTOR---Fig.29

BLADE CYLINDER:--Fig.28
BLADE:--Fig.54

HYD. OIL PIP
CONTROL PIPI

[N
NG

ACCELERATOR:--Fig.3

CONTROL EQUIPMENT---Fig.13 ~ 18
HYD. OIL PUMP & JOINT---Fig.23
SEAT MOUNT & STEP---Fig.21
CONTROL VALVE---Fig.32 ~ 36
REMOTE CONTROL VALVE:---Fig.37, 38

G---Fig.40 ~ 4
- -Fig.48,50

FRAME & TURNING BEARING---Fig.19
TURNING MOTOR- - -Fig. 30

SWIVEL JOINT---Fig. 31




Y00S3671

PICTURESQUE INDEX (2) -« --- HYDRAULIC SECTION

[RADIATOR & OIL COOLER:--Fig.5|

RIGHT  [TURNING MOTOR---Fig. 30] [REMOTE CONTROL VALVE- --Fig. 37, 38]

ls / S| | [Fvo- oIl puwp & JoiNT---Fig. 23]
[HyD. 01L TANK~~~Fig.39|/
[sWING CYLINDER---F'Q.N
‘I

ad

ARM _CYLINDER- - -Fig. 25]

[TRAY

[CONTROL VALVE: - -Fig.32 ~ 34

=

[SWIVEL JOINT- - -Fig.31] LEFT

[BLADE CYLINDER: - -Fig. 28]




Y00S3671

] [PAINTED COLOR LISTI

o

I
ot 3 |
i 7
5 4 )OPERATIONAL PART 2 3
PAINTED COLOR COLOR
PART | DESCRIPTION MUNSEL No. CODE
(:) YANMAR NEW PERMANENT YELLOW 87
5.2Y8.5/11
@ YANMAR DEEP GREEN 890
6.36BG2. 11/1.76
<:> YANMAR NEW GRAYISH GREEN 86
2.9BG4.8/3.0
(:) YANMAR DARK OLIVE GRAY -0
5.39Y2.92/0.78
YANMAR CHARCOAL GRAY
N2.0 71




Y00S3671

Ez[PAINT PART No. ]

PAINT PART No.
PART PAINTED COLOR
1649CAN 4 QCAN SPRAY

(1) | YANMAR NEW PERMANENT YELLOW|981101-09519 | 97762040870 | 977620-30871
(2) | YANMAR DEEP GREEN 981101-09517 | 977620-40820 | 977620-30N31
(3) | YANMAR NEW GRAYISH GREEN | 981101-09616 | 977620-40860 | 97762030861
(4) | YANMAR DARK OLIVE GRAY 977620-40720 | TOR-90460003
(5) | YANMAR CHARCOAL GRAY 981101-09516 | 977620-40710 | 977620-30371

Eg[EXPRESSlON OF PAINTED PARTSI

PART NO.

PART NAME

PAINTED COLOR

— 1

BOOM ASSY (YELLOW:87)

YANMAR NEW PERMANENT YELOOW

172425-81100

(NOTE) ( )at the end of part name shows Paint Color.

Z1[COLOR OF MAIN PARTSI

PART

PAINTED COLOR

MAIN PARTS

®

YANMAR NEW PERMANENT YELLOW

BOOM
ARM
BOOM CYLI
ARM CYLIN
BUCKET CY
FUEL TANK
HYD.OIL TANK
BONNET

WORK LAMP COVER

NDER
DER
LINDER

YANMAR DEEP GREEN

BLADE

BLADE CYLIN
SWING CYLIN
CABIN DOOR
COUNTER WE]
ENGINE SURR
TRAVEL CONN

YANMAR NEW GRAYISH GREEN

CABIN
STEP
TURNING FRAME
CYLINDER COVER

YANMAR DARK OLIVE GRAY

OPERATIONAL PART

@6 @ ®

YANMAR CHARCOAL GRAY

IRON CRAWLER




Y00S3671

1/5

-FIGURE

PICTURESQUE INDEX: -+ - -~

e =
(2]
- =
=]
2 o
= - . 3 .
z = 2 \ o =
< NN =
hvd i o =
S - / A A\ w s
o ~ y
X ; -
- o ¢ 58 = o
D N/ | d
— \/ A¥ -—
= b \N74 \, 7/ * &
/ /7 U ) g
3 o
1] L
Y [a 18
= a—
S [a 18
i &=
[ . z
L
5 T = =
o i = =
= —_—
o o = =
~ = o
[n = = m
m = 7 1
= [N E)
= © .
o
< L
_DA T L (o]
I
= -
w [V
L
[a 19
o
— - m
3 S =
—1 = = m
[NE) - <
m H = =
=<C i N
- oo o w
— o &) =5
= =
o Q 2
. —
=
L L
w - 3. .
= o 49
F i

Fig.2




Y00S3671

2/5

-FIGURE

PICTURESQUE INDEX: -+ - -~

17

im =
= —_—
> = _
B _ 2 m
= m N -
3 = = -
= bt = W
= oV 2 2
. o = <
i =
o = m o
2 ol E
. o
w
o= ) —
o
g 2 = R e
2 CE = SN
= == = S i
= =5 = 4 e
—O =2 s \ :
oD
S =° o /: \
Ew i = \N\« W
I~ o = 7 —) =
- = W A@ﬁ Akﬂwé? i
— /4 .
: : oY i«\"/v\ o
- 0 > ) Y
A E =
E

18

w19

g.

h%e

B s S'
AR

o o
[am o) =
L g =
= = &
= L —= =
= — =25 =i
Ll = =
= = Y o
=2 o oo
— = = =8
20D <C e =<
c=Zoo 3% >3
L= L) 2= sz
= =
1O E .
(@] s o
OC M o8 _ = =
== e £
=— = =
(o] = =
(S 8 g
* K| =
. » N2 .
1= & \ -
[T i =z




Y0053671

PICTURESQUE INDEX: -« FIGURE 3/5

(TRAVEL & P.T.0.)

Fig.29 TRAVEL MOTOR Fi9.33 CONTROL VALVE

Fi9.34 CONTROL VALVE
(ARM & SWING)

Fig.35 CONTROL VALVE
(BOOM & BUCKET)




Y00S3671

PICTU

RESQUE INDEX: - FIGURE 475

Fig.37 REMOTE CONTROL VALVE
(RIGHT)

Fig.41 HYD.OIL PIPING Fi9.45 HYD.OIL PIPING
(VALVE ~ MOTOR, BOOM (P

. T.0.FRAME END)

Fig.42 HYD.OIL PIPING FiQ.46 HYD.OIL PIPING
(VALVE (TRAVEL)
~ SWIVEL, SWING)

N

Fig.43 HYD.OIL PIPING

(RETURN: 1)

Fi9.40 HYD.OIL PIPING

(TANK ~ PUMP ~ VALVE

Fig-44 HYD.OIL PIPING Fig.48 HYD. OIL PIPING

) (RETURN:2) (P.T.0.VALVE, BOOM)




Y00S3671

5/5

-FIGURE

PICTURESQUE INDEX: -+ - -~

p e
=
-]
—
m L
14 O
=2 <
= =
o
= <
o
= 10D
m o
0 w
o
[N
= . .
> = -
= . -
= ¥ g
O 3 2
P o 2 ) :
= = .N =
.I.O.~ .I.VO m &
PW WN.C P =
o <
DlDH Dlmw < %
i m__ % .
T2 T -
= =2 :
oo o —
90( 7 ('] 2
0 o
< 1D Z (qV
- To)
u-v g ot
i i E




Y00S3671

WIRING DIAGRAM CAB (STANDARD) N N N N N _(LJ_%GARE_T CAB (OP)

LAME ‘ HEATER siiToH switon - GHTER ‘
BOOM HEATER WIPER 1o RADIO SWITCH SAFETY
SWITCH LAMP MOTOR WIPER LAMP v g - -
SAFETY HEAD | ROOM D o i | | e (=2 )SULTCH
TOW SPEED X m @ LI_ & ! ! 12688 —1.268 ol /HORN
_1 ’ B BY(L > | n ’ | | ’ m|m m|m
— olal  ala
? ? HORN | | m| == | | B3 51 o a| Z| o @ | | | | |
sz ’ gﬁgﬁhf Beg  ded 222 g ’ Sk ’ S T
[ i TTIr1 __ FF . S iy Y O o O | Tepm olgl g2
@ _j D D | ‘ [ [] L‘J L}l IM‘IGIISI |4+5I6| IAeIeI |4|5‘6| | S I
|8 bl I L 21BT e = ga= 15 2ela
> 1. 25YL ==
' 952 BUZZER
§ 1{2[3]4 1]2[3 0.5R
s 19[18[21]20 12]13]24] Hj
@ HOUR METER
JOINT OF STARTING SWITCH
19 [30]17]50]AC ik | ' LAMP
HEAT| © G O 321 1;:;'— o.svﬁ
OFF SENSOR Iy
oN 5 5 e = @ | FUEL METER
1.26L - 0. 5Bt
Y ®: O { 1.25Y8 [o 0.5Y8
START © o 1.25YR |t~ 1. 25YR 0.5YR T | CHARGE
o 1.25B HH 1.25B 1.25B 0.5B 11 0.5B :
1.25B Hﬁ 1. 25B 0.5Y 0.5Y T 0.5LW
0. 5aR 0.56R 1 lo.6va OIL
0.5GW 0.56W T 0.5L
0.5Lg 0.5Lg T 0.5LR
DT gy g B ' TEMP
32 1. 25RY 3. UHW Il 1.25YB —r—1{ [0.5R
TIVER i m-= -
Z ; 1. 268 NK FUS[BL 3.0 oy 9.0R [ son 1A%T5 on X X
STOP 3. 0WB %7 3.0WB | 3.0RB j;; 3.0RB 1 1
EMGIME 3.0V st s.00 [ 3. 0RW 772 3. ORW
208 408 3.0RB 3. 0RB ;_QT 3.0RB |
'.—; 11:25Yw | o
RELAY | 2007 ke o @ .
L2 Graseon 95D31R oty ol
BATTERY S e SWITCH STARTING
E|EE B 1.25lg “’g 2 1.25Lg
al2le| = 2. 0RL 24 o] 2:0AL
1.268 ‘ ‘
ol 26 ‘
RELAY =713 0RB ‘
SAFETY 2o | LN E LR I
m— e HEE
21(20[19]27(26]|25(22|24(23] 83(64
| e
e e B et B B e o [® ] EARTH
A B P T _3-OLaw oovs 1 Joeve— (® | (SWITCH STARTING)
SOLENOID s.08 1475 o5 o.se [-—pse  q(e) | (CHARGE)
ENGINE STOP 200 {ylpi}-2:0t + DU TSR IGR) | (BUZZER)
2 z 5. oRM gl g g s oslg o.sg  H(@ | (OIL)
R U A §:°-§GH L@ | (TEMP)
25 P24 28 || GR (AIR)
" nl ” 25 30]29] [32]s1 3. ORW
8 3.0R% o 154
3 = 3B 3 1.25Y8 ;1. 25Y8 [
S S :' :‘ 3.0Y ﬁ—l.ZSOI 15A
:i:g'; E::'i:l\;ﬁl_ 154 FUSE BOX
OTOR STA G ' 48
Y |®& Yollow L|#& Blu R |# Red GW| %8 GreenWhite |Gr|Zb—  aray MOTOR TARTIN =
YB|®& Yellowotack |LW| B biue White |RY| 7% Red Yollw |GR|#k Graenfed | Or|4Lvy  Orango HEATER SWITCH SWITCH VALVE VALVE
YR | # Yellow Red LR | & Blus Red RW | #E Red ¥hite B8 Black Br|#% Brom Al R OlIL TEMP cuT TOW
YL |#®& YellowBlue |LB| &R Blus Black |RB|#&S Red Black BR| B Black Red YW| #E Yollow White PRESSURE OFF SPEED
Wi& W¥hite LG|&#& Blue Green  |RG| 7k Red Green  |BW| BE Black White |RL |7 Red Blue
WB| &% White Black |Lg| &M Young Leaves | G &  Green GL| %% areen Black |GB| %R Groen Black .
ALTERNATER 78~




»»72170-03150, ,"LABEL SET",1,,,,,,,5555555555>

,»,172170-03130, ,"LABEL,SPACIFICATION",1,,,,55555535535533>5
,»,172170-03151, ,LABEL,1,,,,,,,.5555555555

»»,172519-03150, ,"LABEL, ACCEL™,1,,,,..:555553555555

,»,172170-03161, ,LABEL,1,,,,,,,.5555555555

»»,172143-03180, ,LABEL,1,,,,,,,.5555555555

2,,172170-03180, ,"LABEL, OIL/WATER",1,,,,555555535522335
8,2,,172168-03270, ,LABEL,1,,,,,,,.:555555555
9,2,,172143-03210, ,LABEL,2, ,,,,,,.5555555555

10,2,,172168-03211, ,LABEL,1,,,,,,,,555555555>

11,2,,172143-03240, ,LABEL,1,,,,,,,5555555555>5
12,2,,172171-03261, ,"LABEL ,BOOM™,1, ,,,,,,5555555555>5
13,2,,172142-03280, ,LABEL,1,,,,,,,55555555555

14,2,,172137-03301, ,""LABEL, TURNING LOCK",1,,,,,,55555555355>5
15,2,,172141-03360, ,""LABEL, START SWITCH",1,,,,.555555555355>5

16,2, ,172165-03430, ,""LABEL ,GREASE FEED",1,,,.,5555535535535>»
17,2,,172165-03440, ,"LABEL, GREASE",1,,,,,5555553555535
18,2,,172151-03451, ,"LABEL, BOOM™,2,,,,,,,,555555555>5
18-1,2,,172142-03451, ,"LABEL, BOOM",2,,,,,,R,,72170011,M20501,,,,,,,,,,,1
19,2, ,22857-300050, ,""SCREW 3X 5",4,,,,,,,.55553555555
20,2,,933112-45300, , "LABEL, DANGER (A)".,1,,,.,:.5555555555>
21,2,,933112-45400, ,"LABEL, DANGER (B)",1,,,.55555553522335
22,2,,933112-50700, ,"LABEL, OIL FEED",1,,,.,.5555553555535
23,2,,933112-52500, ,"LABEL, FUEL",1,,,,,.55555355355355
24,2,,933112-54300, ,"LABEL, AIR CLEANER",1,,,...55555525355>5
25,2,,933112-55700, ,"LABEL, SUB-TANK",1,,,...555553535535
26,2,,933112-55800, ,"LABEL, RADIATER",1,,,,,5555553525535
27,2,,933112-55900, ,"LABEL, ANTI-FREEZING",1,,,,,5555553525535
28,2,,172165-03230, ,"LABEL, P.T.0.",1,,,,,.5:555555555>
28-1,2,,172165-03231, ,""LABEL, P.T.0.",1,,,,,,N,,72164328,M21976,,,,,,.,,,,,1
29,2,,172168-03300, ,"LABEL, SELECT",1,,.,..355553523533>»
29-1,2,,172168-03301, ,"LABEL, SELECT",1,,,,,,N,,72164328,M21976,,,,,5555551
30,2,,172147-03210, ,LABEL,1,,,,,.:555555555355

31,2,,172165-03460, ,"LABEL, PATERN A",1,,,...,.:553555955>5
32,2,,172162-03180, ,"LABEL ,HEATER SWITCH",1,,,,,.55555555955>5
33,2,,172162-03190, ,"LABEL ,WIPER SWITCH,1,,,,.5555535525355>5
34,2,,172165-03301, ,"LABEL,CAB",1,,,,,,55555555555
35,2,,172165-03311, ,LABEL,1,,,,..:.5555555555

36,2,,172165-03321, ,LABEL,1,,,,..:.5555555555

37,1,,172183-03280, ,"LABEL, LOCK",1,,,,,,W,1,72183132,M21694,,,,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



gt (3et™ )
LABEL (CABIN)

Fig.

BH UNo. 1id

= 1 INC.2~36

BHUNo. 20 D365 8 HET,
2627 37
g
I79%U—-% STI—~%
AIR CLEANER RADIATOR
13 25 ®#%hoysL—

BERI VBN
@EPART SET TO
OPE. SIDE OF
LOCK LEVER

CABIN INSIDE ®ns8n0
© ® VIEWED FrRok ®
'7 5 ® 29
4 A2
4
B Onsan
O seisd VIEWED FRoM ©
14
®ns8M0

VIEWED FROM

) :”.Sﬁn'iolﬂlz

&

©»s80

32 33

O©»rs80
VIEWED FRok ©

|

17

19

VIEWED FRoM ©

@15

2= XALVF
22 STARTING SWITCH

BONNET INSIDE

Bk, #BBANC.ITRIME
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS STAMPED INTO

THIS LOCAT{ON

21

J L
FRAEND. 3T )
MACHINE SERIAL NO.
IS STAMPED [NTO g
TH{S LOCATION '

18

31 y




»»72170-03160, ,"LABEL SET",,1,,,,,,5555555555>

,»,172170-03130, ,"LABEL,SPACIFICATION",,1,,,,5555535535535>5
,»,172170-03151, ,LABEL,,1,,,,,,.5555555555

»»,172519-03150, ,"LABEL, ACCEL™,,1,,,..,.5555555555

,»,172170-03161, ,LABEL,,1,,,,,,.,,55555555

»»,172143-03180, ,LABEL,,1,,,,,,.55555355555

2,,172170-03180, ,""LABEL, OIL/WATER™,,1,,,555555535522335
8,2,,172168-03270, ,LABEL,,1,,,,,,.5555555555
9,2,,172143-03210, ,LABEL, ,2,,,,,,:5555555555
10,2,,172168-03211, ,LABEL, ,1,,,,,,,5:5555555>
11,2,,172143-03240, ,LABEL, ,1,,,,,,5555555555>
12,2,,172171-03261, ,"LABEL ,BOOM™, ,1,,,,,.5555555555>5
13,2,,172142-03280, ,LABEL, ,1,,,,,,55555555555

14,2,,172137-03301, ,""LABEL, TURNING LOCK",,1,,,,,55555555355>5
15,2,,172141-03360, ,"'LABEL, START SWITCH",,1,,,,.05555555955>5

16,2, ,172165-03430, ,""LABEL ,GREASE FEED",,1,,,,5555535535555>5
17,2,,172165-03440, ,"LABEL, GREASE",,1,,,,5555553555535
18,2,,172151-03451, ,"LABEL, BOOM™,,2,,,,,,,555555555>5
18-1,2,,172142-03451, ,"LABEL, BOOM",,2,,,,,R,,,,72170011,M20501,,,,,,,,,1
19,2, ,22857-300050, ,""SCREW 3X 5",,4,,,,,,.55553555555
20,2,,933112-45300, , "LABEL, DANGER (A)",.1,,.,,,..5555555555
21,2,,933112-45400, ,"LABEL, DANGER (B)",.,1,,.555555535552335
22,2,,933112-50700, ,"LABEL, OIL FEED",,1,,,,5555553555535
23,2,,933112-52500, ,"LABEL, FUEL",.1l,,,,.5:55535555555
24,2,,933112-54300, ,"LABEL, AIR CLEANER",.,1,,,.,,.5555525955>5
25,2,,933112-55700, ,"LABEL, SUB-TANK",,1l,,...555553535532
26,2,,933112-55800, ,"LABEL, RADIATER",,1,,,,5555553525535
27,2,,933112-55900, ,"LABEL, ANTI-FREEZING",,1,,,,5555553525535
28,2,,172165-03230, ,"LABEL, P.T.0.",.1,,,,.5:5555555555
28-1,2,,172165-03231, ,"LABEL, P.T.O0.",,1,,,,,N,,,,72164328,M21976,,,,,,,,,1
29,2,,172168-03300, ,"LABEL, SELECT",,1,,.,:55553523533>»
29-1,2,,172168-03301, ,"LABEL, SELECT",,1,,,,,N,,,,72164328,M21976,,,,,,,,,1
30,2,,172147-03210, ,LABEL , ,1,,,,.,.5555555555
31,2,,172151-03540, ,"LABEL ,PATTERN A", .1, ,,.,.:553555355>5
32,2,,172165-03141, ,"LABEL ,FRONT", ,1,,,,.55555555955>5
33,1,,172183-03280, ,"LABEL, LOCK",,2,,,,,W,1,,,72183132,M2169%4,,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



S (F¢/E7)
Fig. LABEL (CANOPY)

/ 3 ik e, 2532285
No. 2325 R HET.
16 I 2 24 1 INC, 232 =
33
1 1
AN /N
g Tihet 7
S IR CLEANE

/ 5 ©®%o -
30 28 ﬁ%’:’sﬁ%&i@ % B E#mav

25 ©PART SET TO
< OPE. SIDE OF
LOCK LEVER

; 4 L
5 ) IR
a: :
I \C -~
4 Koky b 22 55T0s
6 _BONNET INSIDE STARTING SWITCH

v T
©#»s80 O»s8n
VIEWED FROW(@© VIEWED FROM © OP

STI-%
RADIATOR

].4 7 IR Te
®rs8a1
VIEWED FROM
23
N
O o\
i
LU N
£)
=@ — 9
iy /
T, N0 TR WAND. 3T 2
MACHINE SERIAL ﬁb. & MACHINE SERIAL NO. 3
ENGINE SERJAL NO. IS STAMPED INTO 18
1S STAMPED INTO THIS LOCATION
THIS LOCATION
qﬂ?ﬁ i a1 {
21

N\

20

12




,1,,172170-11300, ,"EXTENSION PIPE,EXH",1,1,,,,.555535535555>5

,1,,124664-13580, ,CLAMP,1,1,,,,,,,5.5555555>5

-1,1,,172168-11310, ,CLAMP,1,1,,,,,N,,72168235,M21853,72168235,M21853, ,,,,,,,, |
»1,,22117-080000, ,"WASHER  8",1,1,,,,,,,55553555555

,1,,22217-080000, ,"SPRING WASHER 8",1,1,,,.,.555555552535
,1,,26106-080552, ,""BOLT M 8X 55 PLATED",1,1,,,..555555325553

1
2
2
3
4
5
6,1,,26706-080002, ,"NUT M 8",1,1,,,,5555533333355



7T 5—
Fig. J MUFFLER

¥735—

/é\
MUFFLER

N

~



1,1,,172170-11540, ,""HOSE,AIR CLEANER",1,1,,,,,55553535553535>5
2111 123000_0700005 5"CLAMP 70",1,1, 7979379333333 73393
3111 1194250_516605 5"BAND 250",1,1, 7979379333333 3393



_ T7Y—F
Fig. AIR CLEANER
IPP2Y—7F

AIR CLEANER
REFER TO Fig. ENG.




1,1,,172170-12130, ,"CABLE,ACCEL(EP)",1,1,,,...55522353315
2,1,,172168-12150, ,"LEVER,ACCEL(EP)",1,1,,,,,5:5555533555
2-1,1,,172179-

12100, ,"LEVER,ACCEL",1,1,,,,,N,,72168243,M21989,72168243,M21989, ,,,,,,,,1
3,1,,172137-12270, ,"" JOINT, CABLE",1,1,,,.,:5553555535553
4,1,,172141-12280, ,"CLAMP, ACCEL WIRE™,1,1,,,.5555553555535
5,1,,172113-12521,,"PIN, CABLE™,1,1,,,,,.5.55555555>
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,,,,5555355535353
7,1,,1A1040-56900, ,"PIN 6X 17",1,1,,,,,,5555552355>5
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,,,.5555555352535
9,1,,22137-060000, ,""WASHER 6, POLISHED",2,2,,,,.,5555535235535
10,1, ,22217-080000, ,""SPRING WASHER 8',2,2,,,,5555535535533>5
11,1,,26013-100302, ,""BOLT M10X 30",2,2,,,5555555352553
12,1,,26116-080162, ,""BOLT M 8X 16 PLATED",2,2,,,,,25555555355>5



5 7o
Fig. ACCELERATOR




1,1,,196420-02310, ,"ABSORBER, SHOCK",4,4,,,.,.553555353553
2,1,,172126-13102, ,"BED (A), ENGINE",1,1,,,,,,,:5555555555
3,1,,172146-13100, ,BRACKET , 1,1, ,,,,,:5555525555

3-1,1,,172146-

13101, ,BRACKET,1,1,,,,,N,,72164175,M21564,72164175,M21564, ,,,,,,,,1
4,1,,172146-13110, ,BRACKET,1,1,,,,,5555555355555

4-1,1,,172146-

13111, ,BRACKET,1,1,,,,,N,,72164175,M21564,72164175,M21564, ,,,,,,,,1
5,1,,172168-13150, ,BRACHET, 2,2, ,,,,,,,555555555

6,1,,172142-13171, ,"'BRACKET, ENGINE",1,1,,,,,.5555555955>5
7,1,,172168-13180, ,""BRACKET COMP.,ENGINE™,2,2,,,,,5555535535535
7-1,1,,172168-13181, ,""BRACKET
COMP.,ENGINE",2,2,,,,,R,,72175001,M21675,72175001,M21675,,,,,,,,,1
8,1,,172162-13200, ,"BOLT M10X30",8,8,,,,,55555555355>5
9,1,,172124-13230, ,"'STOPPER, ENGINE",4.,4,,,,,.55535555355>5
10,1,,172131-37170, ,"BOLT M12X 30" ,7,7,,2553555553233533
11,1,,172137-46040, ,""SEAT, SPRING",8,8,,,,5555553555535
12,1,,22217-100000, ,""SPRING WASHER 10',8,8,,,,55555355535555>»
13,1,,22217-120000, ,"WASHER 12,SPRING",8,8,,,,:5553555535555
14,1,,22217-120000, ,"WASHER 12,SPRING",8,8,,,.,:5553555535554
15,1,,26013-100252, ,""BOLT W/WASHER M10X25",8,8,,,,555355525533135
16,1,,26013-120302, ,"'BOLT W/WASHER M12X30",8,8,,,55555555532525
17,1, ,26076-120402, ,""BOLT 10.9 12X 4",1,1,,,,.555553533523
18,1,,26716-120002, ,"NUT M12",8,8,,,,,::555535553555



TOUIIOVE
Fig. U ENGINE MOUNT




1,,172122-13300, ,"'STAY, RADIATOR",1,1,,,.5555555355553
1,,172168-13300, ,""MOUNT CMP,RADIATOR™,2,2,,,5555355535335535
1,,172122-13310,,""MOUNT, RADIATOR"™,4,4,,,,,5535553533523
1,,172168-13330, ,"STAY,MOUNT",1,1,,,,,,.5555555555
,1,,172126-13370, ,""HOSE(C), WATER DRAIN",1,1,,,,,5555535555575
1,1,,172171-14600, ,"HOSE

0

1

1

,,172168-13370, ,""BRACKET COMPL.",1,1,,,,5555553525535
»,172312-13430, ,"HOSE(A), DRAIN",1,1,,,,,.,:55555555>5
-1,1,,172734-14620, ,""PIPE L=300,

UEL",1,1,,,,,N,,72146294 ,M21754,72146294 ,M21754, ,,,,,,,,1
8,1,,129030-44500, ,RADIATOR,1,1,,,,,,5555555555>5
8-1,1,,129030-44501, ,RADIATOR,1,1,,,,,N,,72168139,M20681,72168139,M20681,, , ,, , ,
9,2,,121250-44590, ,CLAMP,2,2,,,,,W, ,TN92196 ,M20675,TN92196 ,M20675, , ,,,,,,, |
10,2,,26014-080122, ,"'BOLT M 8X
12",4,4,,,,,W,,TN92196,M20675,TN92196 ,M20675, ,,,,,,,,1
11,2,,171064-44610, ,SHROUD,1,1,,,,,W,,TN92196 ,M20675,TN92196 ,M20675, ,,,,,,,, |
12,2,,129030-44650, ,""RADIATOR SUB-
ASSY",1,1,,,,,W,,TN92196,M20675,TN92196,M20675, ,,,,,,,,1
13,2,,124450-44800, ,"LABEL,
RADIATOR",1,1,,,,,W,,TN92196 ,M20675,TN92196 ,M20675, ,,,,,,,.1
14,2, ,129030-59530, ,"PIPE, FUEL
pi2xLz200",1,1,,,,,W,,TN92196 ,M20675,TN92196 ,M20675, ,,,,,,, .1
15,2,,124450-44590, ,""CAP, RADIATOR",1,1,,,...55555325935
16,1,,26051-080002, ,"NUT M 8",8,8,,,,,,.55553555555

17,1, ,121470-44540, ,"LABEL, SUB-TANK",1,1,,...555553535533
18,1,,119812-44570, ,"NET, WIRE™,1,1,,,,,,,,55555555>
19,1,,129030-49010, ,""PIPECA) ,RADIATOR" ,1,1,,,,5555555332555
20,1,,119812-49020, ,"PIPE (B), C. WATER",1,1,,,,,5533555552225
21,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,,.,..55555532293
22,2,,121450-49100, ,"BODY, COCK",1,1,,,,,5555555355555
23,2,,121250-49121, ,PLUG,1,1,,,,,,,555555555>5
24,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,,,.,,5355532223>
25,1,,124766-59050, ,"CLAMP 12",4.,4,,,,,,,,::55355355
26,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,,,,.:5555555355>5
27,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,,,,53555535555355>5
28,1,,23010-038000, ,"CLAMP 38",4.,4,,,,,,,,55555555
29,1,,26013-060202, ,"BOLT M 6X 20",2,2,,,:55535555325235

30,1, ,26013-080162, ,""BOLT W/WASHER M8X16",6,6,,,,5555555555573
31,1,,26013-080162, ,"'BOLT W/WASHER M8X16",2,2,,,,5555555555533
32,1,,26013-080162, ,"'BOLT W/WASHER M8X16",2,2,,,,55535555522335
33,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,,,3:5535555332233
34,1,,121468-44510, ,"SUB-TANK ASSY",1,1,,..,,.5555555355>5
35,2,,121470-44521, ,"BODY,SUB-TANK" ,1,1,,,,,.5555555355»
36,2,,121450-44531, ,CAP,1,1,,,,,,:555355355355
37,2,,121468-44540, ,"PLUG, SUB-TANK",1,1,,,,,555555553555>5
38,2,,124450-44560, ,CLAMP,1,1,,,,,,555555352555
39,2,,121470-44581, ,GASKET, 1,1, ,,,.:.5555553555

40,2, ,23065-070130, ,"PIPE 7X 130",1,1,,,,,.5555555355>5



STUT—4 & IV
Fig. RADIATOR & MOUNT

36—

39—




,,772168-14100, ,""TANK ASSY, FUEL OIL",1,1,,,,,5555535235535
»»104200-11920, ,COCK,1,1,,,,,5555552352555

,,172162-14180, ,""GAUGE UNIT,FUEL",1,1,,,,555555555555>»
»»,172162-14200, ,GASKET,1,1,,,,,,:5555555555

,»,172141-14260, ,FLOAT,1,1,,,,,,5555555555>

2,,172122-14300, ,"CAP, FUEL TANK",1,1,,,.,555553555535
7,3,,105430-55070, ,GASKET,1,1,,,,,5555532352525
9,3,,172168-14220, ,""SEAL A,CR SPONGE™,1,1,,,,55555355535535>»
10,3,,172168-14240, ,"'SEAL B,CR SPONGE",2,2,,,,.:,53555535555
11,3,,172168-14320, ,"'RUBBER,SEAL C",1,1,,,,,555555555535
12,2,,172142-14420, ,"PIPE, FUEL",1,1,,,,,,,5555555555
12-1,2,,172142-14421, ,""HOSE, FUEL
GAUGE",1,1,,,,,N,,72168223,M21754,72168223 ,M21754, ,,,,,,,,1
13,2,,101504-55101, ,"STRAINER,FUEL INLET",1,1,,,,,.5555555955>5
14,2,,22217-050000, ,"'SPRING WASHER 5",5,5,,,,.555555535553
15,2,,23010-014000, ,"CLAMP 14™,2,2,,,,,,,5555555555

16,2, ,26557-050122, ,""SCREW M 5X 12",5,5,,,,5555535235533>5

17,1, ,194145-04810, ,""WASHER 10" ,6,6,,,5555535553535523
18,1,,172142-14320, ,""GAUGE, FUEL",1,1,,,,,.5555555255>5
19,1,,22217-100000, ,"'SPRING WASHER 10",6,6,,,.55553555535554
20,1,,23080-013000, ,"CLAMP 13,HOSE",1,1,,,..555555353554
21,1,,26116-100252, ,""BOLT M10X 25 PLATED",6,6,,.55555553555535
22,1,,172137-14610, ,"PIPE (B), FUEL",1,1,,,,,555535555355>5
23,1,,172142-14620, ,""HOSE L750, FUEL",1,1,,,,.:553555535255
24,1,,172126-16540, ,"CLAMP 10X70",1,1,,,.,:555355232523
25,1,,129335-55700, ,"SEPARATOR, WATER",1,1,,,...553553533554
26,2,,104200-55321, ,"VALVE, TAPER",1,1,,,,.555535535533>5
27,2,,104200-55330, ,"'SPRING, TAPER VALVE",1,1,,,,.,555553525535
28,2,,104200-55341, ,""HANDLE, COCK",1,1,,,.5555555325235
29,2,,124064-55510, ,"BOWL, FUEL STRAINER",1,1,,,.,.55535555335554
30,2,,102103-55520, ,0-RING,1,1,,,,,,,5,55555555
31,2,,110250-55610, ,"RING, RETAINING,1,1,,,,..55535555555>5
32,2,,121257-55720, ,"SPRING, SCREEN",1,1,,,,,.:555555355>5
33,2,,121257-55731, ,FLOAT,1,1,,,.,.5555352355>5
35,2,,101720-55750, ,"PLUG 6",2,2,,,,,,,5555555555
36,2,,104200-55750, ,"SCREW M 4™,1,1,,,,,,,555555525>5
37,2,,171081-55910, ,SCREEN,1,1,,,,,,,5555555555
38,2,,23418-060000, ,"GASKET 6, NYLON",2,2,,,,:55535555335253
39,2,,24311-240100, ,"0-RING 1A P-10A",1,1,,,,:5553552335223
40,1, ,124766-59050, ,"CLAMP 12",6,6,,,,,5555553555555

41,1, ,22217-080000, ,"SPRING WASHER 8",1,1,,,,,555535555355>5
42,1,,26116-080652, ,""BOLT M 8X 65 PLATED",1,1,,,,5555553555535
43,1,,172137-13430, ,"PIPE (B), DRAIN",1,1,,,,,,::5553322535
44,1, ,933110-00301, ,"KEY ASSY",1,1,,,,.:55555553555

45,1, ,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,,,..,555553555235
46,1, ,22217-080000, ,""SPRING WASHER 8",2,2,,,,,555535555355>5
47,1,,26116-080162, ,""BOLT M 8X 16 PLATED",2,2,,,,.5535553555535
48,1, ,172168-14270, ,""COVER ASSY",1,1,,,,:5553552335223

1,1
2,2
3,2
4,2
5,2
6



FO¥ 4 & FOISA4
Fig. FUEL TANK & FUEL LINE

B UNo. 112
Bl LNo. 205165 8B %7,
1 INC.2~16

F.O.ZFL—F
FUEL STRAINER 40




1,1,,172142-16100, ,"CORD(+), BATTERY",1,1,,,,555555553333>
2,1,,172165-16100, ,BATTERY,1,1,,,,,,:5555525555

2-1,1,,172165-

16101, ,BATTERY,1,1,,,,,N,,72165380,*1993.06,72165380,*1993.06,,,,,,,
2-2,1,,172165-16102, ,BATTERY,1,1,,,,,N,,72165394,M21504,72165394 ,M21504,,,,,,,
3,1,,172142-16110, ,"CORD(-), BATTERY",1,1,,,,,,,555555555>
4,1,,172142-16200, ,COVER, 1,1, ,,,,,1,,,,,,,5,,>

4-1,1,,172165-16130, ,"COVER,
BATTERY",1,1,,,,,S,1,72165394,M21504,72165394 ,M21504,,,,,,,
5,1,,22137-100000, ,""WASHER 10,POLISHED",1,1,,,,,55555525355>5
6,1,,22217-080000, ,"SPRING WASHER 8",1,1,,.,,.5555355535555>»
7,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,,5555535555555>5
8,1,,26716-080002, ,"NUT M 8",1,1,,,,,,,5555555555
9,1,,26716-100002, ,"NUT M10",1,1,,,,,5.5555555555
10,1,,172116-16310, ,"'RETAINER, BATTERY",1,1,,,..555555555535
11,1,,22157-080000, ,"WASHER  8",2,2,,,,,,,,55555555>
12,1,,26716-080002, ,"NUT M 8",4,4,,,,,,,,,:5555555
13,1,,933171-15710, ,"'ROD(B), BATTERY FIX",2,2,,,,5355553552335>5



Ny FY

Fig. 9 BATTERY




1,1,,172168-16500, ,HARNESS(A),1,1,,,,..55555223535
2,1,,172168-16510, ,HARNESS(B) ,1,1,,,,.55525553335>5
2-1,1,,172168-16511, ,""HARNESS (B),
WIRE",1,1,,,,,S,,72149216,M21694,72149216 ,M21694, ,,,,,,
3,1,,172168-16520, ,""HARNESS C",1,1,,,,,,,555555555>
4,1,,172165-16530, ,""HARNESS D",1,1,,,,,5555555355555
5,1,,172126-16540, ,""CLAMP 10X70",2,2,,,,5555535335533»
6,1,,172122-16570, ,"LINK, FUSIBLE",1,1,,,,5,555535555555>5
7,1,,194250-51660, ,"BAND 250",1,1,,,,,,,5555555555
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,,,.5555555352535
9,1,,22137-100000, ,""WASHER 10,POLISHED",1,1,,,,.555553525535
10,1, ,22137-120000, ,""WASHER 12,POLISHED",2,2,,,,5555535535533>5
11,1,,22217-100000, ,""SPRING WASHER 10',2,2,,,,5555535535533>»
12,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,.,.5553555535555
13,1,,22217-120000, ,"WASHER 12,SPRING",2,2,,,,:55535552535553
14,1, ,26116-100162, ,""BOLT M10X 16 PLATED",1,1,,,..555555355553
15,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,,,.,5555555353523
16,1, ,26116-120162, ,""BOLT M12X 16 PLATED",2,2,,,.,55555553533523
17,1,,29311-515000, ,""GROMMET 51X5",1,1,,,,555535555335555
18,1,,933168-55770, ,"BAND 146",5,5,,,,,,,555555555>
18-1,1,,933168-55770, ,""BAND
146",3,3,,,,,K,,72165345,M21094,72165345,M21094, ,,,,,,,,1
19,1,,933171-15801, ,"WIRE, EARTH",1,1,,,..555555355553
20,1,,172162-17100, ,"BOX COMP.,INDICATOR",1,1,,,,:5553555335254
20-1,1,,172162-17101, ,""BOX ASSY,

INDICATOR",1,1,,,,,N,,72162464 ,M21744,72162464 ,M21744,,,,,,,
21,2,,172162-17130, ,HOURMETER, 1,1, ,,,,W,,72162464 ,M21744,72162464 ,M21744,,,,,,,
22,2,,172162-17120, ,VALVE, 4,4, , ,,,,.,5555355555
23,1,,172168-17100, ,"BRACKET ASSY, ELEC.",1,1,,,.,:5553555335254
24,1,,172168-17120, ,"BRACKET ASSY, TIMER",1,1,,,,.55535555335224
25,1,,172141-17141, ,"UNIT, CHECKER",1,1,,,...55555353554
26,1,,172141-17150, ,BUZZER,1,1,,,,,,:555552555>5
27,1,,172141-17160, ,"BOX, FUSE™,1.,1,.,.,,55553352355>
27-1,1,,172141-17161, ,"BOX,
FUSE",1,1,,,,,N,,72165378,M21254,72165378,M21254,,,,,,,,,1
28,2,,29411-050000, ,"FUSE (

5A) ,CARTRIDGE",1,1,,,,,2Z,,72165378,M21254,72165378,M21254, ,,,,,,,, 1
29,2,,29411-100000, ,"FUSE

(10A) ,CARTRIDGE",2,2,,,,,Z,,72165378,M21254,72165378 ,M21254, ,,,,,,,,1
30,2,,29411-150000, ,"FUSE (15A) ,CARTRIDCGE"™,2,2,,,,:35555553535333>5
30-1,2,,29411-150000, ,"FUSE

(15A) ,CARTRIDGE",5,5,,,,,K,,72165378,M21254,72165378 ,M21254, ,,,,,,,, 1
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,1.,1,,,.,,.5555525955>5
32,2,,172141-17230, ,"BULB 24V- 6W",1,1,,,,,,5555535523
33,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,1,,,..,55555522535
34,2,,29220-788200, ,BULB,1,1,,,,,,55555555555
35,1,,119247-77100, ,""RELAY, SAFETY",1,1,,,..555555355523
36,1,,119640-77711, ,"LIMITER,CURRENT" ,1,1,,,,55555355535535>»
37,1,,121522-77721, ," INDICATOR, CHARGING",1,1,,,,.:5553555535255
38,1,,119650-77910, ,"RELAY, GROW",1,1,,,,.5553555535553
39,2,,119650-77920, ,"BODY, RELAY",1,1,,,,:5553555532555
39-1,2,,129052-77920, ,"'BODY, RELAY",1,1,,,,,R,,TN-93149,M21504,TN-
93149,M21504, ,,,,,,,.1

40,2, ,119650-77930, ,""BRACKET, RELAY",1,1,,,.,.:553555535255
41,1,,119632-77920, ,TIMER,1,1,,,,,,.,:.555555>
41-1,1,,119632-77921, ,"TIMER(1
SEC.",1,1,,,,,N,,72175176,M21989,72175176 ,M21989, ,,,,,,,,1
42,1, ,22137-060000, ,""WASHER 6, POLISHED",2,2,,,,.5553555535254
43,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,,,,.:5553555535254
44,1, ,22137-060000, ,""WASHER 6, POLISHED",2,2,,,,.55535555335553
45,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,,,,5555555535553
46,1,,933168-55770, ,"BAND 146",1,1,,,,,,.5555552555

47,1, ,22217-080000, ,""SPRING WASHER 8",2.2,,,,,.555555555>5



48,1,,22217-080000, ,"SPRING WASHER 8",2,2,,,,.555553533553
49,1,,22217-100000, ,"SPRING WASHER 10",3,3,,,,5555553555535
50,1,,26013-060122, ,""BOLT M 6X 12",2,2,,,,3:55553523533>5
51,1,,26022-050162, ,"SCREW M 5X 16",2,2,,,,,5.5555552355>5
52,1,,26022-060122, ,"SCREW M 6X 12",1,1,,,,,.5555552355>5
53,1,,26022-060122, ,""'SCREW M 6X 12",1,1,,,.,,555555355554
54,1,,26022-060122, ,""'SCREW M 6X 12",2,2,,,,555535553533523
55,1,,26022-060162, ,""'SCREW M 6X 16",1,1,,,,,555555355553
56,1,,26022-060162, ,"SCREW M 6X 16",1,1,,,,,.5555555355>5
57,1,,26022-060162, ,""SCREW M 6X 16",1,1,,,,,.5555555355>5
58,1,,26022-060252, ,""'SCREW M 6X 25",2,2,,,.555535553533554
59,1,,26023-040202, ,""'SCREW M 4X 20",4,4,,,,555535523533523
59-1,1,,26589-040202, ," SCREW

M4 ,BINDING",4.4,,,,,N,,72168186,M00501,72168186,M00501, ,,,,,,,,1
60,1,,26116-080162, ,"BOLT M 8X 16 PLATED",2,2,,,,555535555335224
61,1,,26116-080162, ,"'BOLT M 8X 16 PLATED",2,2,,,.,555553555535
62,1,,26716-100002, ,"NUT M10™,3,3,,,,,,5555555525>
63,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,1,,,,:555535535535>5
65,2,,933110-00301, ,"KEY ASSY",1,1,,,,,5:55555355555
66,1,,933110-05300, ,HORN,1,1,,,,,,.5555555555
67,1,,933113-15900, ,""COVER, SWITCH TERMI.",1,1,,.,..5553553533>»
68,1,,194464-52190, ,"SWITCH, SAFETY START",1,2,,,,:555535535533>5
69,1,,22137-180000, ,"WASHER 18",1,2,,,,.55555352355135
70,1,,26776-180002, ,"NUT M18,LOCK",1,2,,,,.553555535553
71,1,,172142-16550, ,CLAMP,1,1,,,,,,5555555555>5
72,1,,172165-16560, ,"HARNESS (G)",1,1,.,.::55553522353>
73,1,,22217-060000, ,"SPRING WASHER 6",1,1,,,,.55535553535553
74,1,,26116-060122, ,""BOLT M 6X 12",1,1,,,,:555535235533>5

=EEsssss=sssssEssE



_ ‘I TEM(Ht Y, $v/E H5E)
Fig. ELECTRIC PART(CABIN, CANOPY)

REFER TO Fig.12 >
8
J:—D\l N
! % é ~
2, \
* ¢ / EHE
CANOPY SPEC.
34 f

PREV|0US



,»,172137-16000, ,WIRE,1,,,,,,,5555555555>
»»,172165-16540, ,"HARNESS E",1,,,,,,,5,55555555>
»»,172165-16550, ,"HARNESS (F)",1,,,,,55555552352555
»»,172122-16590, ,"BAND 200F",2,,,,,,,,,:.5555555
,,172137-62970, ,"GROMMET 16™,2,,,,,,,.5555555555
»»,172122-79890, ,"CLAMP 350",1,,,,,,,5555555555>
1,,22857-400120, ,"SCREW 4X12",2,,,,,,,:55523523555
8,1,,933168-55770,,"BAND 146",1,,,,,,,,555552555>
9,1,,22857-400100, ,"SCREW 4X10™,2,,,,,,5:555355355555
10,1,,933113-05150, ,"LAMP, ROOM™,1,,,,,,,.5555555555
11,2,,933113-05160, ,"BULB (12V5W)",1,,...5552255352535
12,1,,172312-17250, ,ASHTRAY, 1, ,,,,,.55555555555

13,1, ,22867-400100, ,"SCREW 4X10",3,,,,,,55555355355235
14,1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,,,.,:5555555355335
15,1,,172734-17070, ,"'BLADE 450, WIPER",1,,,,,555555555355>5
16,1,,172165-17130, ,ARM, 1, ,,,,,.5555555555>
17,1,,172151-17300, ,COVER, 1, ,,,,,,5555555555>5
18,1,,172162-17330, ,"SWITCH,WIPER" ,1,,,,55555555355553
19,1,,26013-060122, ,"BOLT M 6X 12",3,,,,,,5555352557>5
20,1, ,26022-050202, ,"SCREW M 5X 20,1, ,,.,55555555322332
21,1,,172165-16200, ,""MOTOR 520A, WIPER™,1,,.,.55553553533554

RPRR R R R

1
2
3
4
5
6
7



ELECTRIC PART(CABIN)

. 1 1 BERG VER)
19




1,1,,172137-16560, ,BAND,5,5, ,,,5555555555555

2,1,,172141-16560, ,"WIRE, LAMP™,1,1,,,,,.5.55555555>

2-1,1,,172141-16561, ,"WIRE,
LAMP",1,1,,,,,S,,72149216,M21694,72149216 ,M21694, ,,,,,,

3,1,,172141-17201, ,"LAMP, WORK™,1,1,,,,,,5555555555>5

4,2,,172141-17211,,"BULB 12V55W",1,1,,,,,555555355554

5,1,,172137-17401, ,COVER,1,1,,,,,,,555555555>5

6,1,,26013-120302, ,"'BOLT W/WASHER M12X30",1,1,,,5555535553335525
7,1,,933152-03700, ,"WASHER, SIDE CLUTCH",1,1,,,.,.,.5555555355>5

8,1,,22137-130000, ,"WASHER 13",2,2,,,,,W,,72149216,M21694,72149216 ,M2169%4, ,,,,,,



Fig. 1 2

T—93507
WORK LAMP

B3
PREVIOUS




’ ’772170_17600’ ’I'HEATER ASSY."l’ 7% %%%7%%7%7%3%7%73%3%73%3%3)3
,1,,772170-17601, ,""HEATER ASY(B37-2A)",1,,,,,,N,,72165378,M21339,,,,,5555551
,,172165-17600, ,""HEATER COMPL.",1,,,,55555553555535

1

2

1,2,,172165-17601, ,""HEATER ASSY",1,,,,,,N,,72165378,M21339,,,,,,,555,1
2,,172162-17610, ,"SWITCH,HEATER" ,1,,,,.555555555355 5
2,,172168-17610, ,"HOSE, HEATER™,2,,,,,,,,5555555555
3,,172168-17620, ,"HOSE ,HEATER",2, ,,,,,,,,55555555>
3,,172168-17630, ,"" TUBE,CORRUGATED" ,2, ,,,555555535535535
,2,,172124-17630, ,"VALVE, MINIATURE",1,,,,.,5555555535555
8,2,,172124-17640, ,"JOINT 3/8",2,,,,,,.55552332335
9,2,,22137-100000, ,""WASHER 10,POLISHED",4,,,,.5555355353553
10,2,,23000-022000, ,"CLAMP 22™.,4,,,,,,,,,,55555555
11,2,,26013-100202, ,"'BOLT W/WASHER M10X20",4,,,,553555535533555
12,2,,933152-09280, ,"BAND 170™,3,,,,,,:.555535553555
13,2,,933166-24240, ,""ELBOW, SWIVEL JOINT",1,,,,.505555555955>5
13-1,2,,172732-76161, ,ELBOW,1,,,,,,N,,72165328,M20974, ,,,,,5,55,1
14,2,,933171-15680, ,""GROMMET 40X13",2,,,,555555535235535

15,1, ,772165-17700, ,""DEFROSTER ASSY",1,,,,55555535535533>5
16,2,,172122-16590, ,"BAND 200F",2,,,,,,,,.555555555
17,2,,172165-17701, ,"'BRACKET COMPL.",1,,,.:55555553525235
18,2,,172120-17710, ,""NOZZLE, DEFROSTER",1,,...5555535335533>»
19,2,,172122-17730, ,""COVER, DEFROSTER",1,,,,,5555553555535
20,2,,172165-17800, ,HOSE,1,,,,,,555555555555
21,2,,22857-400120, ,"SCREW 4X12",2,,,,,,25559522235>5
22,2,,26013-080202, ,"'BOLT W/WASHER M8X20",2,,,,55555555555533
23,2,,26557-050102, ,""'SCREW M 5X 10",2,,,.,355553523533>»



'I 3 E—% & F7O0xX4%
Fig. HEATER & DEFROSTER

B H UNo. 151
BHUNo. 160023 EHET,
15 INC. 16~23

R H UNo. 112
R LN 2B 1458 H T,
1 INC.2~14

1

y



»1,,172148-29100, ,SPROCKET ,2,2,,,,,,5555555555>5
,1,,26013-120352, ,""BOLT M12X 35",18,18,,,,55555553555553
,1,,772631-37100, ,"IDLER,FRONT",2,2,,,,,W,1,*,"FROM 1ST",*,"FROM 1ST",,,,,,,,.|
-1,1,,772631-37121, ,""IDLER 295
ASY(IRON",2,2,,,,,N,1,72164276,M21724,72164276,M21724,,,,,,,,,1
4,2,,172631-37120, ,"IDLER 295",2,2,,,,,,,,,:555555>
5,2,,172148-99490, ,"KIT, FRONT IDLER",2,2,,,,:5555355535535>»
5-1,2,,172148-99491, ,"IDLER KIT,

FRONT",2,2,,,,,N,,72164276 ,M21724,72164276 ,M21724,,,,,,,,,1
6,3,,172631-37150, ,"'COLLER
35X45X34",2,2,,,,,2,,72164276,M21724,72164276 ,M21724, ,,,,,,,.1
7,3,,172631-37160, ,""COLLER 35X45X22.5",4,4,,,,,5553533533523
8,3,,172631-37170, ,""SEAL 45 80 18, WATER",4.,4,,,,,55355535235535
8-1,3,,172164-37120, ,""SEAL 45 85 8.5
19",4,4,,,,,R,,72164059,M21424,72164059 ,M21424, ,,,,,,,,1
9,3,,172631-37180, ,""SHAFT, IDLER"™,2,2,,,,,5555535535535

10,3, ,22242-000300, ,""CIRCLIP 30",2,2,,555555595559355

11,3, ,22242-000350, ,""CIRCLIP 35",2,2,,555555593959355
12,3,,24101-063074, ,BEARING,4,4, ,,,,,.,,55555555
13,2,,172631-37200, ,"COVER (A)",2,2,,,,.55322233323235
14,2,,172631-37210, ,"COVER (B)".,2.2,,,..:53522353335
15,2,,933171-13691, ,"'PLUG PT1/8",2,2,,,,5355553552355>5

16,1, ,772148-37300, ,""ROLLER ASSY, TRACK",8,8,,,,5555535535535>5
18,2,,172148-37320, ,"COVER (A)",8,8,,,,.:53222333135
19,2,,172148-37330, ,"COVER (B)",8,8,,,.,:53522333335
20,2,,1A1030-48250, ,"SEAL QLF30621218,01L",16,16,,.,.555553525535
21,2,,22252-000620, ,"CIRCLIP 62(H)",16,16,,,,55553555332525
22,2,,933111-73800, ,BEARING,16,16,,,,55555355535555>»
23,2,,933171-13802, ,""SHAFT, ROLLER"™,8,8,,,,,.5555555355>5
24,1,,172113-36050, ,"BOLT, ROLLER ADJUST",8,8,,,.:55535555335524
25,1,,22217-160000, ,"SPRING WASHER 16",8.,8,.,,.55553553533554
26,1,,26657-160002, ,""CAP NUT M16",8,8,,,,5555553555535
27,1,,772116-37500, ,""ROLLER ASSY, CARIA"™,2.2,,,,,.5553522255>5
27-1,1,,772116-37501, ,""ROLLER ASSY,
CARIA",2,2,,,,,R,,72170009,M21108,72170009,M21108,,,,,,,
27-2,1,,772116-37502, ,""ROLLER ASSY,
CARIA",2,2,,,,,N,,72170010,M21339,72170010,M21339,,,,,,,
28,2,,172614-21820, ,COLLER, 2,2,,,,,Z,,72170010,M21339,72170010,M21339, ,,,,,,
29,2,,172614-23190, ,"COLLER
25X34x2",2,2,,,,,Z,,72170009,M21108,72170009,M21108, ,,,,,,
31,2,,172116-37520, ,"SHAFT, UPPER ROLLER™,2,2,,,,555535555335553
31-1,2,,172146-37510, ,"'SHAFT, CARIA
ROLLER",2,2,,,,,N,,72170010,M21339,72170010,M21339, ,,,,,,
32,2,,172116-37540, ,"COVER, BLIND",2,2,,,,,,55555355235
33,2,,22242-000250, ,"CIRCLIP
25s8",2,2,,,,,2,,72170010,M21339,72170010,M21339,,,,,,,
34,2,,22252-000520, ,"CIRCLIP 52" ,4,4,,,,,5055595559355
35,2,,24101-062054, ,"BEARING #6205",4.,4,,,,,.5555522235>5
36,2,,24311-000460, ,"0-RING 1A P-46.0",2,2,,,.,55355532223
37,2,,933171-13691, ,"PLUG
pT1/8",2,2,,,,,Z,,72170009,M21108,72170009,M21108, ,,,,,,
38,2,,933172-13990, ,""SEAL S255218,WATER",2,2,,,.,5555355535353
38-1,2,,1E6140-73420, ,"'SEAL QLF255218,
om.",2,2,,,,,S,,72170009,M21108,72170009,M21108, ,,,,,,
39,1,,22451-160170, ,"WIRE 1.6X170",2,2,,,:5555555322232

40,1, ,933110-21600, ,"BOLT M 8X 18",2,2,,,,,55553555355>5
41,1,,172148-37700, ,"PLATE, IDRER FORK",4,4,,,,.,,55535535533>5
42,1, ,172122-37710, ,""HOLDER, ADJUSTER",2,2,,,.,,.5555555255>»
43,1, ,172631-37710, ,""SPRING, ADJUSTING",2.,2,,,,,:5555525355>5
44,1, ,172122-37752, ,""ADJUST CYLINDER",2,2,,,.,,55555322535
45,2, ,172122-37782, ,""ADJUST TUBE",2,2,,,:5555555552335
46,2,,172122-37810, ,PISTON,2,2,,,,,,,,,55555555

47,2, ,172122-37820, ,""ADJUST SEAL SET",2,2,,.,..5535555352335

1
2
3
3



51,1,,172122-37843, ,""VALVE ASSY, NIPPLE",2,2,,,.,,.55555353555
56,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,,,,5555355353523
57,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,55553553335225
58,1,,26013-120402, ,"BOLT M12X 40",8,8,,,.5553555532523
59,1,,772148-73100, ,"IDLER ASSY",2,2,,,,,W,2,*,"FROM 1ST",*,"FROM 1ST",,,,,,,,,1
59-1,1,,772148-37110, ,"1DLER

rR",2,2,,,,,N,2,72164276 ,M21724,72164276 ,M21724,,,,,,,,,1
60,2,,172148-37110,,IDLER,2,2,,,,,,,,,,5555555
61,2,,172631-37200, ,"COVER (A)",2,2,,,,,535253322235
62,2,,172631-37210, ,"COVER (B)".2,2,,,,::352533322235
63,2,,933171-13691, ,"PLUG PT1/8",2,2,,,5553535552523335
64,2,,172148-99490, ,"KIT, FRONT IDLER",2,2,,,,555535553535523
64-1,2,,172148-99491, ,"IDLER KIT,
FRONT",2,2,,,,,N,,72164276,M21724,72164276 ,M21724,,,,,,,,,1
65,3,,172631-37170, ,"SEAL 45 80 18, WATER",4,4,,,.:5555535322335
65-1,3,,172164-37120, ,""SEAL 45 85 8.5
19",4,4,,,,,R,,72164059,M21424,72164059 ,M21424,,,,,,,,,1
66,3,,172631-37160, ,""COLLER 35X45X22.5",4,4,,,,,5535535235213
67,3,,172631-37180, ,"SHAFT, IDLER",2,2,,,,,,.355553555535

68,3, ,22242-000300, ,"CIRCLIP 30",2,2,,,55555593593335

69,3, ,22242-000350, ,"CIRCLIP 35",2,2,,550559993939395
70,3,,24101-063074, ,BEARING, 4,4, ,,,,,,,55555555>5
71,3,,172631-37150, ,"COLLER

35X45X34",2,2,,,,,2Z,,72164276 ,M21725,72164276 ,M21725, ,,,,,,



A
X

A e
NG
Ng
0% oz
_7m
|

08

rie 14

dhay0—-S5H4
RUBBER CRAWLER SPEC.




., /72148-38100, ,"CRAWLER(R) ASSY",1,1,,,,,:5555333531»
,,172148-38100, ,"CRAWLER 370R™,1,1,,,,5555553555535
,»,172148-38110, ,"LINK, TRACK R",1,1,,,,,5.555555255
»»,172113-38180, ,BUSH, 42,42, ,,,,,,,,.555555>

»»,172614-38210, ,"PIN, TRACK",41,41,,,,,,,,55555555>
,,172071-61021, ,"PLATE, SHOE 370",42,42,,,,.,5535553533553
2,,172614-38290, ,"PIN, MASTER",1,1,,,,,,.555555255
8,2,,172614-38300, ,"PIN 5X45, LOCK",1,1,,,.,55555553555523
9,1,,772148-38110, ,""CRAWLER(L) ASSY",1,1,,,.,.55555553353>5
10,2,,172148-38120, ,""CRAWLER 370L",1,1,,,,5555555535553
11,3,,172148-38130, ,"LINK, TRACK L",1,1,,,,:555535535535>5
12,4,,172113-38180, ,BUSH, 42,42, ,,,,,,,,.555555>»
13,4,,172614-38210, ,"PIN, TRACK"™,41,41,,,,,5555535535535
14,2,,172071-61021, ,""PLATE, SHOE 370",42,42,,,,,,:355532523
15,2,,172614-38290, ,"PIN, MASTER",1,1,,,,,.55535555955>5

16,2, ,172614-38300, ,"PIN 5X45, LOCK",1,1,,,..555555355553
17,1,,172122-38731, ,""TRACK 370G(R),MASTER",1,1,,,,551,5555552555
18,1,,172122-38741, ,""TRACK 370G(L),MASTER",1,1,,,,551,5555552555
19,1,,172148-38600, ,"CRAWLER, RABBER",2.,2,,,,,.55535555355>5

1,1
2,2
3,3
4,4
5,4
6,3
7



'I 5 g0—-5
Fig. CRAWLER

Jaso-—-3>




,,172146-41320, ,GROMMET ,1,1,,,,,,,5,55555555
,,194145-04810, ,"WASHER 10",2,2,,,,,,,,555555555
,»,172165-46400, ,SUPPORT ,1,1,,,,,,,5555555555
»»,172165-46660, ,COVER,1,1,,,,,,55555355555>5

,»,172165-47100, ,"STAND R, LEVER™,1,1,,,,,,,.5:555555>
2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,555555555>5
8,2,,24550-025150, ,"BUSH 25X15",2,2,,,,,,5555555353>5
9,1,,172165-47300, ,""STAND L, LEVER",1,1,,,,55555553555555
10,2,,172141-41370, ,""BUSH 2015",2,2,,,,,,53555535233
12,2,,24550-025150, ,""BUSH 25X15",2,2,,,,,55555525355>5
13,1,,172165-47730, ,"GUIDE, HOSE",1,1,,,..555555355553

14,1, ,172165-47770, ,""BRACKET, ACCEL",1,1,,,,.555355535535553
15,1, ,172165-47900, ,""BRACKET R",1,1,,,,555535553555553
16,1,,172165-47930, ,""BRACKET L",1,1,,,.55555553555535
17,1,,172165-47960, ,"BOLT M 8",4,4,,,,,,,,:.555555>

18,1, ,172165-47980, ,""SHIM 42X25.5X0.5",4,4,,,,:55553533533>»
19,1,,172151-53430, ,GROMMET , 2,2, , ,,,,.,555555555
20,1,,172165-47990, ,WASHER,2,2, ,,,,,,5.55555555
21,1,,172137-69850, ,SCREW, 8,8, ,,,,,5555555555>5
21-1,1,,172519-63240, ,""BOLT 8X
16",8,8,,,,.N,,72168034,M00501,72168034,M00501, ,,,,,,.,1
22,1,,22217-100000, ,"SPRING WASHER 10" ,7,7,,,3555535335335723
23,1,,22242-000250, ,"CIRCLIP 25S5",2,2,,,,555355535335535

24,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,4,4,,,,,.:3555222223
25,1,,26013-080202, ,""BOLT W/WASHER M8X20",4,4,,,,,5535555522533
26,1, ,26013-080202, ,""BOLT W/WASHER M8X20",4,4,,,,553535555522333
27,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,555355553322335
28,1,,26116-100202, ,""BOLT M10X 20 PLATED",5.,5,,..5555553525535
29,1,,26116-100902, ,"BOLT M10X 90 PLATED",2,2,,,.,:5553552335224
30,1, ,194630-62360, ,GROMMET ,4.,4, ,,,,,,,555555555
31,1,,26116-100504, ,""BOLT M10X 50 PLATED",1,1,,...35555535255335
32,1,,26716-100002, ,"NUT M10™,1,1,,,,,,5555555555>
33,1,,22117-080000, ,"WASHER = 8",4.,4,,,,,,,,55552355>5
34,1,,24311-000340, ,"0-RING 1A P-34.0",4,4,,,...2355532223
35,1,,172165-47730, ,"GUIDE, HOSE",1,1,,,.,.5553555535524
35-1,1,,172165-47720, ,"'GUIDE

COMP. ,HOSE"™,1,1,,,,,N,,72165286,M20769,72165286,M20769, ,,,,,,,,1

1,1
2,1
3,1
4,1
5,1
6



'I BHEEE (N - & 2571)
Fig. CONTROL EQUIPMENT(LEVER & STAND)

(=57
PREVIOUS

%—35




»»,172141-41340, ,B00TS,2,2,,,,,,,5555555555

,»,172122-45050, ,"KNOB (L)",1,1,,,,,555555552555
,»,172122-45060, ,"KNOB (R)",1,1,,,,,555555552555
,,172168-45100, ,"LEVER L COMP.,TRACK",1,1,,,,,55555555955>5
»»,172141-41370, ,"BUSH 2015",2,2,,,,,,,5555555555
,,172168-45120, ,"LEVER R COMP.,TRACK",1,1,,,,5555553523553
2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,5.5555555>5
8,1,,172124-46200, ,""0-RING 27X5.7",3,3,,,535555535235335
9,1,,24761-020000, ,"NIPPLE PT1/8,GREASE"™,2,2,,,,,55353555555225
10,1,,26116-100504, ,"'BOLT M10X 50 PLATED",4.,4,,...:5553552355>5
11,1,,26716-100002, ,"NUT M10",4,4,,,,,,,,,:5555555

12,1, ,26756-100002, ,""LOCK NUT M10 PLATED",2,2,,,5:555535553533553
13,1,,172168-45200, ,""SHAFT, TRACK",1,1,,,,5555553555535
14,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,,,,,55353555555223
15,1,,172165-46100, ,"'PEDAL L ASSY",1,1,,,.:5553555535523

16,1, ,172165-46150, ,"PEDAL R COMP™,1,1,,,,.555553523553

17,1, ,26013-060302, ,""BOLT M 6X 30",4,4,,,,555555352523
18,1,,172168-45940, ,"ROD 200",2,2,,,,,,,55555352555
19,1,,172122-46590, ,"ELBALL 8",2,2,,,,,,,,5555355555
20,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,,,,.:5555555355>5
21,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,,.,55555532235533
22,1,,26051-080002, ,"NUT M 8",4,4,,,,,,,,,.555555>5
23,1,,933110-54100, ,"PIN 4.75X14",2,2,,,55355352323323

1,1
2,1
3,1
4,1
5,2
6,1
7



‘I R E (ETT)
Fig. CONTROL EQUIPMENT (DRI VE)




,»1A1040-45890, ,"WASHER 10 36 4.5",1,1,,,12000000s20020
»,172124-46200, ,"0-RING 27X5.7",2,2,,,555223333323233
»»172165-46300, ,"LINK W/BUSH",1,1,,,,55535522332335
»,172141-41360, ,"BUSH 1415",2,2,,,,,5553533333335
,,172165-46350, ,"BRACKET, PEDAL",1,1,,.0002000000000s
1,,172165-46390, ,"PIN 14X105",1,1, 1122000200000
-1,1,,172146-41910, ,"PIN 14-
100",1,1,,,,,R,,72165308,M20865,72165308,M20865, , , , ., ., , |
7,1,,172168-46800, ,"LINK W/BUSH, SWING".,1,1,,.00s0s00sssssns
8,2,,172141-41370,,"BUSH 2015",2,2,,,,55535323332335
9,1,,172168-46820, ,SHAFT,1,1,,,,55555233533325

10,1, ,22217-100000, ,"'SPRING WASHER 10".,1,1,.,.2ss200ss200s0
11,1, ,22351-040032, ,"'SPRING PIN 4X32",1,1, .10 0ss0nsssn0s
12,1,,24311-000210, ,"0-RING 1A P=21.0".2,2, 110 ss220sss222s
13,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE™, 1,1, 01100050005 0000
14,1, ,24761-040000, ,"NIPPLE B,GREASE™, 1,1, . 01000000000000
14-1,1,,24761-050000, ,"NIPPLE
C,GREASE™,1,1,,,,,N,,72165314,M20865,72165314,M20865, , , , ., ., , |
15,1,,26051-080002, ,"NUT M 8",7,7,,555553332332335

16,1, ,26013-100202, ,"BOLT W/WASHER M10X20",2,2, 1110222005 200s4
17,1, ,26013-100252, ,"BOLT W/WASHER M10X25".2,2. 112000000500 0s0
18,1, ,26116-100202, ,"BOLT M10X 20 PLATED™,1,1,..1000000000000s
19,1,,172068-28490, ,"SPRING  8",4,4,,,,5:35552233332»

20,1, ,172157-45990, ,"BOOTS, PEDAL™.1,1, .10 000sss0n0s0s

21,1, ,172165-46230, ,"SHAFT, SWING™,2,2, .1 1120s520022005

22,1, ,172165-46260, ,"COVER, PEDAL™,2,2, .. 10200000022000
22-1,1,,172165-46261, ,"COVER,
PEDAL",2,2,,,..N,,72164101,M21424,72164101,M21424, ,,,,,.,,1
23,1,,172165-46280, ,"PEDAL ASSY, SWING".,1,1,,.00000000sss00s
23-1,1,,172165-46281, ,""PEDAL ASSY,
SWING",1,1,,,,.R,,72165374,M21254,72165374,M21254, , , ., ., ., |
24,1,,172165-46340, ,BOLT,2,2,,,5535522233332»

25,1, ,22137-080000, ,"WASHER 8, POLISHED™,2,2, .11 000sss000s0s
26,1, ,22351-040020, ,"'SPRING PIN 4X20™,2.2, 111 sssssnnnssss
27,1, ,26116-080254, ,"BOLT M 8X 25 PLATED",2,2,, 12202000000 020n
27-1,1,,26116-080304, ,"BOLT M 8X
30",2,2,,,.,R,,72165371,M21169,72165371,M21169, ,,,,, .., 1
28,1,,26716-080002, ,"NUT M 8",2,2,,,,55553532333233

29,1, ,26756-080002, ,"LOCK NUT M 8 PLATED",4,4, .10 nnssssnnnss
29-1,1,,26716-080002, ,"NUT M
8".,4,4,,,,,R,,72183095,M21659,72183095,M21659, , , ., ., |
30,1,,172122-46590, ,"ELBALL 8",3,3,,,55535353332232335
31,1,,172168-46840, ,"ROD 240" ,1,1,,,,55553532333233
32,1,,172168-46860, ,""ROD 100",1,1,,,,55553532333233
33,1,,172122-47250, ,"BALL 8, LINK™, 1.1, ..0000sssnsssnns

34,1, ,22137-080000, ,"WASHER 8, POLISHED™,4,4,,,1222000000020n

1
1
1
2
1



‘| BHEEEE(27)
Fig. CONTROL EQUIPMENT(SWING)




,,172165-45270, ,"LEVER ASSY, BLADE S",1,1,,,,,555553525535
»»,172116-45940, ,"KNOB (C), LEVER",1,1,,,,,,,,555555555
,,22351-050032, ,""SPRING PIN 5X32",1,1,,,,5555535535535>5
»»,172165-45140, ,"LINK, BLADE",1,1,,,,,,,5555555555
,,172165-45180, ,""BRACKET ASSY, REAR",1,1,,,..5555553555535
,»,172141-41360, ,""BUSH 1415",2,2,,,,,,,,,55555555
1,,24311-000210,,"0-RING 1A P-21.0",2,2,,,,555553523533>5
8,1,,26013-100202, ,"'BOLT W/WASHER M10X20",3,3,,,555555553335225
9,1,,26116-100354, ,""BOLT M10X 35 PLATED",2.,2,,,,.55555555355>5
10,1,,26716-100002, ,"NUT M10™,2,2,,,,,,,,,55555555
11,1,,172141-42950, ,""CABLE, BLADE™,1,1,,,,,555553555535
12,1,,172141-42960, ,""JOINT, CABLE"™,1,1,,,,,555553555535
13,1,,172168-45140, ,""SUPPORT ,BR CABLE",1,1,,,,55555355535555>5
14,1,,172142-45670, ,""ROD, SPOOL™,1,1,,,,,,5555555555>
15,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,,555555555>

16,1, ,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,5555553525533
17,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,555553555332525
18,1,,26051-080002, ,"NUT M 8",1,1,,,,,5.5555252555
19,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,,:5553522255>5
20,1,,933168-28480, ,"WASHER 20X9X3.2",1,1,,,.:555355332223
21,1,,22351-030032, ,"'SPRING PIN

3X32",1,1,,,,,W,,72171062 ,M21611,72171062 ,M21611,,,,,,,,,1

1,1
2,1
3,1
4,1
5,1
6,2
7



CONTROL EQUIPMENT (BLADE)

Fig ‘I 9 BEEE( 1-H)




1,1,,172519-17111, ,BRACKET,1,2,,,,,555555555353>

1-1,1,,172519-

17112, ,BRACKET,1,2,,,..N,,72175022,M21694,72175022 ,M21694, , ., , ..., |
2,1, ,1D4070-23580, ,"'GRIP,RED ROUND™, 1,2, ... 00 sssssssnnns
3,1,,172124-46200, ,"0-RING 27X5.7".2,4, 10 srsrnssssnnnss
4,1,,172168-47700, ,LEVER, ,1,,,,5555555333355

5,1,,172165-47680, ,"LEVER L",1,1,,,,,55555333335>5
6,1,,172165-47500, ,"ARM ASSY, LOCK".1,2, .11 s00ssss000s0s
7,1,,172165-47550, ,BUSH,1,2,,,,,555525535355>5

8,1,,172165-47600, ,"GUIDE R ASSY, LOCK™,.1,,100ssssnnsssnns
8-1,1,,172165-47601, ,"GUIDE R ASSY, LOCK",.1,,...N,,,.72165365,M21254,,,,,,,..,|
9,1,,172165-47620, ,"GUIDE L COMP.,LOCK"™,1,1,,.00sss00sssss0ss
9-1,1,,172165-47621, ,"GUIDE (L) ASSY,
LOCK™,1,1,,,,.N,,72165365,M21254,72165365,M21254, , , , , , , ,, |
10,1, ,172165-47801, ,"SPRING,GAS" . 1,2, 100 ssssnnssssnns

11,1, ,1A1380-56661, ,"SPRING,ROTARY RETURN™, 1.2, . .10 00sss00sssss
12,1, ,22137-080000, ,"WASHER 8, POLISHED",4,4, .11 12000220000
13,1, ,22137-080000, ,"WASHER 8, POLISHED".,2,4, .12 000ssss000s
14,1, ,22272-000070, ,"CIRCLIP E= 7",1,2, . 000 sssssssnnnns

15,1, ,22351-060040, ,"SPRING PIN 6X40™,1,2,, 110 sssnnssssnns
16,1, ,22417-200200, ,"COTTER PIN 2.0X20",2,4, 110 nssssnnsss
17,1, ,26013-080202, ,"BOLT W/WASHER M8X20™,2.,4, 11100 ssssnsssss
18,1, ,26013-100202, ,"BOLT W/WASHER M10X20™,2.4, 11100 sssnnsssss
19,1,,933171-21700, ,"PIN (B), SPOOL LINK™, 1,1, .11 000 sss000sssa
20,1,,172165-45720, ,BRACKET,1,1,,,,5555555335225
21,1,,172122-45830, ,""PAD, METAL",1,1,,,,555553333335>5
22,1,,172165-46170, ,"PADAL ASSY, LOW-HIGH",1,1,..4100sss0000000
23,1,,172165-46190, ,"LINK ASSY, LOW-HIGH",1,1,...00000sss0000s
24,1,,172165-46210, ,R0D,1,1,,,,5555522353355»

25,1, ,1C6281-52320, ,"PIN 8,COME-OFF SNAP™ ., 1,1, .00 000sssn00sss
25-1,1,,22417-200200, ,"COTTER PIN
2.0X20",1,1,,,,.S,,72168205,M21611,72168205,M21611, , ..., ., .|
26,1,,22137-100000, ,""WASHER 10,POLISHED" 1.1, .1 1ssss0000000ss
27,1, ,22417-160160, ," "COTTER PIN 1.6X16",1.1, 1100000000000
28,1, ,24311-000210, ,"0-RING 1A P=21.0",2.2, 110 sssnnssssnns
29,1,,26013-100202, ,"BOLT W/WASHER M10X20™,2.,2. .11 00 sssnnsssss
30,1,,26347-100002, ,"U-NUT M10",1,1,,,,555555533525>5
31,1,,933110-54100, ,"PIN 4.75X14" 1,1, .00 ssssnnnssssns
32,1,,172165-47970, ,BAR, 1, ,,,555552223533335

33,1, ,22351-035040, ,"'SPRING PIN
3.5X40",1,2,,,,.W,,72168205,M21611,72168205,M21611, , ..., .. |



2 SRHEER (hy MV = & A7)
Fig CONTROL EQUIPMENT(CUT-OFF LEVER & _
LOW-HIGH PEDAL)

* 4/ EHB
CANOPY SPEC.

*vt/ﬁﬁ

- 1B
PREVI0US

4
KJQ_/

(L __/&



»»,1C6141-35370, ,"SPRING,LOCK",1,1,,,,,5555555355555
»»,172141-42960, ,"JOINT, CABLE™,1,1,,,.,,,5:55555555
»»,172151-45650, ,CABLE,1,1,,,,,,,,.55555555

,,172142-45670, ,"ROD, SPOOL™,1,1,,,,,,:5555555555
»»,172157-45990, ,""BOOTS, PEDAL™,1,1,,,.,,,5555555555>5
,,172168-46250, ,SUPPORT, 1,1, ,,,,,,5555555555
7,1,,172165-46280, ,""PEDAL ASSY, SWING",1,1,,,,555555535535553
7-1,1,,172165-46281, ,""PEDAL ASSY,

SWING™,1,1,,,,,R,,72165374 ,M21254,72165374 ,M21254, ,,,,,,,,1
8,1,,172165-46340, ,BOLT,2,2,,,,,,:5555535535>
9,1,,172165-46350, ,""BRACKET, PEDAL",1,1,,,...55555355553
10,1,,172146-41910, ,"PIN 14-100",1,1,,,,5555535535553>»
11,1,,172165-46450, ,"LOCK CMP™,1,1,,,,,,:555552555>5
12,1,,172165-46480, ,BOLT,1,1,,,,,,,5:55555555
13,1,,172165-46490, ,SHIM,5,5,,,,,,,55555555 55
14,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,,5555555555
15,1,,172165-46600, ,"LINK, PEDAL",1,1,,,,.5555553555555
16,2,,172141-41360, ,""BUSH 1415",2,2,,,,,5553553533523
17,1,,172168-46870, ,BRACKET, 1,1, ,,,,,.55553555555
18,1,,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,,.5555555355>5
19,1, ,22351-040032, ,""SPRING PIN 4X32",1,1,,...5535535335223
20,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,5555553525535
21,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,,55553553533523
22,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,,,.,:55535555335255
22-1,1,,24761-050000, ,""NIPPLE
C,GREASE",1,1,,,,,N,,72165314,M20865,72165314,M20865, ,,,,,,,.1
23,1,,26013-100162, ,""BOLT M10X 16",2,2,,,,3555553523533>»
24,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,,,55555553322335
25,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,.355555555353»
26,1, ,26051-080002, ,"NUT M 8",1,1,,,,,,5555555555>5
27,1,,26116-080254, ,"'BOLT M 8X 25 PLATED",2,2,,...3555532235533
27-1,1,,26116-080304, ,""BOLT M 8X
30",2,2,,,,,R,,72165371,M21169,72165371,M21169, ,,,,,,,,1

28,1, ,26716-080002, ,"NUT M 8",2,2,,,,,,,,555523555>5

29,1, ,26756-080002, ,"LOCK NUT M 8 PLATED",2,2,,,.:5553553335224
29-1,1,,26716-080002, ,"'NUT M
8'.,2,2,,,,,R,,72183095,M21659,72183095,M21659, ,,,,,,,,1
30,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,:5553522335224
31,1,,933168-28480, ,"WASHER 20X9X3.2",1,1,,,,:5553552335224
32,1,,172141-42960, ,"JOINT, CABLE",1,1,,,..505555555935
33,1,,172142-45670, ,"ROD, SPOOL",1,1,,,,,5:5555255555
34,1,,1A1040-45890, ,"WASHER 10 36 4.5",1,1,,,,,555555353523
35,1,,172312-45930, ,"SPRING 13X1.2X70",1,1,,,.55535555322235
36,1,,172116-45940, ,"KNOB (C), LEVER",1,1,,,.,::55533322535
37,1,,172168-46100, ,BRACKET,1,1,,,,,,5555555555>
38,1,,172168-46160, ,"LINK W/BUSH",1,1,,,,55535555522335
39,2,,172141-41370, ,"BUSH 2015",2,2,,,,.55355535335535
40,1,,172168-46190, ,LEVER,1,1,,,,,,..:55555555

41,1, ,172124-46200, ,"0-RING 27X5.7",2,2,,,,,255525222335
42,1,,172168-46231, ,""CABLE, 3RDV",1,1,,,.,555555522535
43,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,,5555555555
44,1,,933168-28480, ,""WASHER 20X9X3.2",1,1,,,.,555535535353523
45,1, ,22217-100000, ,"SPRING WASHER 10",4.4,,.,,.5555555255>»
46,1, ,22351-080020, ,""'SPRING PIN 8X20",1,1,,,..555555355535
47,1, ,22417-160160, ,""COTTER PIN 1.6X16",1,1,,,,,.5555525955>5
48,1, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,,,.5555555552535
49,1,,26051-080002, ,"NUT M 8",2,2,,,,,,,5,55555555
49-1,1,,26051-080002, ,""NUT M
8,1,1,,,,,K,,72168034,M00522,72168034 ,M00522, ,,,,,,,,1
50,1,,26116-100202, ,"BOLT M10X 20 PLATED",3,3,,.,.:5553555335224
51,1,,26116-100602, ,"BOLT M10X 60 PLATED",1,1,,,.5555555535525
52,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,,555523533553

1,1
2,1
3,1
4,1
5,1
6,1



21 1242 (P, T.0. 2V b0-4)
Fig. CONTROL FQUIPMENT(P. T.0. CONTROL)




1,1,,172170-50100, ,"FRAME COMP.,LOWER",1,1,,,,55555355535555>5
1-1,1,,172170-50101, ,""FRAME
covmP.,LOWER",1,1,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,
2,1,,172141-50890, ,GROMMET , 2,2, ,,,,,,5555555555
3,1,,172148-50800, ,""GUARD, CRAWLER"™,4.,4,,,,,.5555555355>5
4,1,,22217-160000, ,""SPRING WASHER 16",12,12,,,,,555535535533>»
5,1,,26116-160452, ,""BOLT M16X 45 PLATED",12,12,,,,:555535535535>»
6,1,,172730-05250, ,"WASHER 12",9,9,,,,,,,555555555
7,1,,172131-37170, ,""BOLT M12X 30",8,8,,,,:555355535555
8,1,,172168-53300, ,"WEIGHT L",1,1,,,,,,5,55555555>
9,1,,172170-53310, ,"WEIGHT ,CENTER" ,1,1,,,,55555355535555>»
10,1,,172141-53350, ,""GROMMET 26",6,6,,,,555553553555»
11,1,,172168-53350, ,"WEIGHT R",1,1,,,,,,,5555555555
12,1,,172168-53430, ,"WEIGHT,SIDE(L)",1,1,,,,.555555535355>5
13,1,,172168-53440, ,"WEIGHT,SIDE(R)",1,1,,,,5555555535353>5
14,1, ,172168-53450, ,"BOLT 12X70",3,3,,,,555553553533>»

15,1, ,22217-120000, ,""WASHER 12,SPRING",11,11,,,,,5555355535555>»
16,1,,172170-54100, ,"'FRAME W/BUSH,TURNING™,1,1,,,,55555555352525
17,2,,172169-54750, ,""BUSH 70X75",2,2,,,,,55555522235>5
18,2,,172165-81770, ,""SEAL 70X80X6, DUST",2,2,,,,,55555552355>5
19,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,,...55355535235533
20,1,,172148-57600, ,""BEARING, TURNING",1,1,,,,,55535553555553
20-1,1,,172148-57601, ,""BEARING,
TURNING",1,1,,,,,R,,72168168,M20865,72168168,M20865, ,,,,,,,,1
21,2,,172142-57610, ,"SEAL SET",1,1,,,,,,.5555555555
22,3,,172122-57630, ,"'SEAL, UPPER",1,1,,.,..:555535335533
23,3,,172122-57640, ,""'SEAL, LOWER",1,1,,,,55555535535535
24,1,,172122-57610, ,BOLT,32,32,,,,,,,,,55555555
25,1,,172122-57620, ,""PARALLEL PIN 13X36",4.4,,,,,.5555552255>5
26,1,,172116-46630, ,""KNOB, LOCK LEVER",1,1,,,.:555555555535
27,1,,172168-58800, ,"PIN, LOCK™,1,1,,,,,,5555555555>



_ 22 Jb—4A & BREENT U VY
Fig. FRAME & TURNING BEARING

@®n3 8N
VIEWED FROM(®)

1

:\\ \O

1557
PREVI0US




»»,194145-04810, ,"WASHER 10",.,3,,,,,,5555555555>
,,172732-11510, ,GROMMET ,1,1,,,,,,,5.5555555>5
»»,172141-50761, ,""COVER, UNDER™,1,1,,,,,,,,.55555555
,,172148-61100, ,""COVER, TRAVEL" ,2,2,,,,,,55535555355 5
»,172165-61190, ,COVER(R),1,1,,,,..55555225355
»,172168-61300, ,COVER(A),1,,,::55555535535335
1,,172168-61350,,COVER,1,1,,,,,,5555555555>
8,1,,172168-61400, ,COVER(B),,1,,,,,555552555555
9,1,,172165-61450, ,COVER, 1,1, ,,,,,,5555555555
10,1,,172168-61500, ,PLATE;A,1,1,,,,,,.5555555555
11,1,,172168-61510, ,"PLATE (B",1,1,,...5553522353335
12,1,,172168-61520, ,"PLATE,C",1,1,,,,,55555525255
13,1,,172170-61530, ,PLATE,1,1,,,,,55555555555
14,1,,172168-61540, ,"PLATE E",1,1,,,,,,.5555555555
15,1,,172168-61550, ,"PLATE F",1,1,,,,,,,5555555555
16,1,,172168-61560, ,"PLATE G",1,1,,,,,5555555355555
17,1,,172165-61650, ,""COVER, FRONT",1,1,,,,5555553555535
18,1,,172165-61700, ,""COVER ASSY, BL LINK",1,1,,,,,5555553555553
19,1,,172165-61720, ,RUBBER,1,1,,,,,,,5555555555
20,1,,172165-61740, ,COVER,1,,,,,,5555553555555
21,1,,172165-61780, ,"'BRACKET ASSY",1,.,,.255555232335533
22,1,,172165-61801, ,PLUG,5,6,,,,,,55555555555
23,1,,172165-61820, ,""COVER L COMP.,SI1",,1,,,,5555535535533>5
24,1,,172519-63240, ,"BOLT 8X 16",4,4,,,,:5553522335223
25,1,,172519-63240, ,"BOLT 8X 16",4,4,,,.,:555352232223
26,1,,172519-63240, ,"BOLT 8X 16™,1,,,,,55555353535355
27,1,,22137-100000, ,"WASHER 10,POLISHED",5,9,,,.5555355535554
28,1,,22137-100000, ,"WASHER 10,POLISHED",12,12,,,,:555535535533>»
29,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,..,535555355335
30,1,,22217-100000, ,"SPRING WASHER 10",8,8,,,.55535555555535
31,1,,22217-100000, ,"SPRING WASHER 10",28,28,,,..555555353554
32,1,,22217-120000, ,"WASHER 12,SPRING",4,4,,,,,55535535353523
33,1,,22217-140000, ,"SPRING WASHER 14" .2, ,,,.,...535555335224
34,1,,26013-080162, ,""BOLT W/WASHER M8X16",2,2,,,,,555555252523
35,1,,26013-100352, ,"BOLT M10X 35",5,9,,.,:5555555555935
36,1,,26116-100162, ,"BOLT M10X 16 PLATED",2,2,,,.3555535555335523
37,1,,26116-100202, ,"'BOLT M10X 20 PLATED",8.,8,,..5555553525535
38,1,,26116-100202, ,"BOLT M10X 20 PLATED",28,28,,,.,,.5555555355>»
39,1,,26116-120252, ,"BOLT M12X 25 PLATED",4,4,,.,.:5553552335224
40,1, ,26116-140352, ,""BOLT M14X 35 PLATED",2,,,,.55553555335553
41,1, ,26367-100002, ,"U-NUT M10™,4,4,,,,,,,,55555555>5
42,1,,172165-62300, ,"STEP D",1,1,,,,,5555555352525
43,1,,26013-100202, ,""BOLT W/WASHER M10X20",3,3,,,,:555555553535

RPRR R R R

1
2
3
4
5
6
7



23 JU—LHIN—
Fig. FRAME COVER

29 ¥+ / e
35 CANOPY SPEC.

27

8




»»,172165-62100, ,STEP,1,1,,,,,,555555355555

,,172168-62150, ,""STEP ASSY",1,1,,,,,555555235255
»»,172168-62200, ,"MAT, FLOOR™,1,1,,,,,,5555555555>
»»,172165-62600, ,"STEP C COMP.,S1",1,1,,,,,,,5555555555
,,22217-100000, ,"'SPRING WASHER 10" ,7,7,,,553555535553355
,,22217-100000, ,"SPRING WASHER 10",9,9,,,.5555555355553
,,22217-100000, ,"SPRING WASHER 10",4,4,,,,,5553555353523
1,,22272-000090, ,"CIRCLIP E- 9",2,2,,,,,,,,,.555555>
8-1,1,,22417-320200, ,""COTTER PIN
3.2Xx20",2,2,,,,,S,,72168115,M20675,72168115,M20675, ,,,,,,,,1
9,1,,26116-100202, ,""BOLT M10X 20 PLATED",7,7,,,32555535235333
10,1, ,26116-100202, ,""BOLT M10X 20 PLATED",9,9,,,:5555555353553
11,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,4,,,.55553553533523
12,1,,26647-100152, ,"WING BOLT M10X15",2,2,,,,5555355235553
12-1,1,,172142-62300, ,"WING BOLT
mMi0xis*,2,2,,,,,F,1,72168115,M20585,72168115,M20585, ,,,,,,,,1
13,1,,172122-17190, ,CLIP, .5, ,,,,,.5555525555
14,1,,172122-17190, ,CLIP, .4, ,,,,,.5.55555555
15,1,,172151-62240, ,GROMMET, ,2,,,,,,,5555555555
16,1,,172168-63100, ,""PANEL(L) , INST(EP",1,1,,,,.555555535352>5
17,1, ,172519-63240, ,"BOLT 8X 16",16,16,,,,:55553523533>»
18,1, ,172157-54850, ,""GROMMET 18",1,1,,,,5555535535555>»
19,1,,172165-63600, ,"COVER (R)",1,1,,,,,:55552555555
20,1,,172165-63620, ,"COVER (L)",1,1,,,.5522253322235
21,1,,172165-63700, ,""PANEL(R) , INST(EP",1,1,,,,55555533555575
22,1,,172165-68250, ,""PLUG,RUBBER" ,1,1,,,..3555535335535
23,1,,26716-040002, ,"NUT M 4™,4,4,,,,,,,,::5555525>5
24,1,,194300-21460, ,CAP, ,1,,,,,,5555555555>5
25,1,,172165-63650, ,"PLUG 10,HOLE",1,3,,,.,,55555555535
26,1,,172165-62800, ,""GROMMET 26" ,1,1,,,,,.5555555355>5
27,1,,22137-040000, ,"WASHER 4, POLISHED",4.,4,,,..555355323524
28,1,,172165-62630, ,"'"RUBBER 90,EDGE™,1,1,,,,5555553555535
29,1,,172165-63660, ,CAP,1,1,,,,,W,,72165246 ,M20585,72165246 ,M20585, ,,,,,,,,1

1,1
2,1
3,1
4,1
5,1
6,1
7,1
8



24 27y T & A UINK
Fig. STEP & INSTRUMENT PANEL

Tv/sEHE
CANOPY SPEC. 25_,? E“‘M

81— l/
,'/,/

e>—8 22—
[} P
PREVI0US e




,172165-64300, ,MOUNT,1,1,,,,,5555555355555

,172165-64360, ,""MOUNT B COMP. ,EP",1,1,,,,5555535555535>5
,172165-64390, ,MOUNT,1,1,,,,,5.5555555555

,,26013-080202, ,""BOLT W/WASHER M8X20",4,4,,,,,5533555552223
»»,26013-080552, ,"BOLT M 8X 55",4.,4,,,,,,,,,,555555>
,»»,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,,,,5555553333335

RPRR R R R

1
2
3
4
5
6



Fig. LD AT WO




»»,194145-04810, ,"WASHER 10",4,4,,,,,,,,,:5555555
,,194145-04810, ,"WASHER 10",6,6,,,,,555555535255
,,194145-04810, ,"WASHER 10",4.4,,,,,,,,,:5555555
,»»,172168-65100, ,""BONNET CR CMP(EV",1,1,,,,5555553555555
»»,172168-65780, ,RUBBER,1,1,,,,,,,,:5555555>

»»,172168-65790, ,RUBBER,1,1,,,,,,,5555555555
2,,172168-65800, ,RUBBER,1,1,,,,,,55555555555
8,2,,172168-65810, ,RUBBER,1,1,,,,,555555552555
9,1,,172168-65200, ,"PIPE, EXH.EXTENSION",1,1,,,,,.5555555355>5
10,1,,172168-65260, ,"'SPRING,GAS" ,1,1,,,,,55555555355>5

11,1, ,172734-65260, ,"PIN, BONNET LEVER",1,1,,,..555553555535
12,1,,172734-65270, ,""SPRING, CATCH",1,1,,,,5555535555535>5
13,1,,172168-65300, ,"'BONNET B CMP(EV",1,1,,,,5555535555355>5
14,2,,172168-65760, ,RUBBER,1,1,,,,,,,5555555555
15,1,,172124-65450, ,"LEVER, LOCK",1,1,,,,,55555555955>5
16,1,,172168-65450, ,"'BONNET A CMP(EV",1,1,,,,5555555533335
17,2,,172168-65750, ,RUBBER,1,1,,,,,,5555555555>
18,1,,172126-65460, ,HOOK,1,1,,,,,,5555555555>5
19,1,,172124-65480, ,CATCHER, 1,1, ,,,,,.5555555555
20,1,,172124-65490, ,"PLATE,CATCH",1,1,,,,:555355232223
21,1,,172126-65500, ,KEY,1,1,,,,,5555555355555
22,1,,172168-65640, ,"DUCT ASSY",1,1,,,,55535553535535
23,1,,172168-65660, ,"'BRACKET COMPL.",1,1,,,,5555553525535
24,1,,172168-65740, ,SEAL,1,1,,,,,,.5555555555
25,1,,172168-65820, ,RUBBER, 1,1, ,,,,,.5555555555
26,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,,,.5555555353554
27,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,,,.5555555355573
28,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,55553555353573
29,1,,22217-080000, ,"SPRING WASHER 8",2,2,,,..,53555355335
30,1,,22217-080000, ,"SPRING WASHER 8",3,3,,..5555555552535
31,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,.55553553233523
32,1,,22217-100000, ,"SPRING WASHER 10",3,3,,,.:55555553535553
33,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,,,,,5555352535>5
34,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,,,,,55555525335>5
35,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,.,555555353332>5
36,1,,26013-100252, ,"'BOLT W/WASHER M10X25",6,6,,,555555555353535
37,1,,26013-100252, ,"BOLT W/WASHER M10X25",4,4,,,,5535553522335
38,1,,26013-120352, ,"BOLT M12X 35",5,5,,.,:55535555325335
39,1,,26116-080162, ,"BOLT M 8X 16 PLATED",3,3,..,.:5553555335255
40,1, ,26116-080202, ,"BOLT M 8X 20 PLATED",2,2,,,:5555555352235
41,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,,,3:5555553352335
42,1,,26116-100202, ,""BOLT M10X 20 PLATED",3,3,,..5555553555535
43,1, ,933152-02900, ,WASHER, 2,2, ,,,,,.:.55555555

44,1, ,933110-00301, ,"KEY ASSY",1,1,,,..:55555553525

1,1
2,1
3,1
4,1
5,2
6,2
7






’ ’772165_67400’ ’I'CABIN ASSY."l’ 7% %%%3%%%7%7%7%73%3%73%3%3)3
,1,,772165-67401, ,""CABIN ASSY",1,,,,,,N,,72165340,M20865,,,,,,555551
? ,194145_04810, ,l'WASHER 10.',3, 7% 9%%%3%%7%3%7%7%3%7%3%3%3)3

1
1
2
2,,172725-23050, ,""SPRING, RETURN",1,,,,,,55555555355>5
2,,194150-24270, ,"SCREW CAP 13",2,,,,,,,,555555555>
2,,26716-100002, ,"NUT M10™,2,,,,,,,55555555555
2,,194273-47910, ,KNOB, 1, ,,,,,,55553555555>5

2,,172141-53350, ,"GROMMET 26™,1,,,,,,,:555252555>5
8,2,,194310-61610, ,"GROMMET 9",1,,,,,,,5555555555>
9,2,,172151-62240, ,GROMMET ,4, ,,,,,W,, 72165296 ,M20675,,,,,5555551
10,2,,172165-67350, ,SEAL,1,,,,,,555555555555
11,2,,172165-67500, ,SEAL,1,,,,,,W,,72165296 ,M20675, ,,,55555551
12,2,,172137-68120, ,PIN,2,,,,,,,,,555555555
13,2,,172141-68270, ,"CLIP 8, TREE™,4,,,,,.,.5555555555
14,2,,172165-68400, ,CABIN,1, ,,,,,5,5555555555
15,2,,172162-69050, ,"LOCK ASSY",1,,,,,555553553555555
16,2,,172162-69060, ,STRIDER,1, ,,,,,,5,55555555>
17,2,,172162-69070, ,COATHANGER,1,,,,,555553555535 55
18,2,,172165-69090, ,COVER,1,,,,,,55555355355555
19,2,,172165-69170, ,"TRIM, ROOM™,1,,,,,,,.5555555555
20,2,,172165-69200, ,"STOPPER R-UN",2,,,,55555355532523
21,2,,172165-69220, ,STOPPER,1,,,,.,,55555555555
22,2,,172165-69230, ,"STOPPER L-UP",1,,,,.5555555332525
23,2,,172165-69240, ,COVER,1,,,,,.:555553553335
24,2,,172165-69250, ,"COVER L-UP",1,,,,,,,5:555355555>
25,2,,172165-69260, ,LEVER,1,,,,,,,:5555555555
26,3,,172141-41360, ,"BUSH 1415",1,,,,,,,.555555255
28,2,,172165-69290, ,BRACKET,1,,,,,,.55555555555
29,2,,172165-69740, ,""RUBBER UN-R,STOPPER",1,,,.,,55555555355>5
30,2,,172165-69750, ,RUBBER, 1, ,,,,,,5555555555>5
31,2,,172165-69760, ,""RUBBER UP-R,STOPPER",1,,,,,555555555355>5
32,2,,172165-69770, ,RUBBER, 1, ,,,,,,.5555555555
33,2,,172165-69780, ,""RUBBER UP-R,CUSHION",1,,,,,,.5555555355>5
34,2,,172165-69790, ,RUBBER, 1, ,,,.,,5555555555>5
35,2,,172165-69800, ,""RUBBER UN,CUSHION",2,,,,..,55555555535
36,2,,22137-080000, ,"WASHER 8, POLISHED,4,,,..555553525355>5
37,2,,22137-100000, ,""WASHER 10,POLISHED" ,7,,,5553555535253355
38,2,,22137-140000, ,"WASHER 14 ,POLISHED",1,,,,.,55555525355>5
39,2,,22217-100000, ,"SPRING WASHER 10",2,,,,.:55535555335254
40,2, ,22217-100000, ,"SPRING WASHER 10",3,,,..55555553552535
41,2, ,22417-400250, ,""COTTER PIN 4.0X25",1,,,,5555553555335>5
42,2, ,22867-300080, ,"SCREW 3X 8",2,,,,,,,5553553523555
43,2,,26013-080162, ,""BOLT W/WASHER M8X16™,4,,,,.:3555555255333»
44,2, ,26013-080252, ,"BOLT M 8X 25,4, ,,,..5535555322935

45,2, ,26013-080302, ,"BOLT M 8X 30,4, ,,.:5553555322935

46,2, ,26013-100162, ,""BOLT M10X 16",5,,,.,55555555552335
47,2,,26013-100252, ,""BOLT W/WASHER M10X25",7,,,555555553322335
48,2, ,26116-101002, ,""BOLT M10X100",3,,,.,:5555555322535

49,2, ,26450-080202, ,"BOLT M 8X 20",8,,,,:5553555325335
50,2,,26577-080122, ,"SCREW M 8X 12",2,,,,:55535555322232
51,2,,172165-67370, ,"TRIM,REAR™,1, ,,,,.,,5555552555
52,1,,172165-67480, ,CLIP,1,,,,,,W,,72165388,M21339,,,,,,,5>
55,1,,172119-68600, ,BUCK, 1, ,,,,,,:5555555555

56,1, ,22117-080000, ,"WASHER 8,2, ,,,,,,:555355355555
57,1,,26116-080202, ,""BOLT M 8X 20 PLATED",2,,,..555553552335>5
58,1, ,26716-080002, ,"NUT M 8™,2,,,,,,:.5555555555

1
1
2
3
4
5
6
7



2 b (FE & MR
Fig. CABIN(BODY & FITTING PART)

19 ®

1 BNo. 270 R LNo. 112
J5BNo. 2T R LNo. 2~51&
EEN0. 280 B LNo. 1~64%5&EHE T,
Fig. 27 Ref.No. 1
INC.Fig. 27 Ref. No. 2~51
Fig. 28 Ref.No. 1~64

® szt

DETAILS OF ©) \\\:»Q



,»,194080-01121, ,""KNOB 8X17X30",4,,,,555553553533553
,»,172137-46210, ,SCREW, 2, ,,,,,,.55555355555

,,172165-67100, ,""FRAME UNL ASSY,GLASS",1,,,.,55555535235535
,,172165-67170, ,""FRAME UNR ASSY,GLASS",1,,,..555553525955>5
»»,172165-67240, ,"SPRING 16,4, ,,,,,,,,:55555555

»»,172165-67250, ,"SPRING, DISH™,2,,,,,,,,,.:5555555
2,,172165-67380, ,SHIM, 2, ,,,,,,,,,.555555>

8,2,,172165-69180, ,""COLLAR 6,GLASS",2,,,,,35555535235533>5
9,2,,172165-69320, ,""FRAME UPL,GLASS",1,,,..555555555355>5
10,2,,172165-69410, ,FRAME,1, ,,,,,,,55555555 55

11,2,,172165-69490, ,PLATE,1,,,,,,W,,72165428 ,M21674,,,,,,,.
12,2,,172165-69500, ,"ROLLER 35",4,,,,,,,,5555555555
13,2,,172165-69510, ,ROLLER,4, ., ,,,,.5555555555
14,2,,172165-69520, ,""SUSH ASSY",1,,,,,.5:55555355555
14-1,2,,172165-69521, ,""SUSH ASsy",1,,,,,,N,,72165340,M20865,,,,,,,,,
15,3,,172165-67810, ,""GLASS L480 FR",1,,,,,,W,,*,"FROM 1ST",,,,.,,,,
15-1,3,,172165-67811, ,""GLASS L440 FR",1,,,,,,F,1,72165340,M20865,,,,,,,,,
16,3, ,172165-67820, ,""GLASS L450 RR",1,,,,,,W,,*,"FROM 1ST",,,,,,,,,
16-1,3,,172165-67821, ,""GLASS L485 RR",1,,,,,,S,,72165340,M20865,,,,,,,,,
17,3,,172165-67850, ,"'"CHANNEL CTR"™,1,,,,,,W,,*,""FROM 1ST",,,.,.,.,
18,3,,172165-67860, ,"'STRIP ,WATER",1,,,,,,W,,*,"FROM 1ST",,,......
19,3,,172162-69970, ,"'LOCK ASSY",2,,,,,,W,,*,"FROM 1ST",,,,,,,.,
20,2,,172165-69530, ,SPACER,6,,,,,,555555535555

21,2,,172165-69540, ,FINISHER,1,,,,.,.,,5:5:5555>
22,2,,172165-69550, ,SHAFT 4, , ., ,,..55553555555

23,2,,172165-69560, ,"'SHAFT 14,ROLLER",2,,,...5555535335532
24,2,,172165-69570, ,SHAFT,2,,,,,,,,5555555555

25,2,,172165-69580, ,GLASS(UP,1,,,,,,.55555555555
26,2,,172165-69590, ,GLASS,1,,,,..:555553555535

27,2,,172165-69600, ,"ACRYL F",1,,,,,,:.5555555555
28,2,,172165-69610, ,GLASS,1,,,,,,5555355555555

29,2,,172165-69620, ,"GLASS L",1,,,,.,5555553523555
30,2,,172165-69630, ,GLASS,1,,,,,,:5555535533535

31,2,,172137-69651, ,""COLLAR, GLASS"™,10,,,.,,555555555355>5
32,2,,172165-69660, ,""SEAL,CAB ROOF",1,,,,55555555355935
32-1,2,,172165-69661, ,"'SEAL,CAB ROOF",1,,,,,,N,,72165291,M20769,,,,,,555551
33,2,,172165-69670, ,SEAL,1,,,,,,,.5555555555

33-1,2,,172165-69671, ,SEAL,1,,,,,,N,,72165291,M20769,,,,,,,,5551
34,2,,172165-69680, ,"SEAL L,CAB",1,,.,,,,55553523555>5
34-1,2,,172165-69681, ,SEAL,1,,,,,,N,,72165291,M20769, ,,,,,555551
35,2,,172165-69690, ,SEAL,1,,,,,,555555252555

35-1,2,,172165-69691, ,SEAL,1,,,,,,N,,72165291,M20769,,,,,,5555 51
36,2,,172165-69720, ,"SEAL ,DOOR™,1, ,,,,,5:5555555555
37,2,,172165-69731, ,"SEAL ,FRONT",1,, ., ,,,5555555555>
38,2,,172162-69750, ,HANDLE, 1, ,,,,,,,,55555555>
39,2,,172165-69811, ,RUBBER, 3, ,,,,,.55555555555
40,2,,172165-69830, ,"SEAL ,FRONT",1,,,,,,,,555555555>5
41,2,,172137-69840, ,SCREW,10, ,,,,,,:5555555555

42,2,,172165-69840, ,PACKING,1,,,,,,:.5555555555

43,2, ,172165-69850, ,""PACKING UP-R",1,,,,.5555555522535

44,2, ,172165-69860, ,""PACKING UN-L",1,,,,55555555552535
45,2,,172165-69870, ,""PACKING UN-R",1,,,,,5555553555535

46,2, ,172165-69890, ,""LATCH L ASSY",2,,,.::5535555325335

47,2, ,172165-69960, ,"LATCH R ASSY",2,,,...555555355335
48,2,,172165-69980, ,GUARD, 4, , ,,,,,5555555555>5

49,2, ,22137-060000, ,""WASHER 6, POLISHED,9,,,,,53555535555355>5
50,2,,22137-100000, ,"WASHER 10,POLISHED",2,,,,,,W,,72165428,M21674,,,,,,,.,
51,2,,22137-100000, ,"WASHER 10,POLISHED",8,,,,.,,55555525355>5
52,2,,22137-100000, ,"WASHER 10,POLISHED",8,,,,,,55555525355>5

53,2, ,22157-060000, ,"WASHER 6,2, ,,,,,,,555555555>
54,2,,22157-080000, ,"WASHER  8",10,,,,,,55555555555>5
55,2,,22217-080000, ,"SPRING WASHER 8",5,,,,55555535535533>5
56,2,,22217-140000, ,"SPRING WASHER 14" .2, ,,,,...5555535224

1,2
2,2
3,2
4,2
5,2
6,2
7



57,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,,,,555535555553535
58,2,,26013-100202, ,""BOLT W/WASHER M10X20",2,,,,,,W,,72165428,M21674,,,,,,, 5>
59,2,,26116-060122, ,"'BOLT M 6X 12",8,,,,555555235535535
60,2,,26757-080002, ,"LOCK NUT M8",5,,,,,.55555555255>5
61,2,,26757-140002, ,"LOCK NUT M14 PLATED",2,,,.,.5355553555355>5
62,2,,933171-17770,,"SHIM SET",2,,,,,,.,555555555>

63,2,,172165-68280, ,COLLAR,1,,,,,,W,,*,"FROM 1ST",,,,,,,,55,1
64,2,,172165-69990, ,SHIM,2,,,,,,W,,*,"FROM 1ST",,,,,,,,.5,1



FrEV(H 2 8& ¥93)
CABIN(GLASS & SASH)

28

Fig.

~b4EEHET,

JEHNo. 27D EiH UNo. 112
HEHNo. 270 B LNo. 2~51&
T B No. 280 B Hf LiNo. 1

Fig. 27 Ref. No. 1

64

INC. Fig. 27 Ref.No.2~51
Fig. 28 Ref.No. 1~

.

:L=485

]

16 :1L=450

é
13: L=480
15-1:L=440 "16-

REFER TO Fig 27




1,1,,772165-69000, ,"SIDE DOOR ASSY",1,,,.555535355225533
2,2,,172165-69000, ,"DOOR COMPL.",1,,,,,,,55555555255
2-1,2,,172165-69000-2, ,"'DOOR ASSY
(GREEN)",1,,,,,,N,,72165253,M20585, ,,,,,,,,,, |
3,3,,172137-69410, ,HINGE, 2, ,,,,,,,5555555555
3-1,3,,172137-69410-2, ,""HINGE
(GREEN)",2,,,,,,N,,72165253,M20585, ,,,,,555551
5,4,,172137-66650, ,HINGE(B),2,,,,,55555523525555
5-1,4,,172137-66650-2, ,""HINGE (B)

(GREEN)",2, ,,,,,N,,72165253,M20585, ,,,,,,,,,, 1
6,4,,172122-69390, ,HINGE, 2, ,,,,,,,5555555555
7,2,,26757-100002, ,""LOCK NUT M10 PLATED",2,,,,.55553555555525
8,2,,172165-69141, ,"COVER, DOOR",1,,,,,,,5555555555>5
9,2,,172165-69190, ,RUBBER, 2, , ,,,,,,5555555555
10,2,,172162-69460, ,""KEY ASSY, CYLINDER",1,,,,,55555535535555>5
11,2,,172162-69480, ,"LOCK ASSY",1,,,,.55555355553555
12,2,,172162-69490, ,PIN,1,,,,,,,,,5.5555555
13,2,,172162-69500, ,SPRING,1,,,,,,,.5555555555
14,2,,172162-69510, ,""HANDLE ASSY",1,,.,..,55555555355>5
15,2,,172162-69520, ,COVER,1, ,,,,,5555535555555
16,2,,172162-69530, ,"ROD ASSY",1,,,,,,5555532355555
17,2,,172162-69540, ,""HANDLE ,OUTER" ,1,,,.,5555352255545
18,2,,172162-69550, ,HOOK,1,,,,.,555555525555
19,2,,172122-69620, ,"KNOB, DOOR™,1,,,,,.5555553555355
20,2,,172165-69640, ,""GLASS UP,DOOR™,1,,,,5555555555353>»
21,2,,172165-69650, ,GLASS,1,,,,,,5555355555555
22,2,,172165-69700, ,""SEAL UP,DOOR",1,,,,,55535552255535
22-1,2,,172165-69701, ,""SEAL UP,DOOR",1,,,,,,N,,72165291,M20769, ,,,,,5555,1
23,2,,172165-69710, ,SEAL,1, ,,,,.5:5555555355
23-1,2,,172165-69711, ,SEAL,1,,,,,,N,,72165291,M20769, ,,,,,,55551
24,2,,172165-63650, ,""PLUG 10,HOLE",5,,,.,5555555555535
25,2,,22137-100000, ,""WASHER 10,POLISHED™,4,,,...55353555225523
26,2,,22217-050000, ,"SPRING WASHER 5".8,,..,.:5553555535254
27,2,,22217-060000, ,"SPRING WASHER 6".,8,,.,,.:55535555335554
28,2,,26013-100252, ,""BOLT W/WASHER M10X25",4,,,,,..55555552555
29,2, ,26557-060102, ,"'SCREW M 6X 10,2, ,,,,555552255333»
30,2, ,26557-060162, ,"'SCREW M 6X 16™,7,,,555355525253333»
31,2,,26559-050162, ,SCREW, 8, , ,,,,,.5555555555
32,2,,26559-050202, ,SCREW, 4, , ,,,.,.5555553555
33,2,,22217-100000, ,"'SPRING WASHER 10™,2,,,,,4555555353535355>5
34,2,,26716-100002, ,"NUT M10™,4,,,,,,:55555555555
35,1,,933110-00301, ,"KEY ASSY",1,,,,,55555535235325>5



29 F+EVET
Fig. CABIN DOOR

\ REFER TO Fig. 27,28

| < ;' Bl ULNo 112
\\j /j BHULN.IWDS3MEEHTT,

1 INC.2~34




»» (72165-68100, ,"CANOPY ASSY",.1,,,,,,5555555555>

,»,172165-68100, ,""POLE ASSY, CANOPY R",,1,,,.,5555535535533>5
,»,172165-68110, ,""POLE ASSY, CANOPY L",,1,,,,5555535535533>5
»»,172165-68180, ,"BOLT, M14X 35",.8,,,,,,,,55555555>

»,172165-68300, ,"'ROOF, CANOPY™,,1,,,,,,.5555555555

,2,,172165-68301, ,"'ROOF, CANOPY",,1,,,,,R,,,,72165253,M20585,,,,,,,,,1
,,22217-140000, ,"SPRING WASHER 14" ,,8,,,,5555535535533»

,»,26013-120402, ,"BOLT M12X 40™,,6,,,,,55555555255

»»,172165-68200, ,"CANOPY F CMP™, .1, ,,,,,,,,55555555

,»,26013-120352, ,"BOLT M12X 35™,,2,,,,,,.5555555555



3 Fy/E
Fig. O\J CANOPY

R UNo, 112 '
RHE LN 20BTEEHET,
1 INC. 2~7




1,1,,172168-71100, ,COVER,1,1,,,,,,5555555555>

1-1,1,,172168-

71101, ,"COVER,FLYWHEEL",1,1,,,,,N,,72168197,M21254,72168197 ,M21254,,,,,,,,,1
2,1,,26013-100302, ,"BOLT M10X 30",8,8,,,,355553555335555
3,1,,172165-71200, ,COUPLING,1,1,,,,,,5555555555>5
4,1,,26450-120402, ,"BOLT M12X 40",3,3,,.555555535335533
5,1,,26013-120302, ,"'BOLT W/WASHER M12X30",2,2,,,5555535553335225
6,1,,172170-73100, ,"PUMP ASSY,HYD OIL",1,1,,,,,5555553555553
6-1,1,,172170-73101, ,""PUMP CMP

1/2,2/2",1,1,,,,,S,,72168207 ,M21628,72168207 ,M21628, , ,,, ,,
7,2,,172168-71200, ,"SHAFT ASSY, ROCKER™,1,1,,.,,5555553525535
8,3,,172168-71310, ,SHAFT,1,1,,,,,,,5.5555555>5
9,3,,172168-71320, ,"SEAL CASE",1,1,,,,,555555232525
10,3,,172168-71330, ,BEARING,1,1,,,,,,.5555555555
11,3,,172164-73170, ,"'SEAL ASSY*',1,1,,,,,W,,*,"FROM 1ST",*,"FROM 1ST",,,,,,,,,]
12A,4,,172147-73680, ,"SEAL, OIL",1,1,,,,,,,5.55555555
12B,4,,172162-73790, ,"0-RING 140" ,1,1,,,,5555555353523

13,3, ,22242-000250, ,"CIRCLIP 258" ,2,2,,,,5555355353523

14,3, ,22252-000620, ,"CIRCLIP 62(H)",1,1,,,,55535552552535
16,3,,172168-71340, ,0-RING,1,1,,,,,,,5:5555555>
17,3,,172168-71550, ,COVER,1,1,,,,,5555555355555

18,3, ,26450-060162, ,""BOLT M 6X 16",4,4,,,,.555553533523
19,2,,172168-71220, ,""ROTORY SET",1,1,,,,5555535535533>»
20,2,,172168-71230, ,"COVER ASSY,GEAR CASE",1,1,,,...55555352335
21,3,,172168-71350, ,"PLATE, CONTROL™,1,1,,,,,.5555555355>5
22,3,,172168-71360, ,""GASKET, BONNET",1,1,,...555553535535
23,3,,172168-71370, ,CPUPRING,1,1,,,,,555553525535
24,3,,172168-71560, ,BEARING,1,1,,,,,,5555555555>
25,3,,172141-73210, ,CIRCLIP,1.,1,,,,,,,,5:555555>
26,3,,172165-73580, ,0RIFICE,3,3,,,,,,,,55555555>
27,3,,172142-74650, ,"PLUG 1/8",1,1,,,,,5555253523335
28,3,,22312-060140, ,"PARALLEL PIN 6X14",2,2,,,,555355535235535
29,3,,24315-000080, ,"0-RING 1B P-8.0",1,1,,,,:455535555335255
30,3,,26450-100302, ,"BOLT M10X 30",4,4,,,.555555532223
31,3,,26450-100502, ,"BOLT 10X 50",1,1,,,.:5553555535224
32,2,,172168-71240, ,"SPRING,CONTROL™,1,1,,,,,55555555355>5
33,3,,172168-71380, ,RETAINER,1,1,,,,,555553525535
34,3,,172168-71390, ,RETAINER,1,1,,,,,.:552555955>5
35,3,,172168-71400, ,COVER,1,1,,,,,,5555552355>5
36,3,,172168-71410, ,SPRING,1,1,,,,,,,5555555555
37,3,,172168-71420, ,SPRING, 1,1, ,,,,,,5555555555
38,3,,172168-71430, ,0-RING,1,1,,,,,,,,,5555555>5
39,3,,172168-71440, ,SHIM, 2,2, ,,,,,.,,55555555
40,3,,172168-71450, ,SHIM, 2,2, ., ,,,,,,:555355>
41,3,,172168-71460, ,SHIM, 2,2, ,,,,,,,,,555555>

42,3, ,172165-73640, ,""ADJUST SCREW",1,1,,,,,55555555355>5
43,3,,172165-73670, ,"NUT M 6",1,2,,,,,,,5.5555555>5

44,3, ,26450-080302, ,""BOLT M 8X 30",2,2,,,,,55555555355>5
45,2,,172168-71250, ,""PISTON ASSY, CONTROL"™,1,1,,,.,.5555555955>5
46,3, ,172168-71470, ,CYLINDER,1,1,,,,55555552335554
47,3,,172168-71480, ,PISTON,1,1,,,,,,,5555555555
48,3,,172168-71490, ,""PARALLEL PIN",2,2,,,,,,5553525533>5
49,3,,172168-71500, ,"PARALLEL PIN",1,1,,,,,.5555555355>5
50,3,,172168-71510, ,0-RING,1,1,,,,,,.5555555555
51,3,,172168-71520, ,"CONICAL SPRING",4.4,,,,,.5553552335>5
52,3,,172168-71530, ,RETAINER, 1,1, ,,,,.5553555535555
53,3,,172165-73790, ,0-RING,1,1,,,,,,,,,5555555>5
54,3,,172143-74220, ,0-RING,1,1,,,,.,.5555555555
55,3,,26450-080252, ,"BOLT M 8X 25",2,2,,,...53555535523
56,2,,172168-71280, ,"PUMP ASSY ,DUPLX.GEAR",1,1,,,..555555322535
57,3,,172168-71290, ,""PUMP, HYD. OIL™,1,1,,,,,.5555555355>5
58,4,,172141-71520, ,RING,2,2, ,,,,,,,,5555555>5
59,4,,172141-73230, ,GUIDE, 2,2, ,,,,,,,55555555>5



60,4,,172168-74540, ,PLATE,1,1,,,,,5555555355555

61,4,,172141-71550, ,0-RING,2,2,,,,,,,,.,,55555>

62,4,,172141-71560, ,RING,2,2,,,,,,,,,55555555
63,4,,172141-73220, ,PLATE, 2,2, ,,,,,,5555533555>5

64,4,,172141-73240, ,"PIN, PARALLEL",4.4,,,,,.5555552355>5
65,4,,26450-100852, ,""'BOLT M10X85,HEX.SCKT",4,4,,,,:55553533533>»
66,3,,172168-71300, ,""PUMP, HYD. OIL",1,1,,,,,555553525535
67,4,,172141-73240, ,"PIN, PARALLEL",2,2,,,,55553555355523
68,4,,172165-73860, ,COUPLING,1,1,,,,,,,5555555555

69,4,,172165-73870, ,0-RING,1,1,,,,,,.,,55555555

70,4,,172165-73880, ,0-RING,1,1,,,,,,,,,55555555

71,4,,26450-080182, ,""BOLT M 8X 18",2,2,,,,555553523533>5
72,4,,26450-080402, ,""BOLT 8X40",4,4,,,,555352323523

73,2,,172168-71270, ,PLAG,1,1,,,,,Z,,72168207 ,M21628,72168207 ,M21628, , ,,,,,
74,2,,24311-000140, ,"0-RING 1A P-

14.0",1,1,,,,,Z,,72168207 ,M21628,72168207 ,M21628, ,,,,,,
75,1,,172164-73110, ,VALVE,1,1,,,,,W,,72168207,M21628,72168207 ,M21628, ,,,,,,



31 RoT & EhEF
Fig. HYD. OIL PUMP & JOINT




1,1,,172148-72501, ,"CYLINDER ASSY,BOOM™,1,1,,,,55555535235535
2,2,,172148-72511, ,""TUBE W/BUSH, BOOM UT",1,1,,,,5555555535525
3,3,,172146-72310, ,"BUSH 45 50",1,1,,,,,,55553555555>
4,3,,933126-44500, ,"SEAL VAY45X55X4,DUST" ,2,2,,,,5555555352335
4-1,3,,172168-81410, ,""SEAL 45X55X4,
pust*,2,2,,,,,R,,72168192,M21101,72168192 ,M21101,,,,,,,,.1
5,2,,172148-99340, ,"KIT, BOOM CYLINDER"™,1,1,,,,55555535555535
6,3,,172148-72900, ,""SEAL SET, HEAD",1,1,,,.,.5555553555555
13,3,,172148-72910, ,""SEAL SET, PISTON",1,1,,,,.:555355535555
17,3,,172142-72260, ,""WASHER 80 B",1,1,,,,,55555555955>5

18,3, ,22252-000601, ,"CIRCLIP 60",1,1,,,,.55553553555>»

19,3, ,933125-94500, ,"RING 60, SPRING",1,1,,,,5555553555535
20,2,,172148-72081, ,""PISTON 80 33",1,1,,,,5555535235533>5
21,2,,172148-72091, ,"SPACER 80 33 19",1,1,,,,:55535555335523
22,2,,172148-72302, ,"ROD COMP™,1,1,,,,,,,555555555>
23,3,,172146-72310, ,"BUSH 45 50",1,1,,,,.555535535535>»
24,3,,933126-44500, ,""SEAL VAY45X55X4,DUST",2,2,,,535555535235335
24-1,3,,172168-81410, ,""SEAL 45X55X4,
pust',2,2,,,,,R,,72168192,M21101,72168192 ,M21101,,,,,,,,,1
25,2,,172148-72180, ,""HEAD 80 45",1,1,,,,,:5559552355>5
26,3,,194300-24130, ,""BUSH 45X50X30",1,1,,,.5555555353554
28,2,,172148-72210, ,""RING 50 CUSHION",1,1,,,,55555355535535>»
29,2,,172148-72220, ,"'PLUNGER 50 CUSHION",1,1,,,,,555555355554
30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,,,,,55353555552523
31,2,,933111-20200, ,"U-NUT M33",1,1,,,,,,5555555555>
32,1,,172162-61770, ,""GUIDE,SLIDE",2,2,,,..3555535335533
33,1,,172169-72300, ,""COVER,SLIDE",1,1,,,,,5555535535535
34,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,5555355353523
35,1,,26116-100162, ,"BOLT M10X 16 PLATED",2,2,,,.,:5553555335254
36,1,,933147-03400, ,"WASHER, BRAKE ARM"™,2.2,,,,,.5555525355>5
37,1,,933168-14170, ,"'SPRING 16",4,4,,.,..:535235335233



32 T—bLYvy
Fig. BOOM CYL INDER

B UNo. 112
RUEULNo. 205315 EAHZ T,
1 1NC. 2~31




1,1,,172148-72341, ,"CYLINDER ASSY,ARM",1,1,,,,5555535535555>5
2,2,,172148-72050, ,"PISTON 75",1,1,,,,,555553235255
3,2,,172148-99380, ,"KIT, ARM CYLINDER",1,1,,,,,5555553555553
4,3,,172141-72190, ,"WASHER 75",1,1,,,,,,,5555555555
5,3,,172148-72920, ,"'SEAL SET, HEAD",1,1,,,,,.5555555355>5
10,3, ,172148-72930, ,""SEAL SET, PISTON",1,1,,,,5555535535535>5
13,3, ,933125-94500, ,"RING 60, SPRING",1,1,,,,5555553555535
14,2,,172148-72351, ,"" TUBE W/BUSH",1,1,,,,,555535555335>5
15,3,,172171-72150, ,"'BUSH 38X50X40",1,1,,,.55535555325235
16,3,,172168-81270, ,"'SEAL,,DUST 38X50X4",2,2,,,:5555555322332
17,2,,172148-72371, ,"ROD COMP™,1,1,,,,,,,5555555555
18,3,,172171-72150, ,""BUSH 38X50X40",1,1,,,,555553555535>5
19,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,,,,55535553233553
20,2,,172148-72390, ,""HEAD 75 45" ,1,1,,,,,:5553522255>5
21,3,,194300-24130, ,"BUSH 45X50X30",1,1,,,,,55555555955>5
23,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,,,,5:55553553533>5
24,2,,933111-20200, ,"U-NUT M33",1,1,,,,,.5555555525>5



E;:Si?—nhi/U349
Fig. ARM CYL INDER

E'.E_!Hj UNo. 1{& /
R LNo. 20D 2458 HE T,
1 INC.2~24 7




1,1,,172148-72711, ,"CYLINDER,BUCKET(YELL",1,1,,,,5555555552535
2,2,,172142-99420, ,""CYLINDER KIT, BUCKET",1,1,,,55555553555535
3,3,,172142-71920, ,""SEAL SET, HEAD",1,1,,,,,5555553555525
8,3,,172148-72940, ,""'SEAL SET, PISTON",1,1,,,,.:55535555335555
11,3,,172142-72560, ,""WASHER 65, LOCK",1,1,,,,,.5555555355>5
12,3, ,933111-26600, ,""RING 55, SPRING",1,1,,,,.555553555535
13,2,,172141-72250, ,"U-NUT M27",1,1,,,,,.5552555525>
14,2,,172142-72510, ,""HEAD 65 40 W/BUSH",1,1,,,,55555535522335
16,3, ,933135-14600, ,""BUSH 40 30, ROD",1,1,,,,,.5555555355>5
17,2,,172148-72721, ,"TUBE,BUCKET (YELLOW)",1,1,,,,5555555555535
18,3, ,172168-72240, ,""BUSH 38X50X40",1,1,,,,:555535535533>»
19,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,,,,555555322353
20,2,,172148-72771,,"ROD COMP",1,1,,,,,,.555555255
21,3,,172168-72240, ,"BUSH 38X50X40",1,1,,,,,.5555555355>5
22,3,,172168-81270, ,"SEAL ,DUST 38X50X4",2,2,,,,5555535253355
23,2,,172148-72790, ,"PISTON 65",1,1,,,,.555553525535
24,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,,,,5555535535533>5



34/\‘")"y PUVEy
Fig. BUCKET CYLINDER
[

5
N7
G- A
Wy !
.

1

BH UNo. 11d

B UNe. 2024584 F Y,
1 INC.2~24




,1,,172169-72200, ,""CYLINDER ASSY,SWING",1,1,,,..555555355553
,2,,172169-72210, ,"TUBE W/BUSH, SWING",1,1,,,,,55555555355>5
»3,,172171-72150, ,""BUSH 38X50X40",1,1,,,,5555535535535>»
,3,,172168-81270, ,"SEAL ,DUST 38X50X4",2,2,,,,,5555352235>5
5,2,,172148-99340, ,"KIT, BOOM CYLINDER",1,1,,,,,Z,,*,""FROM 1ST",*,""FROM
1ST",,,,,,,,,1

6,3,,172148-72900, ,""SEAL SET, HEAD",1,1,,,,,,M,,,,.555555551
6-1,2,,172148-72950, ,""SEAL SET, HEAD",1,1,,,,,555555355353551
13,3,,172148-72910, ,"'SEAL SET, PISTON",1,1,,,,,.M,..,.555555551
13-1,2,,172148-72960, ,""SEAL SET, PISTON",1,1,,,,,55555355553355551
14,4, ,24311-000220, ,"0-RING 1A P-22.0",1,1,,,,5555535535533>»
17,2,,172146-72270, ,""LOCK WASHER 85" ,1,1,,,,55555553555553

18,2, ,22252-000561, ,""CIRCLIP 56",1,1,,,,.55559555935>5
19,2,,933111-26600, ,"RING 55, SPRING",1,1,,,,,.:555555255>5
20,2,,172146-72220, ,""HEAD 85 40 W/BUSH",1,1,,,,,555555555533
22,3,,933135-14600, ,""BUSH 40 30, ROD",1,1,,,,5555535535533>»
23,2,,172146-72241, ,"'PISTON 85 27 B",1,1,,,,5555553525235
24,2,,172141-72250, ,"U-NUT M27",1,1,,,,,,5555555555>
25,2,,172146-72251, ,"PISTON 85 27 A",1,1,,,,,.:5553555355>5
26,2,,172137-72700, ,"RING 40A, CUSHION",1,1,,,,,.5555525955>5
27,2,,172137-72710, ,""COLLAR 40B, CUSHION",1,1,,,..355553525533
28,2,,172137-72720, ,""COLLAR 40A, CUSHION",1,1,,,,,555553555535
29,2,,172137-72730, ,"RING 44B, CUSHION",1,1,,,,,555553525535
30,2,,172142-72781, ,"'ROD W/BUSH, SWING",1,1,,,,,,553555555523
31,3,,172171-72150, ,"BUSH 38X50X40",1,1,,,,,.5555555955>5
32,3,,172168-81270, ,"'SEAL ,DUST 38X50X4",2,2,,..5555553223223
33,2,,172142-72800, ,"'PLUNGER 44D, CUSHION",1,1,,,,.5555355535535>»
34,2,,172142-72810, ,"CIRCLIP 22" ,1,1,,,,,555535235533>»
35,2,,24761-020000, ,""NIPPLE PT1/8,GREASE"™,1,1,,,,,5535555552523
36,1,,933168-14170, ,"SPRING 16",4.,4,,,,,.55595522555
37,1,,172168-72300, ,COVER,1,1,,,,,5555555355555
38,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,55553553535523
39,1,,26116-100162, ,"BOLT M10X 16 PLATED",2,2,,.,.,:5553552335224
40,1,,933147-03400, ,"WASHER, BRAKE ARM",2,2,,,,55555355535533>5

1
2
3
4



35 ZRAVTY U
Fig. SWING CYLINDER

R UNo. 11
RHULNo. 205352 & HF T,
1 INC.2~35

AN »
17
18
6
' 5 1B
12 PREV0US

#

i

7/

34




1,,172142-72571, ,""CYLINDER ASSY, BLADE",1,1,,,,.5555535235535
2,,172142-72581, ,""TUBE ASSY, BLADE",1,1,,,.,55555553555553
3,,172168-72410, ,""BUSH 40X50X40",1,1,,,,5555535535533>»
,3,,172165-81750, ,""SEAL 40X50X5, DUST",2,2,,,,,55559555355>5
,2,,172142-72661, ,"PISTON 80 27

¢',1,1,,,,,2,,72175012 ,M21675,72175012 ,M21675, ,,,,,,,,1
6,2,,172142-72930, ,""SEAL SET, HEAD",1,1,,,,,5555553555555
11,2,,172142-72950, ,""SEAL SET, PISTON",1,1,,,,55555355535555>5
14,3,,172142-72260, ,""WASHER 80 B",1,1,,,,,55555555355>5
15,3,,933111-26600, ,""RING 55, SPRING",1,1,,,,,.55535555355>5
16,2, ,172142-72241, ,"PISTON 80 27 A",1,1,,,...55355353553
16-1,2,,172175-72480, ,""PISTON
8o",1,1,,,,,N,,72175012,M21675,72175012 ,M21675,,,,,,,,,1
17,2,,172141-72250, ,"U-NUT M27",1,1,,,,,,.5555555555
18,2,,172142-72621, ,"ROD, BLADE™,1,1,,,,,,5555555555>
19,3,,172168-72410, ,""BUSH 40X50X40",1,1,,,,5555535535535>»
20,3,,172165-81750, ,""SEAL 40X50X5, DUST",2,2,,,5555535535353
21,2,,172142-72640, ,""HEAD 80 40 W/BUSH",1,1,,,,,555535525355>5
23,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,,,,555535555335555

1
2
3
4
5



36 To—Foy ¥
Fig. BLADE CYL INDER

\ B LNo. 114

- BHULNG 20523585 %T,
™~ 1 INC.2~23

1 5

| e @
? Z

8 ) 16-1
/

@J &




,,172148-73300, ,""MOTOR ASSY, DRIVING",2,2,,,,,5555535235535
,»,172123-70020, ,BALL,4.4,,,,,,,,,,5555555

,,172147-70490, ,SPRING,2,2,,,,,,,,,:5555555
»»,172141-70040, ,"NUT, RING™,2,2,,,,,,,,,55555555
,,172141-70100, ,"PLATE, THRUST",2,2,,,,555535555335523
2,,172141-70110, ,SCREW,8,8,,,,,,5555555555>»
8,2,,172148-70110, ,""BEARING, ANGULAR",2,2,,,,5555535535533>5
9,2,,172148-70120, ,""GEAR(B), PLANETARY",8,8,,,5555553525355>5
10,2,,172148-70130, ,""CAGE & ROLLER",8,8,,,,,,5355553555535
11,2,,172148-70140, ,COLLAR,8,8,,,,,,,5555555555
12,2,,172141-70150, ,""CAGE & ROLLER",6,6,,,,5555535555555>»
13,2,,172148-70150, ,""WASHER, THRUST",8,8,,,:5555355535535553
14,2,,172141-70160, ," INNER LACE",6,6,,,,55555355535555>»
15,2,,172148-70160, ,""GEAR, SUN",2,2,,,,,555532323235
16,2,,172148-70170, ,HOLDER,2,2,,,,,,,555555555>
17,2,,172141-70180, ,""PLATE(T1.8), THRUST",2,2,,,,551 555555555135
18,2,,172148-70180, ,""GEAR(A), PLANETARY",2,2,,,,5355553522335>5
19,2,,172141-70190, ,""PLATE(T2.3), THRUST",2,2,,,,551,55555352555
20,2,,172148-70190, ,"GEAR, DRIVE",2,2,,,,.5553555335555
21,2,,172141-70200, ,"PLATE(T2.8), THRUST",2,2,,,,,51,55555353555
22,2,,172141-70210, ,COVER, 2,2, , ,,,,,5555555555
23,2,,172147-70500, ,PLUG,2,2,,,,,,,,,55555555
24,2,,172141-70230, ,WIRE,2,2,,,,,,,5.55555555
25,2,,172122-70350, ,BALL,262,262,,,,,.,55535253555
26,2,,172122-73430, ,PLUG,4,4, ,,,,,.,.55555555
27,2,,22242-000350, ,"CIRCLIP  35",2,2,,.,,:55553523533>»
28,2,,22351-050016, ,"'SPRING PIN 5X16",6,6,,,555555355535555>»
29,2,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,,,,5535553522335
30,2,,23871-030000, ,"PLUG PT3/8,SCREW",4,4,,,,,,5553533552555
31,2,,172148-70200, ,SHAFT 2,2, ,,,,,,,5555535555
32,2,,172148-70210, ,PLATE,2,2,,,,,,,55555355555
33,2,,172147-70220, ,PLUG,4,4, ,,,,,,,.55555555
34,2,,172147-70510, ,PLUG,4.,4, ,,,,,.,.55555555
35,2,,172147-70520, ,PLUG,2,2, ,,,,,.5555555555
36,2,,172148-70240, ,0RIFICE 4,4, ,,,,,,,,,555555>5
37,2,,172122-70540, ,"BOLT, SOCKET",12,12,,,,,555535555355>5
38,2,,24101-060054, ,""BALL BEARING",2,2,,,,:555535535533>5
39,2,,172148-70260, ,""BLOCK SET, RELIEF",2,2,,,,,.:555525355>5
40,3, ,172148-70270, ,"BODY, VALVE",2,2,,,...535555352335

41,3, ,172148-70280, ,""VALVE SET, RELIEF",4.4,,,,,.:555525355>5
42,4,,172148-70290, ,"PISTON, FREE™,4.,4,,,,,:5553555355>5
43,4,,172147-70610, ,"WASHER 12" ,4.,4,,,,,,55355353523
44,3,,172148-70350, ,BOLT,8.8,,,,,,55553523555>5
45,3,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,,,,,,:323552522223
46,2,,172147-70280, ,COLLAR, 2,2, ,,,,,,,,55555555
47,2,,172147-70290, ,SPRING, 2,2, ,,,,,,,.55555555
48,2,,172147-70300, ,"WASHER,LOCK" ,2,2,,,,555355535335535
49,2,,172148-70301, ,PLUG,4.4, ,,,,,,,55555355>5
50,2,,172147-70310, ,"RING, SNAP",2.2,,,,,,..::5555555
51,2,,172147-70320, ,PIN,6,6,,,,,,,5555555555
52,2,,172147-70330, ,""HOLDER, RETAINER",2,2,,,:55555535552335
53,2,,172147-70340, ,"PLATE, RETAINER",2,2,,,,.555535535533>»
54,2,,172148-70340, ,0RIFICE,8.8,,,,,,,,5:555555>
55,2,,172147-70360, ,SPRING,4,4, ,,,,,,5:555555555
56,2,,172147-70370, ,"PLATE VALVE",2,2,,,,.555355232223
57,2,,172147-70390, ,"BALL BEARING",2,2,,,,55555535552335
58,2,,172122-70410, ,PIN,4,4,,,,,,,,.,,5555555
59,2,,172122-70430, ,"VALVE, CHECK",4,4,,,.,,.3555355235
60,2,,172147-70430, ,PLUG,4,4, ,,,,,.,.55555555
61,2,,172122-70440, ,SPRING,4,4, ,,,,,.,555555555
62,2,,172147-70440, ,"SEAT, SPRING",4,4,,,,555555352233
63,2,,172147-70450, ,SPRING,4,4, ,,,,,,,.55555555
64,2,,172147-70460, ,CAP,4.,4,, ,,.5::555532315

1,1
2,2
4,2
5,2
6,2
7



65,2,,172141-70480, ,PIN,2,2,,,,,,,,,:5555555
66,2,,172148-70360, ,"SEAL KIT",2,2,,,,,,,,.5555255
67,3,,172148-70310, ,""'SEAL KIT, REDUCTION",2,2,,,,5555553555535
70,3,,172148-70320, ,"SEAL KIT, MOTOR",2,2,,,,355535552335223
78,3,,172148-70330, ,"SEAL KIT, RELIEF",2,2,,,.,,,55555555535
87,2,,172148-70400, ,""BLOCK ASSY, CYLINDER™,2,2,,,,:55553553535>»
90,2,,172148-70410, ,""PLATE SET, BASE",2,2,,,,5555535535533>5
94,1,,26013-120352, ,""BOLT M12X 35",18,18,,,,5555553525535



37 ETE—%
Fig. DRIVING MOTOR

30 99

6
B UNo. 6612
BHUNo. 6T B 185 EH X7,
66 INC.67~78




,»,172169-73310, ,""MOTOR ASSY,SWING™,1,1,,,.55555535352555
,»,172169-73330, ,""VALVE ASY, SHOCKLESS™,1,1,,,,.:555555353555
»»,172168-73340, ,"VALVE BODY",1,1,,,,,,5555555555>
,»,172169-73350, ,CARTRIDGE, 2,2, ,,,,,,5555555555
»»,172168-73360, ,""SEAL KIT",1,1,,,,,,,5555555555
»»,172168-73370, ,BOLT,6,6,,,,,5555555355555
2,,172168-73400, ,""MOTOR ASSY,SWING",1,1,,,,.55555555355>5
8,3,,172168-73410, ,""HOUSING, BEARING",1,1,,,,.55555355555>5
9,3,,172168-73420, ,PINION,1,1,,,,,,,,55555555>
10,3,,172168-73430, ,"BEARING, BALL",1,1,,,,,555555555535
11,3,,172168-73440, ,""NEEDLE BEARING™,1,1,,,,,55555555333»
12,3,,172168-73450, ,"CIRE CLIP(H)",1,1,,,,,,...5:55554>
13,3,,172168-73460, ,"CIRCLIP, SHAFT",1,1,,,,.555555533535
14,3,,172141-77400, ,"PLUG, BLIND",1,1,,,,,.5555555355>5
15,3,,172168-73470, ,COLLAR,1,1,,,,,,,555555555>
16,3,,172168-73480, ,"PLATE, VALVE",1,1,,.,,555555525535
17,3,,172168-73490, ,"VALVE ,EXH.",1,1,,,,,,,5.5555555>5
18,3,,172168-73500, ,""RING, BALANCING™,1,1,,,,.555555553555
19,3,,172168-73510, ,SPRING,2,2,,,,,,,5555555555
20,3,,172168-73520, ,"PLATE, WEAR™,1,1,,,,,,.5555555555
21,3,,172168-73530, ,PIN,2,2,,,,,,,,,,5555555
22,3,,172168-73540, ,DRIVE,1,1,,,,,,555555355555
23,3,,172168-73550, ,ROLLER,1,1,,,,,,,555555555>5
24,3,,172168-73560, ,"DRIVE, VALVE",1,1,,,..,55555355335
25,3,,172168-73570, ,""HOUSING, VALVE",1,1,,,,,5555555353335
26,3,,172168-73580, ,BALL,2,2,,,,,,,,,55555555
27,3,,172168-73590, ,PLAG,2,2,,,,,,,,555553555
28,3,,172168-73600, ,SPRING,2,2,,,,,,,,,55555555
29,3,,172168-73610, ,"CIRCLIP, HOLE",1,1,,,.,,.5555555355>5
30,3,,172168-73620, ,BOLT,2,2,,,,,,,,,55555555
31,3,,172168-73630, ,BOLT,2,2,,,,,,,5555555555
32,3,,172137-70490, ,PLUG,1,1,,,,,,,555555555>5
33,3,,172168-73640, ,"SEAL SET",1,1,,,,.,:5555555555

43,1, ,22217-160000, ,""'SPRING WASHER 16",4.4,,.,,.5555555255>5
44,1,,26116-160502, ,""BOLT M16X 50 PLATED",4,4,,,,5555555535333>»

1,1
2,2
3,3
4,3
5,3
6,3
7



HEElE —%
Fig. 38 TURNING MOTOR

R H UNo. 212
EHilNo. 3 o654 %7,
2 INC.3~6

>
7
R UNo. 712

R LNo 8053358 58%7,
7 INC.8~33




,,172148-73800, ,""JOINT, SEIVEL",1,1,,,,,.55555355555
,,172148-73810, ,"'SHAFT, SWIVEL",1,1,,,,,5555553555555
,,172148-73830, ,"'FLANGE, SWIVEL",1,1,,,,,555553525535
»,172148-73840, ,"HUB, SWIVEL",1,1,,,,,,.5555555555
,,172137-73860, ,""SPACER, SWIVEL",1,1,,,,,,55555555535
,,172148-73880, ,""SEAL KIT, SWIVEL",1,1,,,.,.55555355554
3,,172142-73800, ,"0-RING 55.76X5.7",1,1,,,,55553555353523
8,3,,172148-73860, ,"SEAL STK",7,7,,,,555552352353235
9,3,,172148-73870, ,"LING EL, BUCK UP",1,1,,,,:5553555535555
10,3,,24311-000750, ,""0O-RING 1A P-75.0",1,1,,,,:5553555532523
11,3, ,24321-000700, ,"0O-RING 1A G-70.0",1,1,,,,5555535535535>»
12,2,,22242-000451, ,"CIRCLIP  45",1,1,,,,,555553555535
13,2,,23871-020000, ,""PLUG PT1/4,SCREW", 7,7, 5533555335333 2333
14,2,,26013-100352, ,""BOLT M10X 35",3,3,,,.55553555335555
15,1,,26013-100302, ,""BOLT M10X 30",4,4,,,.:5553552532523

1,1
2,2
3,2
4,2
5,2
6,2
7



39 AARNIVO aA /b
Fig. SWlVEL JOINT




,,172170-74120, ,""VALVE ASSY,CONTROL"™,1,1,,,,5555535535535>5
,»,172112-06480, ,PLUG,2,2,,,,,,,,,55555555

,»,172112-06490, ,0-RING,2,2,,,,,,,,,55555555

,,172169-72400, ,""SECTION KIT, INLET",1,1,,,..,55555555535
,,172169-72480, ,"'VALVE 210/33, RELIEF",1,1,,,,.5555555353525
»»,172116-74150, ,0-RING,1,1,,,,,,,5555555555

3,,172116-74150, ,0-RING,1,1,,,,,,.555555255
8,3,,172116-74320, ,PLUG,1,1,,,,,5.55555352555

9,3,,172122-74520, ,"'SECTION, INLET",1,1,,,,,.5555555355>5
10,4,,933171-80590, ,0-RING,1,1,,,,,,,555555555>
11,2,,172169-72410, ,""SECTION KIT, INLET",1,1,,,,.5555355535555>5
12,3,,172169-72490, ,"'VALVE 180/27, RELIEF",1,1,,,,5555555532525
13,4,,172116-74150, ,0-RING,1,1,,,,,,5555555555>
14,3,,172122-74520, ,"'SECTION, INLET",1,1,,,,,.5555555355>5
15,4,,933171-80590, ,0-RING,1,1,,,,,,,555555555>

16,2, ,172168-72620, ,""SECTION ASSY.,SPACER"™,1,1,,,,.555553535535
17,3,,172122-73430, ,PLUG,1,1,,,,,,5555555555>5
18,3,,172142-74900, ,SPACER,1,1,,,,,,5555555555>5
19,2,,172169-72530, ,"'SECTION KIT, SPACER",1,1,,,,,.55535555355>5
20,3,,172169-72480, ,""VALVE 210/33, RELIEF",1,1,,,,,5555555353535
21,4,,172116-74150, ,0-RING,1,1,,,,,,,5,55555555
22,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,,,,.5555355535555>5
23,4,,172116-74150, ,0-RING,1,1,,,,,,,,,5555555>5
24,4,,24311-240100, ,"0-RING 1A P-10A",1,1,,,.,:5553552335223
25,3,,172146-74680, ,"SECTION ASSY, SPACER",1,1,,,..555555522235
26,4,,172122-73430, ,PLUG,1,1,,,,,,:5555555555
27,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,555555535552335
28,4,,933171-80590, ,0-RING,1,1,,,,,,,5.55555555
29,2,,172151-74110,,TIE-ROD, 2,2, ,,,,,,,5:555555>
30,2,,172151-74120, ,TIE-ROD,1,1,,,,,,5555555555>
31,2,,172116-74150, ,0-RING,1,1,,,,,.,5555555555
32,2,,172116-74320, ,PLUG,1,1,,,,,,,5555555555
33,2,,26716-080002, ,"NUT M 8",4.,4,,,,,,,,,:5:5555>
34,2,,26716-100002, ,"NUT M10™,2,2,,,,,,,555552555>5
35,1,,172168-45400, ,"PLATE ASSY, LINK",1,1,,,..,05555555535
36,1,,172165-45490, ,CUSHION,5,5, ,,,,,,5555555555
37,1,,22252-000280, ,"CIRCLIP  28",5,5,,,,:555535535533>5
38,1,,26106-100352, ,"BOLT M10X 35 PLATED",5,5,.,.,.:555355535255
39,1,,26013-100302, ,"BOLT M10X 30",3,3,,.,:555555535533

40,1, ,26716-100002, ,"NUT M10",1,1,,,,,,:555555555>

1,1
2,2
3,2
4,2
5,3
6,4
7



4@ A bO—JWNIVT(PE -} & N ITE)
Fig. CONTROL VALVE(P PORT & VALVE STAND)

3y bO— NI T ASSY

CONTROL VALVE ASSY

172170-74120

Fig. 40 Ref. No. 1

INC Fig. 40 Ref.No.2~34
Fig. 41 Ref.No. 1~38
Fig. 42 Ref.No, 1~36
Fig. 43 Ref.No. 1~34
Fig. 44 Ref.No 1~25

33



,,172168-72610, ,"'SECTION ASSY, SPOOL",1,1,,,,55555535235535
,»,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,55555355535535>5
,,172168-72760, ,"'SPRING, SPOOL",1,1,,,,,5555553555555
,»,172151-74060, ,""BOLT, SOCKET HEAD",2,2,,,,555355335335235
»,172122-74130, ,POPPET,1,1,,,,,,,555555555>
»»,172116-74190, ,"PLATE, SEAL",2,2,,,,,,,,5:5555555
3,,172116-74220, ,SCREW, 2,2, ,,,,,,,555555555
8,3,,933166-80520, ,WIPER,2,2,,,,,,,5:5555555>
9,3,,933166-80530, ,CAP, 1,1, ,,,,,.5555555555

10,3, ,933166-80550, ,""SCREW, CAP",1,1,,,,,,5,55555555>
11,3,,933171-80510, ,""SEAT, SPRING™,2,2,,,,.555553533553
12,3,,933171-80590, ,0-RING,1,1,,,,,,5555555555>
13,3,,933171-80610, ,0-RING,2,2,,,,,,,,555555555
14,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",2,2,,,,5553555353352135
15,3,,172116-74150, ,0-RING,2,2,,,,,,,55555555 5>

16,3, ,24311-240100, ,"0O-RING 1A P-10A",2,2,,.,5553553533533
17,2,,172168-72580, ,""SECTION ASSY, SPOOL",1,1,,,.,55555553535553
18,3,,172122-74050, ,SPRING,1,1,,,,,,5555555555>5
19,3,,172116-74220, ,SCREW, 2,2, ,,,,,,,55555555>5

20,3, ,933166-80520, ,WIPER, 2,2, ,,,,,,,55555555>
21,3,,933166-80530, ,CAP,1,1,,,,,5555535355555
22,3,,933166-80550, ,"SCREW, CAP",1,1,,,,,,.55555355555
23,3,,933171-80510, ,"SEAT, SPRING",2,2,,,,:55553523533>5
24,3,,933171-80590, ,0-RING,1,1,,,,,,.5555555555
25,3,,933171-80610, ,0-RING,2,2, ,,,,,,5555555555
26,3,,172151-74060, ,"BOLT, SOCKET HEAD™,2,2,,..25555532235533
27,3,,172116-74190, ,"PLATE, SEAL™,2,2,,,,,,,,.5555555>5
28,2,,172168-72640, ,""'SECTION ASSY, SPOOL",1,1,,,,5555553525535
29,3,,172122-74050, ,SPRING, 1,1, ,,,.,.5555555555
30,3,,172116-74220, ,SCREW, 2,2, ,,,,,,,55555555>5
31,3,,933166-80520, ,WIPER,2,2,,,,,,,,,:5555555
32,3,,933166-80530, ,CAP,1,1,,,,,5555555355555
33,3,,933166-80550, ,""SCREW, CAP",1,1,,,55555553535232»
34,3,,933171-80510, ,""SEAT, SPRING",2,2,,,,555553533533>5
35,3,,933171-80590, ,0-RING,1,1,,,,,,,5,55555555
36,3,,933171-80610, ,0-RING,2,2,,,,,,,5555555555
37,3,,172151-74060, ,"BOLT, SOCKET HEAD"™,2,2,,,,55555535235535
38,3,,172116-74190, ,""PLATE, SEAL",2,2,,,,535535523533235

1,2
2,3
3,3
4,3
5,3
6,3
7



S bO—JLNIVT(ET )
Fig. 41

& P.
CONTROL VALVE(DRIVING & P.T.

T.
0.

- O

£ (R)
DRIVING(R)

F S av
OPTIONAL

£17 (R)
- DRIVING(R)

~ st £17(L)
3 b O— ST ASSY W BEOS DRIVINGC)
o

CONTROL VALVE ASSY SR SO SN <Y

Gy :’\\. ot \&\Q \
172170-74120 SRS, TSN
Fig. 40 Ref.No. 1 6)‘&*2‘"‘“ S SRR

GAZR A, ik ﬁ\_*

YR

WP
SRS

s

INC Fig. 40 Ref.No,2~34 W
Fig. 41 Ref. No, 1~38 *FFar
Fig. 42 Ref. No. 1~ 36 OPT | ONAL
Fig. 43 Ref. No, 1~34
Fig. 44 Ref.No. 1~25




,»,172169-72420, ,"'SECTION KIT, SPOOL",1,1,,,,55535555555533
,»,172169-72520, ,""VALVE 240/33, RELIEF",1,1,,,,.,:55555533555
»»,172116-74150, ,0-RING,1,1,,,,,,.5555555555
»»,172169-72460, ,"'SECTIO ASSY, SPOOL™,1,1,,,,,55353555555593
,»,172168-72750, ,"'SPRING,CHECK VALVE",1,1,,,,,555555555535
»»,172168-72850, ,"END, SPOOL™,1,1,,,,,,5555555555>
4,,172168-72860, ,"SEAT,SPRING",1,1,,,,,555555552555
8,4,,172168-72880, ,SPRING,1,1,,,,,,.555555255
9,4,,172168-72890, ,CAP,1,1, ,,,,,.555535533555
10,4,,172168-72900, ,CAP,1,1,,,,,,55555553525>5
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,,,,.555553353532275
12,4,,172122-74130, ,POPPET,1,1,,,,,,5555555555>5
13,4,,172151-74320, ,0-RING,2,2,,,,,,,,5:555555>»
14,4,,933171-80510, ,"SEAT, SPRING™,1,1,,,,,5535555555525
15,4,,933171-80590, ,0-RING,1,1,,,,,,,555555555>
16,3,,172310-79180, ,VALVE,1,1,,,,,555555555555
17,4,,172116-74150, ,0-RING,1,1,,,,,,,.55555555>
18,2,,172169-72430, ,"SECTION KIT, SPOOL",1,1,,,,555555355255>5
19,3,,172168-72600, ,""SECTION ASSY, SPOOL™,1,1,,,,,5553555555523
20,4,,172168-72750, ,"'SPRING,CHECK VALVE",1,1,,,,,555555555535
21,4,,172122-74050, ,SPRING,1,1,,,,,.,5555555555
22,4,,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,.,,,55353555225523
23,4,,172122-74130, ,POPPET,1,1,,,,,,,5555525555
24.,4,,172116-74190, ,"PLATE, SEAL",2,2,,,,,553555222223
25,4,,172116-74220, ,SCREW, 2,2, ,,,,,,,5555535555
26,4,,172146-74740, ,WASHER,1,1,,,,,.,555555555>5
27,4,,933166-80530, ,CAP,1,1,,,,,5555555355555
28,4,,933166-80550, ,"SCREW, CAP",1,1,,,,,5555555352525

29,4, ,933166-80520, ,WIPER,2,2,,,,,,,5555533555>5

30,4, ,933171-80510, ,"'SEAT, SPRING™,2,2,,,,,555555535333>»
31,4,,933171-80590, ,0-RING,1,1,,,,,,,5,55555555
32,4,,933171-80610, ,0-RING,2,2,,,,,,,,,5555555>5
33,3,,172169-72510, ,"VALVE 230/33, RELIEF",1,1,,,,,:5555555353>5
34,4,,172116-74150, ,0-RING,1,1,,,,,,.5555555555
35,3,,172146-74730, ,""VALVE ASSY",1,1,,,,55553555533533
36,4,,172116-74150, ,0-RING,1,1,,,,,,,5555555555

1,2
2,3
3,4
4,3
5,4
6,4
7



42 v bO—IbNIVTF(7-4 & 24V57)
Fig. CONTROL VALVE(ARM & SWING)

34

é/&

Ay bO—NsXIT ASSY

CONTROL VALVE ASSY

172170-74120

Fig. 40 Ref.No. 1

INC Fig. 40 Ref.No.2~34
Fig. 41 Ref.No. 1~ 38

Fig. 42 Ref.No. 1~ 36

Fig. 43 Ref.No. 1~ 34
Fig. 44 Ref_No. 1~25




,»»,172169-72440, ,""SECTION KIT, SPOOL"™,1,1,,,,5555535535535>5
,,172169-72500, ,""VALVE 240/33, RELIEF",1,1,,,,,555535555355>5
»»,172116-74150, ,0-RING,1,1,,,,,,.555555555

,,172169-72470, ,""SECTIO ASSY, SPOOL",1,1,,,.,5555553555535
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,,,55555555535
»»,172168-72850, ,"END, SPOOL™,1,1,,,,,,5555555555>
4,,172168-72860, ,"SEAT,SPRING",1,1,,,,,555555552555
8,4,,172168-72880, ,SPRING,1,1,,,,,,.555555255
9,4,,172168-72890, ,CAP,1,1, ,,,,,.555535533555
10,4,,172168-72900, ,CAP,1,1,,,,,,55555553525>5
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,,,..3:555535235533
12,4,,172122-74130, ,POPPET,1,1,,,,,,5555555555>5
13,4,,172151-74320, ,0-RING,2,2,,,,,,,,5:555555>»
14,4,,933171-80510, ,"SEAT, SPRING",1,1,,,,555535555335555
15,4,,933171-80590, ,0-RING,1,1,,,,,,,555555555>
16,3,,172169-72520, ,""VALVE 240/33, RELIEF",1,1,,,,,555555553335
17,4,,172116-74150, ,0-RING,1,1,,,,,,,.55555555>
18,2,,172168-72790, ,""SECTION KIT, SPOOL"™,1,1,,,,55555355535535>5
19,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,1,,,,,,553555555523
20,4,,172116-74150, ,0-RING,1,1,,,,,,.5555555555
21,3,,172168-72820, ,""'SECTION ASSY.,SPOOL",1,1,,.,..5555532235523
22,4,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,,5553555353554
23,4,,172168-72850, ,"END, SPOOL",1,1,,,,,5.55555352555
24,4,,172168-72860, ,"SEAT,SPRING",1,1,,,,.555355535555
25,4,,172168-72880, ,SPRING, 1,1, ,,,,,.5555555555
26,4,,172168-72890, ,CAP,1,1,,,,,,555535355555
27,4,,172168-72900, ,CAP,1,1,,,,,5555555352525
28,4,,172151-74060, ,"BOLT, SOCKET HEAD",4,4,,,,.55355535235535
29,4,,172122-74130, ,POPPET, 1,1, ,,,,,.5555555555
30,4,,172151-74320, ,0-RING, 2,2, ,,,,,.55553555555
31,4,,933171-80510, ,"SEAT, SPRING™,1,1,,.,:55553523533>»
32,4,,933171-80590, ,0-RING,1,1,,,,,,,,.55555555
33,3,,172310-79180, ,VALVE,1,1,,,.,,5555352355>5
34,4,,172116-74150, ,0-RING,1,1,,,,.,.5555555555

1,2
2,3
3,4
4,3
5,4
6,4
7



3 Ay ba—JbNILT (77 -4 & N F9})
Fig. 4 CONTROL VALVE(BOOM & BUCKET)

33

BUCKET
18

3 ba—sNIL T ASSY

CONTROL VALVE ASSY

172170-74120

Fig. 40 Ref. No. 1

INC Fig. 40 Ref. No. 2~ 34 v
Fig. 41 Ref. No. 1~38 :
Fig. 42 Ref. No. 1~36
Fig. 43 Ref. No. 1~34
Fig. 44 Ref. No. 1~25




,»,172168-72830, ,""SECTION KIT, SPOOL"™,1,1,,,,5555535535555>5
,»,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,55555355535535>5
»»,172168-72850, ,"END, SPOOL™,1,1,,,,,,5555555555>
»»,172168-72860, ,"'SEAT,SPRING™,1,1,,,,,,.5555555555
»»,172151-74340, ,SPRING,1,1,,,,,,,5:5555555>
,,172168-72870, ,CAP,1,1,,,,,,5555555555>
3,,172168-77840,,CAP,1,1,,,,,.55555535325>5
8,3,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,,,,,555355353523
9,3,,172122-74130, ,POPPET,1,1,,,,,,5555555355>5
10,3,,172151-74320, ,0-RING,2,2,,,,,,,5:5555555>
11,3,,933171-80510, ,""SEAT, SPRING™,1,1,,,,,555553525535
12,3,,933171-80590, ,0-RING,1,1,,,,,,5555555555>5
13,2,,172168-72670, ,""SECTION ASSY, SPOOL",1,1,,,.,5555555353553
14,3, ,172168-72750, ,"'SPRING,CHECK VALVE",1,1,,,,55555355535533>5
15,3,,172122-74050, ,SPRING,1,1,,,,,,,5555555555

16,3, ,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,,,55555535235535
17,3,,172122-74130, ,POPPET,1,1,,,,,,5555555555>5
18,3,,172116-74190, ,"PLATE, SEAL™,2,2,,,,,,5.55555555>5
19,3,,172116-74220, ,SCREW, 2,2, ,,,,,,,55555555>5

20,3, ,933166-80520, ,WIPER, 2,2, ,,,,,,,55555555>
21,3,,933166-80530, ,CAP,1,1,,,,,5555535355555
22,3,,933166-80550, ,"SCREW, CAP",1,1,,,,,,.55555355555
23,3,,933171-80510, ,"SEAT, SPRING",2,2,,,,:55553523533>5
24,3,,933171-80590, ,0-RING,1,1,,,,,,.5555555555
25,3,,933171-80610, ,0-RING,2,2, ,,,,,.5555555555

1,2
2,3
3,3
4,3
5,3
6,3
7



44 v ba—JNIV7(hERE & 77L-1)
Fig. CONTROL VALVE(TURNING & BLADE)

B B
TURNING

i (5]

Y bO—JI8IT ASSY TURNING

- CONTROL VALVE ASSY
172170-74120
Fig. 40 Ref. No. 1
INC Fig. 40 Ref. No. 2~ 34 -
Fig. 41 Ref. No. 1~ 38
Fig. 42 Ref. No. 1~36
Fig. 43 Ref.No. 1~34
Fig. 44 Ref, No.1~25




,»,172165-74300, ,""JOY-STICK L.H.",1,1,,,,5555553553225>5
»»,172151-73350, ,"PLATE, PORT",1,1,,,,,555555555555
»»,172151-73370, ,BUSH,1,1,,,,,,.555555555
»»,172151-73380, ,PLATE,1,1,,,,,,5555555555>5
»»,172151-73400, ,PLUG,4,4, ,,,,,,,,55555555
8,2,,172165-74320,,R0D,4,4,,,,,,55555353235
9,2,,172151-73430, ,WASHER, 8,8, ,,,,,.5555555555
10,2,,172151-73440, ,RETAINER,4,4,,,,.:55555533535
11,2,,172151-73450, ,WASHER,4.,4,, ,,,,.,::5555555
12,2,,172151-73460, ,SPRING,4,4,,,,,,,,:.555555>
13,2,,172165-74330, ,SPRING,4,4,,,,,,,,55555555>5
14,2,,172151-73480, ,J0INT,1,1,,,,,,.555555555
15,2,,172151-73490, ,PLATE,1,1,,,,,5.555555255
16,2,,172165-74340, ,""HANDLE, SUB",1,1,,,,,.55535555355>5
17,3,,172151-73510, ,"BAR, HANDLE",1,1,,,,,555555555535
18,3,,172151-73520, ,HANDLE ,2,2,,,,,,,,55555555>»
19,3,,172151-73530, ,""HANDLE, CAP",1,1,,,,,,553555555525
20,3,,172151-73640, ,CAP,1,1,,,,,5.55552352525
21,3,,172151-73660, ,""SCREW 4X30",1,1,,,,,55555555955>5
22,3,,22137-040000, ,""WASHER 4, POLISHED",2,2,,,,,5553555553535
23,3, ,26553-040102, ,""SCREW 4X10",2,2,,,,555353552522533
24,3,,26553-050082, ,"SCREW 5X8",2,2,,,,,,55555555535
25,3,,26716-040002, ,"NUT M 4™,2,2,,,,,,,,,.555555>
26,3,,26716-040002, ,"NUT M 4™,1,1,,,,,,5555352355>5
27,2,,172151-73620, ,BELLOWS,1,1,,,,,,5,55555555>
28,2,,172151-73630, ,""SEAL KIT, SUB™,1,1,,,,:555555535353>»
29,3,,172151-73360, ,""SEAL WASHER™,2,2,,,,,553555255535
30,3,,172151-73420, ,SEAL 4,4, ,,,,,,5555523555
31,3,,24315-000200, ,"0-RING 1B P-20.0",4,4,,,...53555322235
32,3,,24341-000900, ,"0-RING 1A S-90.0",1,1,,,,45555553553525>5
33,2,,172151-73650, ,""NUT, ADJUST",1,1,,.,5553552225535
34,2, ,22351-050010, ,"'SPRING PIN 5X10",1,1,,,,5555553535225>5
35,2,,26450-080302, ,"BOLT M 8X 30",2,2,,,:5553555532233
36,2,,26756-140002, ,"LOCK NUT M14 PLATED",1,1,.,.,.:5553555535255
37,1, ,26013-060252, ,""BOLT M 6X 25",4,4,,,,,555555535333>»
38,1, ,22217-060000, ,""SPRING WASHER 6",4,4,,,,.:55553535225>5

1,1
3,2
4,2
5,2
7,2



45 YUEIA/NILT(L)
Fig. REMOTE CONTROL VALVE(L)

B Y LUNo. 1612
BHUNo 1105 26%
EHET,

16 INC. 17~26




,,172165-74310, ,"JOY-STICK R.H.",1,1,,,,,555553523553
»»,172151-73350, ,"PLATE, PORT",1,1,,,,,555555555555
»»,172151-73370, ,BUSH,1,1,,,,,,.555555555
»»,172151-73380, ,PLATE,1,1,,,,,,5555555555>5
»»,172151-73400, ,PLUG,4,4, ,,,,,,,,55555555
8,2,,172165-74320,,R0D,4,4,,,,,,55555353235
9,2,,172151-73430, ,WASHER, 8,8, ,,,,,.5555555555
10,2,,172151-73440, ,RETAINER,4,4, ,,,,5553553533523
11,2,,172151-73450, ,WASHER,4.,4,, ,,,,.,::5555555
12,2,,172151-73460, ,SPRING,4,4,,,,,,,,:.555555>
13,2,,172165-74330, ,SPRING,4,4,,,,,,,,55555555>5
14,2,,172151-73480, ,J0INT,1,1,,,,,,.555555555
15,2,,172151-73490, ,PLATE,1,1,,,,,5555555352555
16,2,,172151-73500, ,"'NUT, ADJUST",1,1,,,,,55553555955>5
17,2,,172165-74350, ,""HANDLE, SUB",1,1,,,,,55555555955>5
18,3,,172151-73510, ,"BAR, HANDLE",1,1,,,...55555355554
19,3,,172151-73520, ,HANDLE 2,2, ,,,,,,,555555555
20,3,,172151-73530, ,""HANDLE, CAP",1,1,,,,55555535535535
21,3,,172151-73540, ,ROLLER, 1,1, ,,,,,,5555555555
22,3,,172151-73550, ,"LEVER, SWITCH",1,1,,,,,.5555555955>5
23,3,,172151-73560, ,"'SEAT, SWITCH",1,1,,.,:55553523533>»
24,3,,172151-73570, ,"SEAT(2), SWITCH",1,1,,,,,:5555553255>
26,3,,172151-73600, ,TUBE,1,1,,,,,,,555555555>5
27,3,,172151-73660, ,""'SCREW 4X30",1,1,,,,,55555555255>5
28,3,,22137-040000, ,"WASHER 4, POLISHED",2,2,,,,.:5553552335>5
29,3,,26553-040102, ,""SCREW 4X10",2,2,,,,3535553533533>»

30,3, ,26553-050082, ,""'SCREW 5X8",2,2,,,,5555553535535
31,3,,26716-040002, ,"NUT M 4™,2,2,,,,,,,,,.555555>
32,3,,26716-040002, ,"NUT M 4",1,1,,,,,,5555352355>5
33,2,,172151-73590, ,BUSH, 1,1, ,,,,,.5555555555
34,2,,172151-73610, ,TERMINAL,2,2, ,,..3555535335533
35,2,,172151-73620, ,BELLOWS,1,1,,,,,,5555555555>
36,2,,172151-73630, ,"SEAL KIT, SUB",1,1,,,,,.5555555355>5
37,3,,172151-73360, ,"SEAL WASHER",2,2,,,,.45553555335254
38,3,,172151-73420, ,SEAL,4,4, ,,,,,.55553553555

39,3, ,24315-000200, ,"0-RING 1B P-20.0",4,4,,,:5555553322335
40,3, ,24341-000900, ,"0-RING 1A S-90.0",1,1,,,,5555553525235
41,2, ,22351-050010, ,"SPRING PIN 5X10",1,1,,,..555555355535
42,2, ,26450-080302, ,"BOLT M 8X 30",2,2,,,,,55555555355>5
43,2, ,26756-140002, ,""LOCK NUT M14 PLATED",1,1,,..:555555352335
44,1, ,26013-060252, ,"BOLT M 6X 25",4,4,,,,,:.5553555355>5
45,1,,22217-060000, ,"SPRING WASHER 6",4,4,,,,.5555535335235

1,1
3,2
4,2
5,2
7,2



46 YUEIAVNIVIR)
Fig. REMOTE CONTROL VALVE(R)

4

17

BHET,
17 INC, (17)~32




1,1,,172165-74702, ,"VALVE ASSY, LOW-HIGH",1,1,,,...55555355553
1-1,1,,172165-74703, ,""VALVE ASSY, LOW-
HIGH",1,1,,,,,N,,72165306,M20865,72165306,M20865, ,,,,,,,,1
1-2,1,,172165-74704, ,"VALVE ASSY, LOW-
HIGH",1,1,,,,,N,,72165387,M21339,72165387,M21339,,,,,,,,,1
2,2,,172151-74420,,"BOLT M 4X 10",3,3,,.55555553533553
3,2,,172165-74710, ,SOLENOID,1,1,,,,,,5555555555>5
4,2,,172165-74720, ,""BOLT M5X16,HEX.SCKT.",2,2,,,555555535335535
5,2,,172165-74730, ,""BOLT M5X8,HEX.SCKT.",2,2,,,,,55555525355>5
6,2,,172165-74740, ,SPRING,1,1,,,,,,,,55555555>
7,2,,172165-74760, ,SPRING,1,1,,,,,,55555555555
8,2,,172165-74770, ,PACKING,2,2,,,,,,,,,5555555>5
9,2,,172165-74780, ,PLATE,2,2, ,,,,,,5:55553555
10,2,,172165-74790, ,COVER, 1,1, ,,,,,55555553555>5
11,2,,24311-000160, ,"'0O-RING 1A P-16.0",1,1,,,,:5553555535553
12,2,,23871-010000, ,"PLUG
PT1/8,SCREW",1,1,,,,,W,,72165387,M21339,72165387,M21339,,,,,,,
13,1,,26013-080162, ,"'BOLT W/WASHER M8X16",2,2,,,,53555535555355>5



47 O—/\A/NJVT
Fig. ROW-HIGH VALVE




,,172168-74710, ,""VALVE ASSY,PTO0",1,1,,,.55555535235535
,»,26716-080002, ,"NUT M 8",4,4,,,,,,,,,55555555
,,172614-74410, ,TIE-ROD,2,2,,,,,,,5555555555
,»,26716-100002, ,"NUT M10™,2,2,,,,,,,,,55555555
,»,172168-74820,,"ROD, TIE",1,1,,,,,,,5555555555
,,172168-74810, ,"'SECTION ASSY.,INLET",1,1,,,,,555553555535
2,,933171-80420, ,"SECTION, OUTLET",1,1,,,,5555535555555>5
8,2,,172168-74800, ,""SECTION SET, SPOOL™,1,1,,,,55555535555535
9,3,,172312-74230, ,0-RING,2,2,,,,,,,,55555555>
10,3,,172116-74190, ,""PLATE, SEAL",2,2,,,,.55553555335>5
11,3,,933171-80610, ,0-RING,2,2,,,,,,,,55555555>
12,3,,933166-80520, ,WIPER,2,2,,,,,,,,,,5555555
13,3,,933166-80530, ,CAP,1,1,,,,,,,555555555>5
14,3,,172168-74830, ,SPACER,1,1,,,,,5:5555555555
15,3,,172168-74840, ,PIN,1,1,,,,,,,,55555555>
16,3,,172168-74850, ,SLEEVE,1,1,,,,,,5555555555>
17,3,,933171-80590, ,0-RING,1,1,,,,,,5555555555>
18,3,,172168-74860, ,""BOLT, SOCKET HEAD",2,2,,,,55555535235535
19,3,,172151-74290, ,"'BOLT, SOCKET HEAD",2,2,,,.5555555325335
20,3,,172168-74870, ,"BALL,STAINLESS STEEL",2,2,,,..555555322535
21,3,,172168-74880, ,SPRING,1,1,,,,,,,,,55555555
22,3,,172312-74220, ,SPACER, 2,2, ,,,,,,5555523555
23,1,,26013-100302, ,""BOLT M10X 30",3,3,,,,555553523533>5
24,1,,172168-74750, ,""BRACKET COMPL.",1,1,,,,,.5553555355>5
25,1,,26013-100162, ,"BOLT M10X 16",3,3,,.,:5555555522932

1,1
2,2
3,2
4,2
5,2
6,2
7






,,172168-75100, ,""RESERVOIR ASSY.",1,1,,.,,5555535535533>»
,»,172124-73700, ,"BAR,FILTER SUPPORT",1,1,,,,55555355535555>5
,,172112-74801, ,""STRAINER, SUCTION",1,1,,,,,5555535525535
,,172112-74901, ,"ELEMENT W/VALVE",1,1,,,,,355553522335>5
,,172112-74911, ,ELEMENT,1,1,,,,,,,,55555555>
,,172112-74971, ,"VALVE, BY-PASS",1,1,,.,.,5555535235535
2,,172165-75340, ,COLLAR,1,1,,,,,5555552352525
8,2,,172112-75770,,"SPRING, STRAINER",1,1,,,,.555535555535>5
9,2,,172112-75780, ,"'SPRING, STRAINER",1,1,,,,.:5535555335555
10,2,,26716-100002, ,"NUT M10™,1,1,,,,,,,5555555555
11,2,,23080-010000, ,"CLAMP 10™,1,1,,,,,,55555555555
13,2,,172122-75331, ,"'"COVER (B), RESERVOIR™,1,1,,,,555535555352525
14,2,,172165-75401, ,""COVER CMP. ,RESERVOIR",1,1,,,,,555553555535
15,2,,172165-75450, ,PLATE,1,1,,,,,,555553553555>5
16,2,,172165-75460, ,GASKET,1,1,,,,,,:555555555>
17,2,,172165-75480, ,ELEMENT,1,1,,,,,,.5555555555
17-1,2,,172165-

75481, ,ELEMENT,1,1,,,,,N,,72164068,M21424,72164068 ,M21424, ,,,,,,,,1
18,2,,172165-75490, ,HOSE,1,1,,,,,,,5555555555
19,2,,172122-75600, ,""GAUGE, OIL LEVEL",1,1,,,..5553555535554
20,3,,172122-75620, ,BOLT,2,2,,,,,,,5555555555
21,3,,172122-75630, ,GASKET ,4,4, ,,,,..5555523555
22,2,,172116-75850, ,"PLUG, OIL FEED",1,1,,,..,555553525535
23,2,,22134-240000, ,"WASHER 24" ,1,1,,,,,.55553522255>5
23-1,2,,24341-000300, ,""0O-RING 1A S-
30.0",1,1,,,,,S,,72183020,M21659,72183020,M21659, ,,,,,,.,1
24,2,,22137-100000, ,"WASHER 10,POLISHED",8,8,,,.:555555535553
25,2,,22417-200160, ,"COTTER PIN 2.0X16",1,1,,,,5555553525535
26,2,,24311-000380, ,"0-RING 1A P-38.0",1,1,,,.5555555352335
27,2,,24321-001350, ,"0-RING 1A G-135.0",2,2,,,,555555522355>5
28,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,8,,,55555555535333>5
29,2,,26022-050102, ,""'SCREW M 5X 10",3,3,,,:5555555355553
30,2,,933171-23042, ,MAGNET, 1,1, ,,,.,:.5555555555
31,2,,933171-23062, ,"PLUG 24, DRAIN",1,1,,,,,.:553555355>5
31-1,2,,172183-75750, ,""PLUG 24,
DRAIN",1,1,,,,,F,1,72183020,M21659,72183020,M21659, ,,,,,,,,1
32,1,,22137-140000, ,""WASHER 14,POLISHED",4,4,,,,,5553555353523
33,1,,22217-140000, ,"SPRING WASHER 14" ,4.,4,,,.,,,.35535355235
34,1,,26116-140302, ,"BOLT M14X 30 PLATED",2,2,,,.,:5553552335224
35,1,,26116-140452, ,"BOLT M14X 45 PLATED",2,2,,,.:5553553335224
36,1,,152176-16540, ,""CLAMP 10X70",1,1,,,,5-M,55555555355551
36-1,1,,172126-16540, ,""CLAMP 10X70",1,1,,,,5555555355353551

1,1
2,2
3,2
4,2
5,2
6,3
7



Fk;l1

{EghimY >
HYD. OIL TANK
28 - REFER TO Fig.26
U—o
1 36
27— _J b
. 18
)

| B UNo, 112

5 @ BHULNo. (D0 531558 %7,
1 INC. (1)~31
1
-~ = '

23

31

27
PREVIOUS

NEW




1,1,,172142-76100, ,CONNECTOR,1,1,,,.5555555355554
2,1,,172168-76100, ,""FLANGE 32.5,ROUND",1,1,,,,555535553555553
3,1,,172142-76130, ,"' JOINT 7/8UN-1/4",1,1,,,,,35553522332>5
4,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,,,,.,35555522333>»
4-1,1,,172168-76190, ,"'CONNECTOR PF1/2-
3/8",1,1,,,,,N,,72176024 ,M21505,72176024 ,M21505, ,,,,,,
5,1,,172168-76240, ,""CONNECTOR UN7/8PF1/2",1,1,,,,355553553332225
6,1,,172168-76620, ,"'"ELBOW,90RADJUSTABLE" ,2,2,,,,535555355533 55
7,2,,24315-000180, ,"0-RING 1B P-18.0",2,2,,,,:5553555335223
8,1,,172165-76790, ,""CONNECTOR 1/4X1/2",2,2,,, 5555533332225
9,1,,172112-77360, ,""CONNECTOR PF1/2PF1/2",1,1,,,,5535355552233133
10,1, ,22137-100000, ,""WASHER 10,POLISHED",4,4,,,,:555535535533>5
11,1,,23391-040000, ,"" JOINT RGl 1/2",2,2,,,55535523323335
12,1,,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,:555355235555
13,1,,24315-000180, ,"'0O-RING 1B P-18.0",1,1,,,,55553555535554
14,1, ,24315-000240, ,"0-RING 1B P-24.0",1,1,,,,:555535535535>»
15,1, ,24321-000400, ,""0-RING 1A G-40.0",1,1,,,,5555535535533>5
16,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,5555355332225
17,1,,933152-07400,,"0-RING (A)",1,1,,,,.5352533322235
18,1,,933152-07400,,"0-RING (A)".,1,1,,...5:52533322235
19,1,,933152-24120,,"0-RING (B)".,1,1,...::322553352235
20,1,,933166-24140, ,CONNECTOR,1,1,,,,5555535535535>»
21,1,,172168-76500, ,TUBE,1,1,,,,,,,555555555>5
22,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,.3555555553335
23,1,,172168-78100, ,""HOSE 44 _.5X57.5",1,1,,,,.25553552355>5
24,1,,172168-78110, ,""HOSE G820YY040",1,1,,..55555232235532
25,1,,172168-78120, ,""HOSE G816YY044™",1,1,,,,5555553523523
26,1,,172168-78140, ,""HOSE G608BY042",1,1,,,,555555352553
27,1,,172168-78150, ,""HOSE G208CV130",2,2,,,,,25553552335>»
28,1,,172168-78160, ,""HOSE G208CV140",1,1,,,,,:5555552955>5
29,1,,23000-022000, ,"CLAMP 22%,2,2,,,,,,,,,55555555
30,1,,23000-041000, ,"CLAMP 41%",4.,4,,,,,,,,,,5555555

31,1, ,23000-048000, ,"CLAMP 48",4.,4,,,,,,,,,.5555555

32,1, ,23000-070000, ,"CLAMP 70",4.,4,,,,,,.:::55355355
33,1,,172165-76780, ,BODY, 2,2, ,,,,,.5555555555



50 SHEBE (I~ 77" ~Nh77)
Fig. HYD. OIL PIPING(TANK ~PUMP~VALVE)




,,172730-75140, ,ADAPTOR,2,2, ,,,,,55555553555
,,172168-76130, ,""CONNECTOR UN3/4PF3/8",1,1,,,,5355553555355>5
»»933152-24120, ,"0-RING (B)",1,1,,,.5525533322235
,»,24315-000140, ,"0-RING 1B P-14.0",2,2,,,,,.5553555355>»
»,933152-24120,,"0-RING (B)",4,4,,,,,::2222222235
»,933152-24120, ,"0-RING (B)",3,3,,,,5552222222335
1,,933155-08481, ,"CONNECTOR (A)",4,4,,,,:525223222235
8,1,,172168-78500, ,HOSE,1,1,,,,,555553535255
9,1,,172168-78510, ,""HOSE G206BC145",1,1,,,,,.5555555355>»
10,1,,172168-78520, ,""HOSE G206BC153",1,1,,,,,55555555955>5
11,1,,172168-78530, ,""HOSE G206BC145",1,1,,,.,5553555355553
12,1,,172168-78540, ,""HOSE G206BC145",1,1,,,,555535553535553
13,1,,172168-78550, ,""HOSE G206BC135",1,1,,,,5555555353553
14,1,,172168-78700, ,"'SUPPORT ASSY, HOSE"™,1,1,,.,.,,.5555555355>5
16,2,,172168-78760, ,RUBBER,1,1,,,,,W,,*,""FROM 1ST",*,"FROM 1ST",,,,,,,,,1
17,1, ,172168-78920, ,""HOSE P208CC080S™,1,1,,,,55555535335535
18,1, ,172168-78960, ,""HOSE P206BC0O80S™",1,1,,,,5555553555535
19,1, ,22217-100000, ,""SPRING WASHER 10",2,2,,,,555553555533>»
20,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,,,,,355555555333>5
21,1,,26116-100652, ,"BOLT M10X 65 PLATED",2,2,,,.:5553555335224
22,1,,172142-76160, ,"" JOINT 3/4UN-3/8",3,3,,:55552333323225
23,1,,172165-78150, ,GROMMET ,1,1,,,,,,5555555555>
24,1,,172142-78760, ,""COVER 16-650, HOSE",6,6,,,,5555555355554
25,1,,172168-78740, ,""COVER ASSY",1,1,,,,,.5553552255>5
26,2,,172168-78760, ,RUBBER, 1,1, ,,,,,,5555555555
27,1,,23000-025000, ,"CLAMP 25",12,12,,,,.55553533533>»

1,1
2,1
3,2
4,1
5,1
6,1
7



5 ‘I HEREW W ~1-5,77-4)
Fig. HYD. OIL PIPING(VALVE~MOTOR, BOOM)

)i D AV WA Ay )
TURNING BRAKE VALVE

aIrO0-NNT
CONTROL VALVE




,1,,172168-76130, ,"CONNECTOR UNS/APF3/8".2,2, 10 sssnsssnsssns
,2,,933152-24120,,"0-RING (B)",2,2,,,,5552593322223
,1,,172312-76220, ,"CONNECTOR 1/4-3/4UN".3,3, .11 10sssssssssss
,.23391-020000, ,"JOINT RGIL/A™ 2,2, sy ssssnnsssnsss
,.23393-020000, ,""JOINT 90RGI1/4",3.,3, .10 srsnsssnsssns
,.23393-030000, ," JOINT 90RGI 3/8™,4,4, 0 sssnsssnsssnss
»,933152-24120,,"0-RING (B)",2,2,,4,35355522293272»
8,1,,933152-24120, ,"0-RING (B)".,3,3,,:5555552223327»
9,1,,933155-08481, ,"CONNECTOR (A)",2,2,,,,55555535355355

10,1, ,172168-78180, ,""HOSE P204BE112S™,1,1, 111200000022 n0s
10-1,1,,172168-78181, ,""HOSE
P204BB127S",1,1,,,,.N,,72168258,M49999 72168258 ,M49999, , , , , .., , |
11,1, ,172168-78190, ,""HOSE P204BC195S™,1,1, 120 sss0ssss0s
11-1,1,,172168-78191, ,""HOSE
P204BC195S",1,1,,,..N,,72168258,M49999 72168258 ,M49999, , ., , ..., |
12,1,,172141-78240, ,HOSE,1,1,,,,,,55555555355>

13,1, ,172168-78280, ,""HOSE P204BE135",1,1,, 4242002000400
14,1,,172131-78600, ,HOSE,1,1,,,,,.55555553555>5

15,1, ,172168-78900, ,"HOSE P206BCO70S",1,1, 41002000000 00ss
16,1, ,172168-78940, ,""HOSE P206BCO89S™, 1.1, 111120 sssnsssn0s
17,1, ,172168-78980, ,""HOSE P204BC100S™,2,2, 11120 sssnsssn0s
18,1, ,172123-76120, ,""CONNECTOR PFL1/4", 1.1, .10 sssssnsssnns
19,1, ,24315-000110, ,"0-RING 1B P-11.0",1,1,..1 2022002220040
20,1, ,172168-76140, ,"CONNECTOR UN3/4PFL/4" 1,1, 0 sssssssrnsssnss
21,2,,933152-24120,,"0-RING (B)",1,1,,,555555535323525

N~NoOo o~ WNR

1
2
1
1
1
1
1



52 SHEBREN W ~24N 0, 24797)
Fig. HYD. OIL PIPING(VALVEﬁvSWIVEL.SWING)

24T YY Y
.- SWING CYL.

S CNY A Yko—ninT
\\\\$£5<7/// <" CONTROL VALVE

e . v D—-NA1NT
ZARNT ALY LOW-HIGH VALVE
SWIVEL JOINT - e




,»,172168-76150, ,""CONNECTOR UN7/8PF1/2",2,2,,,,33555553333335
,»,933152-07400, ,"0-RING (A)",2,2,,,,,,55555235235>
,,172141-76220, ,NIPPLE,1,1,,,,,,,5555555555

»»23391-060000, ,""JOINT RGI 3/4",1,1,,,,,:5555533353>5
»»,23871-040000, ,"PLUG PT1/2,SCREW",1,1,,,,55555535535575
1,,172168-76170, ,""CONNECTOR 12,ROUND™,1,1,,,,555555355553
7,1,,933171-24901, ,CONNECTOR,1,1,,,,5555553555535
8,2,,933152-07400, ,"0-RING (A)",1,1,,,,,.5555555355>5
10,1,,172168-78260, ,""HOSE G608BY112S™,1,1,,,,,.5555555255>5
11,1,,172168-78470, ,""HOSE G608BE043",1,1,,,,,55555555955>5
12,1,,23000-022000, ,"CLAMP 22" ,1,1,,,,,,,555555555>5
13,1,,23000-035000, ,"CLAMP 35",1,1,,,,,,:555552555>5
14,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,,,,535553552335>5
15,2,,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,:55535552335253
16,1,,172165-76220, ,NIPPLE,1,1,,,,,,,555555555>

1,1
2,2
3,1
4,1
5,1
6



rig 93

HAMERCE(V5-7)
HYD. OIL PIPING(RETURN)

SN

">

REFER TO Fig.54

L b
fEEh o o - :

HYD. OIL TANK

BERE— ¥

~\Tfn ING MOTOR

Z2A4ARNTIADH
SWIVEL JOINT

,—:://ru N

CONTROL VALVE




,»»,172142-76130, ,""JOINT 7/8UN-1/4",1,1,,,,55553335232275
,,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,2,,,,5355535533355
,,933152-24120, ,"0-RING (B)",2,2,,,,,,:55555352555
,»,172633-76160, ,""ADAPTER 1/2-3/4",1,1,,,,5555553322275
,»,172168-76180, ,""CONNECTOR UN3/4PT1/2",1,1,,,,:355555533332>5
»,933152-24120,,"0-RING (B)",1,1,,,,,,::252255235
1,,172168-76300,,"JOINT, 3RD",1,1,,,,,5.555525255
8,1,,172124-76350, ,""CONNECTOR 1/2",1,1,,,55555553522335
9,2,,933152-07400, ,"0-RING (A)",1,1,,,,,::55533322535

10,1, ,23391-040000, ,"JOINT RGI 1/2",1,1,,,,55535555523333
11,1,,23391-060000, ,"JOINT RGI 3/4",1,1,,,,5535355225233135
12,1,,23393-040000, ,"" JOINT 90RGI 1/4",1,1,,,,,35553555335>5
12-1,1,,172168-76660, ,CONNECTOR, 1,1, ,,,,S,,72168183,*1993.02,"EC
NO.72165",*1993.02,359AEY12Ap, ,%pPAYOp3-M41, ,473EEQ31PYY%, , %P, , |
13,1,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,,55555555353555>5
14,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,,,,555555553332>5
15,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,555553555332525
16,1,,933152-07400, ,"0-RING (A)",1,1,,,,,,5555555555>5
17,1,,933152-24120,,"0-RING (B)",2,2,,,,,:25233322235
18,1,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,,,,55555533552575
19,1,,172130-78220, ,HOSE,1,1,,,,5,55553555353>5
20,1,,172168-78230, ,""HOSE P206BB070",2,2,,,,55555535235535
21,1,,172168-78330, ,""HOSE G608BCO58™",1,1,,,,5555553525535
22,1,,172168-78340, ,""HOSE G212BCO68",1,1,,,,,:5555555955>5
23,1,,172168-78370, ,""HOSE G208BC127",1,1,,,,.25553552355>5
24,1,,172168-76130, ,""CONNECTOR UN3/4PF3/8",1,1,,,,:55555333333>5
25,2,,933152-24120,,"0-RING (B)",1,1,,,,,,,555555255>
26,1,,172312-76180, ,"NIPPLE 1/2X3/8",1,1,,,,535553552335>5
27,1,,22137-100000, ,"WASHER
10,POLISHED",2,2,,,,,W,,72168199,M21339,72168199,M21339,,,,,,,,,1
28,1,,172165-

76270, ,NIPPLE,1,1,,,,,W,,72168183,%1993.02,72168183,*1993.02,,,,,,,,, 1
29,1,,23391-040000, ,"JOINT RGI
i/2*,1,1,,,,,W,,72168183,*1993.02,72168183,*1993.02, ,,,,,,,,1

1,1
2,1
3,2
4,1
5,1
6,2
7



5 P.T. 0. ;AEBCE (IV-h)
Fig. P.T.0. HYD.OIL PIPING(FRAME)

00T
.0. VALVE /

-~ -

20

%
i ,,:/ybu—)bmr}




,»,172123-76120, ,""CONNECTOR PF1/4",2,2,,, 5555533352325 5
,»,23391-020000, ,""JOINT RGI1/4™,2,2,,,,5355532233355
,»23391-030000, ,""JOINT RGI 3/8",2,2,,,,55553253332225
»»,23394-020000, ,""JOINT 45RGI11/4",2,2, ,,,5555533352275
»»23394-020000, ,""JOINT 45RGI11/4",2,2, ,, 5555533332322 5
»»23394-030000, ,""JOINT 45RGI 3/8",2,2,,,,55553335232275
1,,24315-000110,,"0-RING 1B P-11.0",2,2,,,,5555535535533>»
8,1,,24315-000180, ,"0-RING 1B P-18.0",4,4,,,,:555535535533>5
9,1,,933160-01370, ,""CONNECTOR PF1/2-3/8",4,4,,,,,5353352222223
10,1,,172168-78200, ,""HOSE P204AB043",2,2,,,,,555535523355
11,1,,172148-78220, ,HOSE,2,2,,,,,,55555535553>»
12,1,,172148-78230, ,HOSE,2,2,,,,,,55555555535
13,1,,172142-78310, ,HOSE, 2,2, ,,,,,55555553235
14,1,,172142-78320, ,HOSE, 2,2, ,,,,,.5:555555 55
15,1,,172142-78340, ,HOSE,2,2,,,,,,.55555555 55

RPRR R R R

1
2
3
4
5
6
7



55 HEEE(M9I0-8)
Fig. HYD. OIL PIPING(TRACK FRAME)

s &
. \ /-.
: NZA XS 343 R
SWIVEL JOINT




.,172142-76500, ,"PIPE(A), BOOM™,1,1,,,,,.55552222255
»,172148-76500, ,"PIPE(L), ARM",1,1,,,,,..5555555555
»»172142-76520, ,"PIPE(B) , BOOM™,1,1,,,,,,55555555555
»»,172148-76520, ,"PIPE(L) , BUCKET",1,1,,,,,,55555555555
»,172148-76540, ,"PIPE(R), BUCKET",1,1,,,,,555555222235
.,172142-76560, ,"PIPE(R), ARM",1.1,,,,,,..555555555
1,,172141-76670, ,"CLAMP, PIPE(A)",6,6,,,,,,,5555555555
8,1,,172141-76680, ,"CLAMP, PIPE(B)".3.3,,..:555555555555
9,1,,22217-080000, ,"'SPRING WASHER 8",6,6,,,55555555555555
10,1,,26013-100352, ,"BOLT M10X 35",6,6,,,.:555555222525
11,1,,26716-080002, ,"NUT M 8",6,6,,,,,,55555555555
12,1,,172142-78270, ,HOSE,2,2,,,,,555555352225
13,1,,172142-78281, ,""HOSE P206ABO85W",1,1,,,.555552522225
14,1,,172142-78290, ,HOSE,1,1,,,,,,.5552222555
15,1,,172146-78640, ,HOSE,1,1,,,,5555535222225
16,1,,172168-78771, ,""HOSE G206ABO85W",1,1,,,.5555522222225
17,1,,172142-78770, ,"COVER 16-730, HOSE",2,2,,,,..:5555222225
18,1,,172122-79880, ,COVER,1,1,,,,,,5555552255
19,1,,23000-025000, ,""CLAMP 25",18,18,,,,:555222222225

RPRR R R R

1
2
3
4
5
6
7



56 HERE( -4)
Fig. HYD. OIL P1PING(BOOM)

REFER TO Fig.61
P-LIUVY

AL, A A R
BUCKET CYL.




1,1,,172142-76200, ,"JOINT, ELBOW",1,1,,,..555555355553
1-1,1,,172142-76201, ,""JOINT,
ELBOW",1,1,,,,,R,,72171067,M21694,72171067 ,M21694, ,,,,,,,,1
2,1,,172142-76270, ,"JOINT 1/2, SWIVEL",1,1,,,,,555553555555>5
3,2,,172142-77040, ,"'SEAL
SET",1,1,,,,,W,,72142389,M20501,72142389,M20501, ,,,,,,,.1
4,1,,172148-76600, ,"PIPE(A), 3RD",1,1,,,,,,5:55555355>5
5,1,,172148-76620, ,"PIPE(B), 3RD",1,1,,,,,,,5555555555
6,1,,172142-76750, ,"'SUPPORT, PIPE",1,1,,,.,,555553555535
7,1,,172125-76900, ,CLAMP,2,2, ,,,,,,,,55555555
8,1,,172312-77930, ,""SPACER, CLAMP",2,2,,,,:55553553533>»
9,1,,22217-120000, ,"WASHER 12,SPRING",2,2,,,,5555535535533>5
10,1,,23394-060000, ,""JOINT 45RGI13/4",1,1,,,,535553552335>5
11,1,,23871-040000, ,"PLUG PT1/2,SCREW",2,2,,,,.55555555353>5
12,1,,23871-060000, ,"PLUG PT3/4,SCREW",1,1,,,,:5555555353552>5
13,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,,,,555355525533135
14,1, ,26116-120552, ,""BOLT M12X 55 PLATED",2,2,,,.:5555555353523
15,1,,26116-120752, ,""BOLT M12X 75 PLATED",1,1,,,.,5555555353553
16,1,,172168-78450, ,""HOSE G308BC092",1,1,,,,,55555555355>5
17,1,,172142-78500, ,HOSE,1,1,,,,,,,5555555555
18,1,,172142-78510, ,HOSE,1,1,,,,,,5555555553>
19,1,,172142-78850, ,HOSE,1,1,,,,,,5555555555>5
20,1,,172142-78950, ,""CLAMP(A), HOSE™,1,1,,,,.555535552335>5
21,1,,172142-78960, ,"CLAMP(B) , HOSE™,1,1,,,,,.5522233313>5
22,1,,22217-120000, ,"WASHER 12,SPRING",1,1,,,.5555555552535
23,1,,26116-120602, ,"'BOLT M12X 60 PLATED",1,1,,...355553225535
24,1,,172142-78780, ,""COVER, HOSE",1,1,,,,,5555535535535
25,1,,172142-78790, ,""COVER 20-600, HOSE",1,1,,,.,,5553555355553
26,1,,172142-78810, ,""COVER 24-400, HOSE"™,1,1,,..,.,.5555555355>5
27,1,,172142-78820, ,""COVER 24-780, HOSE",1,1,,,,.:5555555955>5
28,1,,172151-79410, ,HOSE 1,1, ,,,,.:5555555555
29,1,,172137-79950, ,COVER,1,1,,,,,,.555555255

30,1, ,23000-035000, ,"CLAMP 35",6,6,,,,,55555355355555

31,1, ,23000-041000, ,"CLAMP 41",6,6,,,,,5555535555355
32,1,,172142-76280, ,""JOINT 3/4, SWIVEL",1,1,,,,,555555555533
33,2,,172142-77050, ,""SEAL
SET",1,1,,,,,W,,72142389,M20501,72142389,M20501, ,,,,,,,.1



| 5 P.T.0. jEECE (7 -A)
Fig. P. T. 0. HYD. OIL PIPING(BOOM)

F—LIYVY
ARM CYL.

AL/ AN U A
BUCKET CYL.

iy

2

_._."—©

®
32——33
&)

®

-——©55
—




,»»,172156-76100, ,"" JOINT PF1/2-19",1,1,,,,55555353523527>5
»»,172148-76110, ,"JOINT, HOSE",1,1,,,,,,5555555255
»»,172168-76110, ,"JOINT ASSY",1,1,,,,,,5555555555>
,»,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,55555533552575
,»»,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,,5535355253333
1,,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,33555553333325
7,1,,172168-76150, ,""CONNECTOR
UN7/8PF1/2",1,1,,,,,Z,,72168183,M21031,72168183,M21031,,,,,,,,, 1}
8,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,,,,,5533552552225
8-1,1,,172730-

75140, ,ADAPTOR,1,1,,,,,S,,72168183,M21031,72168183,M21031,,,,,,,,,1
9,1,,172141-76220, ,NIPPLE,1,1,,,,,,.5555555555
10,1,,172165-76220, ,NIPPLE,1,1,,,,,,,.55555555>
11,1,,172165-76270, ,NIPPLE,1,1,,,,,,,,:.5555555
12,1,,23391-020000, ,"JOINT RGIL/4™,1,1,,,,,5535559525533
13,1,,23393-020000, ,"JOINT 90RGI1/4",1,1,,,,:555555333325

14,1, ,23393-030000, ,"" JOINT 90RGI 3/8",1,1,,,,,555535555355>5
15,1,,23871-020000, ,""PLUG PT1/4,SCREW",1,1,,,,5555555332525
16,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,5555355535555
17,1,,24315-000140, ,""O-RING 1B P-14.0",1,1,,,.:555355232524
18,1, ,24315-000140, ,"0O-RING 1B P-14.0",1,1,,.,,:555535335533>»
19,1, ,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,5555535535533>»
20,1,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,,.55535553535523
21,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,,,,.3555555553535
22,1,,933152-07400, ,"0-RING
@w+,1,1,,,,,2,,72168183,M21031,72168183,M21031,,,,,,, 5,1
23,1,,172168-78130, ,""HOSE G812YY043",1,1,,,,555555352523
24,1,,172168-78170, ,""HOSE P204CE140",1,1,,,,5555553523523
25,1,,172148-78190, ,HOSE, 1,1, ,,,.555555553555
26,1,,172168-78270, ,""HOSE G608BB026",1,1,,,,,:5555555955>5
26-1,1,,172168-78271, ,""HOSE
G606EY127S$",1,1,,,,,S,,72168183,M21031,72168183,M21031,,,,,,,,, 1
27,1,,172168-78400, ,""HOSE G803BY050",1,1,,,,,55555555955>»
28,1,,172168-78890, ,""HOSE G8O4EY050",1,1,,,,,25555555355>5

29,1, ,23000-016000, ,"CLAMP 16",1,1,,,,,,,555555555>

30,1, ,23000-035000, ,"CLAMP 35",4,4,,,,,,,,:55255555
31,1,,23010-014000, ,"CLAMP 14",3,3,,,,,,.55555355525

32,1, ,23010-014000, ,"CLAMP 14",1,1,,,,,,.5:55555555
33,1,,23010-014000, ,"CLAMP 14",1,1,,,,,,:55535555555
34,1,,172168-78300, ,""HOSE G704YY025",1,1,,,,.:5553552935>5
35,1,,172126-11510, ,"BAND 300",2,2,,,,,,,555525255>
36,1,,172168-

76650, ,CONNECTOR, 1,1,,,,,W,,72168183,M21031,72168183,M21031,,,,,,,,,1
37,1,,23000-022000, ,"CLAMP
22",1,1,,,,,W,,72168183,M21031,72168183,M21031, ,,,,,,,,1
38,1,,172116-74150, ,0-RING,1,1,,,,,W,,72168183,M21031,72168183,M21031,,,,,,,,, |
39,1,,172116-74320, ,PLUG,1,1,,,,,W,,72168183,M21031,72168183,M21031, ,,,,,,,, 1

1,1
2,1
3,1
4,1
5,1
6



5 8 OV bO—IJVEER V7" ~0-MN V) ~1§-7)
Fig. CONTROL PIPING(PUMP~LOW-HIGH VALVE~RETURN)

36

24 RNTI3AD
SWIVEL JOINT

VRO~ T
CONTROL VALVE

Q—nA307
LOW-HIGH VALVE

PREV10US

135:4
PREVI0OUS
T .
. 22
® 7 ’ @
155:4
26 PREVI0US 26




1,1,,172123-76120, ,""CONNECTOR PF1/4™,12,12,,,,...055222222»
2,1,,172123-76120, ,""CONNECTOR PF1/4™,5,5,,,,.:55555533535
3,1,,172165-76550, ,CONNECTOR,1,1,,,,55555533555555
4,2,,24315-000110, ,"0O-RING 1B P-
11.0",1,1,,,,,W,,72165439,M21853,72165439,M21853, ,,,,,,,,1
5,1,,172165-76560, ,ADAPTOR,1,1,,,,,,:555555555>5
6,1,,172165-76570, ,ELBOW,1,1,,,,,,,555555555>5
7,1,,172162-76770,,"JOINT PF1/4",2,2,,,,,5333552222223
8,1,,24315-000110, ,"0-RING 1B P-11.0",12,12,,,,,,553555555523
9,1,,24315-000110, ,"0-RING 1B P-11.0",7,7,,5555553533332>5
10,1, ,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,555555553353>»
11,1,,172126-11510, ,"BAND 300",6,6,,,.,555535552555>5
12,1,,172122-79930, ,CLAMP,4.,4, , ,,,,,,,,5555555
13,1,,172165-59810, ,""HOSE,SPONGE™,2,2, ,,,,5553555555533
14,1,,172165-79220, ,HOSE,1,1,,,,,,,555555555>
15,1,,172165-79290, ,HOSE,1,1,,,,,,5555555555>5
16,1,,172165-79300, ,HOSE,1,1,,,,,,5555555555>5
17,1,,172165-79310, ,HOSE,1,1,,,,,,5555555525>5
18,1,,172165-79340, ,HOSE,1,1,,,,,,.5:55555555
19,1,,172165-79350, ,HOSE,1,1,,,,,,,5555555555
20,1,,172165-79360, ,HOSE 1,1, ,,,,,,555555555>5
21,1,,172165-79370, ,HOSE, 1,1, ,,,,,,555555555>5
22,1,,172165-79600, ,HOSE 1,1, ,,,,,,555555555>5
23,1,,172165-79620, ,HOSE, 2,2, ,,,,,.555555555
24,1,,172165-79640, ,HOSE, 1,1, ,,,,,.5555555555
25,1,,172165-79820, ,COVER,2,2,,,,,,,,555555555

26,1, ,172168-76550, ,""JOINT PF1/4-0.9",1,1,,,,..555233535225>5



59 v b Oo—JVEE
Fig. CONTROL PIPING

s RN
VIEWED FROM UPPER

YEIDINT ‘;ﬁﬁ
REMOTE CONTROL VALVE o\ |
[ -{h @

O-NA1 0T\
LOW-HIGH VALVE




,1,,172112-77580, ,"JOINT 1/8",1,1,,,,,,,5555253255
,1,,172141-77800, ,"JOINT, GREASE™,4.4,,,,,.,.5:555555>
,1,,172142-77800, ,HOSE,1,1,,,,,555555552555
,,172142-77811, ,HOSE, 2,2, ,,,,,,5555553555
,,172312-77820, ,"FITTING, GREASE"™,1,1,,,,,.5555555355>5

,24761-020000, ,""NIPPLE PT1/8,GREASE"™,3,3,,,,555355555523135

RPRR R R R

1
2
3
4
5
6



ERITU—-T
Fig. 60 GREAS ING

AADTIDUF
SYWING CYL.

N - f)&\__-___:’_,{b///’,
 EERT7TY Y \____//
TURNING BEARING




1,1,,172142-76620, ,RUBBER,1,1,,,,,,,5555555555
2,1,,172170-81350, ,""BOOM (3RD™,1,1,,,,5:5535553255>
2-1,1,,172170-81351, ,""BOOM
COmMP.,3RD.",1,1,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,,,1
3,2,,172146-81300, ,""BUSH 45 60,2,2,,,,,,,,55555555>
4,2,,933126-44500, ,""SEAL VAYA5X55X4,DUST",2,2,,,555555532335533
4-1,2,,172168-81410, ,""SEAL 45X55X4,
pust',2,2,,,,,R,,72168192,M21101,72168192 ,M21101,,,,,,,,.1
5,1,,172142-81550, ,"PIN 38X186",1,1,,,,5555555553555>5
5-1,1,,172142-81551, ,"PIN
38x191",1,1,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,
6,1,,172122-81581, ,"PIN (B), BOOM",1,1,,,,,,,555555255>
6-1,1,,172122-81582,,"PIN (B),
BOOM™,1,1,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,
6-2,1,,172164-81590, ,"PIN
45X149",1,1,,,,,R,,72168204,M21611,72168204 ,M21611,,,,,,,,,1
7,1,,172122-81621,,"PIN (C), BOOM™,1,1,,,,,,55555535255>
7-1,1,,172122-81622,,"PIN (C),
BoOOM™,1,1,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,
8,1,,172165-82550, ,"SHIM 45X1.2",1,1,,,,,,:5555535535>
9,1,,172165-82560, ,""SHIM 45X80X1.2",1,1,,,...55555353554
10,1, ,172165-82570, ,""SHIM 45X80X1.6",1,1,,,,,555555353523
11,1,,172112-87840, ,"'SHIM 45X1",1,1,,,,,55535553535523
12,1,,22417-800500, ,""COTTER PIN
8.0x50",2,2,,,,,Z,,72170012,M21564,72170012 ,M21564,,,,,,,
13,1, ,22417-800630, ,""COTTER PIN

8.0xe3",1,1,,,,,Z,,72170012 ,M21564,72170012 ,M21564, ,,,,,,
14,1, ,24761-050000, ,""NIPPLE C,GREASE™,1,1,,,,55535553555535
15,1,,933171-29750, ,"'SHIM SET, PIN 38",1,1,,,,.:553555535554
16,1,,172122-81581, ,"PIN (B), BOOM™,1,1,,,,,..5:5555555>
16-1,1,,172122-81582,,"PIN (B),
Boowm',1,1,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,
16-2,1,,172164-81590, ,"PIN
45X149",1,1,,,,,R,,72168204,M21611,72168204 ,M21611, ,,,,,,,,1
17,1,,172148-82290, ,"'BRACKET COMP.,BOOM™,1,1,,,,,55555555955>5
17-1,1,,172148-82291, ,""BRACKET,
Boom",1,1,,,,,S,,72169003,M21564,72169003,M21564, ,,,,,,
18,2,,172148-82320, ,"'BUSH 70X60",2,2,,,,,55555525355>5
19,1,,172148-82350, ,"PIN 70X356",1,1,,,,,.5555555255>5
20,1,,172148-82360, ,"PLATE,LOCK",1,1,,,,,55555555355>5
21,1,,172148-82381, ,"PIN 38-97",1,1,,,,,,5555555525>5
21-1,1,,172148-82382, ,"PIN 38-
94",1,1,,,,,S,,72169003,M21564,72169003,M21564, ,,,,,,
22,1,,172142-82400, ,"PLATE, LOCK",1,1,,,,:555355535255
23,1,,172148-82400, ,"PIN 45X257",1,1,,,,.:25559522355>5
23-1,1,,172148-82401, ,"PIN
45X261",1,1,,,,,S,,72169003,M21564 ,72169003,M21564,,, ,,, ,
24,1,,172112-87840, ,"SHIM 45X1",4.,4,,,,,.555935222555
25,1,,172141-94260, ,"PIN 38-130",1,1,,,,,.55535555255>5
26,1,,22217-160000, ,"SPRING WASHER 16",2,2,,,.,5535555352235
27,1,,22242-000700, ,"CIRCLIP 70",1,1,,,,5555555593335
28,1,,22417-800500, ,""COTTER PIN
8.0xs50",1,1,,,,,Z,,72170012,M21564,72170012 ,M21564, ,,,, .,
29,1,,22417-800630, ,"COTTER PIN
8.0x63",2,2,,,,,Z,,72170012,M21564,72170012 ,M21564,,,,,,,
30,1, ,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,,555555553352>5
31,1,,26116-160402, ,""BOLT M16X 40 PLATED",2,2,,.,,55555535235535
32,1,,933171-29750, ,"SHIM SET, PIN 38",2,2,,,.,,,535555355235
33,1,,172164-81670, ,SPACER, 2,2, ,,,,W,,72169003,M21564,72169003 ,M21564, , ,,,,,
34,1,,26013-120302, ,""BOLT W/WASHER
miz2x3o*,2,2,,,,,W,,72169003,M21564,72169003,M21564,,,,,,,
35,1,,22157-120000, , ""WASHER
12",2,2,,,,,W,,72169003,M21564,72169003,M21564, ,,,,,,



36,1,,172164-81670, ,SPACER, 3,3, ,,,,W,,72170012,M21564,72170012 ,M21564, ,,,,,,
37,1,,26013-120302, ,""BOLT W/WASHER

Mi2x3o",3,3,,,,,W,,72170012 ,M21564,72170012 ,M21564, ,,,,,,

38,1, ,22157-120000, ,""WASHER

12",3,3,,,,,W,,72170012 ,M21564,72170012 ,M21564, ,,,,,,

39,1,,172146-82910, ,SPACER,1,1,,,,,W,,72169003,M21564 ,72169003 ,M21564, , , ,,,,
40,1, ,26013-120252, ,"BOLT M12X
25",1,1,,,,,W,,72169003,M21564 ,72169003 ,M21564,,, ,, , ,



6 T—L & T—LTZTy b
Fig. BOOM & BOOM BRACKET

7L Uy .
ARM CYLINDER \\\y/////, A

XA Ty
SWING CYLINDER

T—L Yy
BOOM CYL INDER

34 257 16
PREV10US




1,1,,172148-81201,,"ARM W/BUSH 1350",1,1,,,,5555555533535
1-1,1,,172148-81202, ," ARM
ASSY(1350:YELLOW",1,1,,,,,S,,72170012,M21564,72170012 ,M21564,,,,,,,
2,2,,172168-81260, ,""BUSH 38X55",2,2,,,,,,,,55555555>
3,2,,172122-82290, ,"SEAL, DUST",6,6,,,,,,5555555555>
3-1,2,,172122-82290, ,"SEAL,
pust',4.,4,,,,,K,,72168192,M21101,72168192 ,M21101,,,,,,,,,1
4,2,,172116-82400, ,"PIN BUSH 38X55",4,4,,,,,355555353355135
5,2,,172168-81400, ,"SEAL ,DUST
38X48x4",2,2,,,,,W,,72168192,M21101,72168192 ,M21101,,,,,,,,,1
6,1,,22417-800500, ,""COTTER PIN

8.0xs50",2,2,,,,,Z2,,72170012 ,M21564,72170012 ,M21564, ,,,,,,
7,1,,24761-040000, ,"NIPPLE B,GREASE™,1,1,,,,5555553525535
8,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2,,,,:55535555335555
9,1,,172142-81300, ,"ARM(L) , BUCKET",1,1,,,,,,5:55555555>
10,1,,172142-81320, ,"ARM(R) , BUCKET",1,1,,,,,,5:55555555>
11,1,,172168-84400, ,"LINK,BUCKET(YELLOW)™,1,1,,,,5555555553555>5
11-1,1,,172168-

84401, ,"LINK,BUCKET(YELLOWS7",1,1,,,,,N,,72164153,M21564,72164153,M21564,,,,,,,
11-2,1,,172168-84402, ,"LINK,BUCKET
(GREEN)",1,1,,,,,N,,72164264 ,M21724,72164264 ,M21724,,,,,,,
12,2,,172122-82290, ,""SEAL, DUST",6,6,,,.,,:5555555555
13,2,,172116-82400, ,""PIN BUSH 38X55",2,2,,,5:55555553533523
13-1,2,,172164-81880, ,""BUSH 38X55,
PIN",2,2,,,,,N,,72164153,M21564,72164153,M21564,,,,,,,
14,2,,172168-84410, ,""BUSH 38X48X33.5",2,2,,...5535535335532
14-1,2,,172168-84411, ,""BUSH 38-48-
33.5",2,2,,,,,N,,72164153,M21564 ,72164153,M21564,, ,,,,,
15,1,,172142-99470, ,"KIT, ARM PIN",1.,1,,,,,,,,55552555>
16,2,,172122-84501, ,"PIN (A), BUCKET ARM™,1,1,,,,,5555555555133
17,2,,172116-84590, ,"PIN, BUCKET ARM",1,1,,...555553525532
18,2,,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,,,,555555555355>5
19,2,,933110-86600, ,""NUT M24, NYLON",2,2,,,,,.5555555355>5
20,2,,933171-29750, ,"SHIM SET, PIN 38",2,2,,,..,535555355235
21,2,,933171-29760, ,WASHER, 2,2, ,,,,,,,555555555
22,1,,172122-82301, ,"PIN ASSY, ARM™,2,2,,,,,:55535555355>5
22-1,1,,172122-82302, ,""PIN ASSY,
ARM",2,2,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,
22-2,1,,172164-81500, ,"PIN
38x106",1,1,,,,,R,,72168204,M21611,72168204 ,M21611,,,,,,,,,1
23,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,,,,555355555533133
24,1,,26013-120302, ,"BOLT W/WASHER
mizxso",2,2,,,,,W,,72170012,M21564,72170012 ,M21564, ,,,,,,
25,1,,22157-120000, ,""WASHER
12+,2,2,,,,,W,,72170012,M21564,72170012 ,M21564,,,,,,,
26,1,,172142-81620, ,0-RING,2,2, ,,,,,,,.55555555
27,1,,172164-81670, ,SPACER,2,2,,,,,W,,72170012,M21564,72170012 ,M21564,,,,,,,
28,1,,172142-99450, ,"PIN KIT, BUCKET",2,2,,,,:455535555335224
28-1,1,,172164-81950, ,"PIN KIT,
BUCKET",2,2,,,,,N,,72170012,M21564,72170012 ,M21564, ,,,,,,,,1
29,2,,172122-86261, ,"PIN, BUCKET",2,2,,,,,,,5555555555
29-1,2,,172164-81630, ,PIN,2,2,,,,,S,,72168202,M21564,72168202,M21564, , ,,,,,,, |
30,2,,22417-800500, ,"COTTER PIN 8.0X50",2,2,,,,,,,72170012,,72170012,,,,,,,,
30-1,2,,26116-100652, ,"'BOLT M10X 65
PLATED",2,2,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,,,1
31,2,,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,,,,55535555553333
32,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,,,555355523322335
33,2,,172142-99230, ,"SHIM
38x2.3",1,1,,,,,Z2,,72170012,M21564,72170012 ,M21564, ,,,,,,,,1
34,2,,172142-99330, ,"SHIM
38x3.2",1,1,,,,,Z2,,72170012,M21564,72170012 ,M21564, ,,,,,,,,1
35,1,,26716-100002, ,""NUT
Mi0",4.4,,,,,W,,72168202,M21564,72168202,M21564, ,,,,,,,,1



36,2,,172164-81700, ,COLLAR,2,2,,,,,W,,72168202,M21564,72168202 ,M21564, ,,,,,,,,1



& Ny bUVY
BUCKET LINK

7._.

18
22 PREVIOUS

»
N
Pl 3
2o 1~

9 15



1,1,,172112-87860, ,"SHIM 40X1",2,2,,,,,,,5555555555
2,1,,172148-94102, ,"BLADE ASSY",1,1,,,,,.55555535323>5
2-1,1,,172148-94103, ,""BLADE
ASSY",1,1,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,
3,2,,172168-81270, ,""SEAL,,DUST 38X50X4",4,4,,,,5555255322332
4,1,,172142-94210, ,"PIN 38X135",2,2,,,,,,,555555555>5
5,1,,172142-94240, ,"'PIN 40X96(B)",2,2,,,5355535325332233
5-1,1,,172142-94241, ,"PIN
40Xx106",2,2,,,,,S,,72170012,M21564,72170012 ,M21564, ,,,,,,
6,1,,172124-94310, ,"PLATE, LOCK",2,2,,,,,,,,:5555555>
7,1,,22417-800560, ,"COTTER PIN 8.0X
56",2,2,,,,,Z2,,72170012,M21564,72170012 ,M21564,,,,,,,
8,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,,,,5355553552335>5
9,1,,24761-040000, ,"NIPPLE B,GREASE",2,2,,,,,:5553555355>5
10,1, ,26013-100252, ,""BOLT W/WASHER M10X25",4,4,,,,55555555233133
11,1,,933171-29750, ,""SHIM SET, PIN 38",2,2,,,,:555535535533>5
14,1,,172164-81670, ,SPACER,2,2,,,,,W,,72170012,M21564,72170012 ,M21564, ,,,,,,
15,1,,26013-120302, ,"'BOLT W/WASHER
mizxso",2,2,,,,,W,,72170012,M21564,72170012 ,M21564,,,,,,,
16,1, ,22157-120000, ,""WASHER

12»,2,2,,,,.W,,72170012 ,M21564,72170012 ,M21564, ,,,,,,



Fig. 6387LAlI/)I-E—

K

(57

PREV10US
®ns8aN
VIEWED FROM(A)
2-1
b 2F7
NEW PREV10US




Y00S3251,"Construction equipment",Excavator,B
[Info]

PcNo=Y00S3251
PcName=B37-2(EP)(B4771)
JpnUse=0

JpnSecl=

JpnSec2=

JpnSec3=

JpnPreface=0

EngUse=1
EngSecl1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B

EngPreface=1



0,Y00S3251
1,001, ,"VERTICAL B37-2(EP)"

2,1, ,LABEL(CABIN),""B37-2 C(R)EP","B37-2 P(R)EP",,

2,2, ,LABEL(CANOPY),""B37-2 C(R)EP","B37-2 P(R)EP",,

2,3, ,MUFFLER,"B37-2 C(R)EP","B37-2 P(R)EP",,

2,4,,"AIR CLEANER","B37-2 C(R)EP","B37-2 P(R)EP",,

2,5, ,ACCELERATOR, "B37-2 C(R)EP","B37-2 P(R)EP",,

2,6, ,"ENGINE MOUNT',"B37-2 C(R)EP","B37-2 P(R)EP",,

2,7,."RADIATOR & MOUNT","B37-2 C(R)EP","B37-2 P(R)EP",,

2,8,,"FUEL TANK & FUEL LINE","B37-2 C(R)EP","B37-2 P(R)EP",,

2,9, .BATTERY,""B37-2 C(R)EP","B37-2 P(R)EP",,

2,10, ,"ELECTRIC PART(CABIN,CANOPY)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,11, ,"ELECTRIC PART(CABIN SPEC.)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,12, ,"WORK LAMP","B37-2 C(R)EP',"B37-2 P(R)EP",,

2,13, ,"HEATER & DEFROSTER","B37-2 C(R)EP","B37-2 P(R)EP",,

2,14, ,"ROLLER & ADJUST","B37-2 C(R)EP","B37-2 P(R)EP",,

2,15, ,CRAWLER,"B37-2 C(R)EP","B37-2 P(R)EP",,

2,16, ,"CONTROL EQUIPMENT(LEVER&STAND)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,17, ,"CONTROL EQUIPMENT(DRIVE)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,18, ,"CONTROL EQUIPMENT(SWING)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,19, ,"CONTROL EQUIPMENT(BLADE)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,20, ,"CONTROL EQUIP.(CUT OFF LEVER &","B37-2 C(R)EP","B37-2 P(R)EP",,
2,21, ,"CONTROL EQUIP.(P.T.O. CONTROL)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,22, ,"FRAME & TURNING BEARING',"B37-2 C(R)EP","B37-2 P(R)EP",,

2,23, ,"FRAME COVER","B37-2 C(R)EP","B37-2 P(R)EP",,

2,24, ,"STEP & INSTRUMENT PANEL","B37-2 C(R)EP","B37-2 P(R)EP",,

2,25, ,"SEAT MOUNT","B37-2 C(R)EP","B37-2 P(R)EP",,

2,26, ,BONNET,""B37-2 C(R)EP","B37-2 P(R)EP",,

2,27, ,"CABIN(BODY & FITTING)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,28, ,"CABIN(GLASS & SASH)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,29, ,"CABIN DOOR","B37-2 C(R)EP","B37-2 P(R)EP",,

2,30, ,CANOPY,""B37-2 C(R)EP","B37-2 P(R)EP",,

2,31,,"HYD.OIL PUMP & JOINT","B37-2 C(R)EP","B37-2 P(R)EP",,

2,32, ,"BOOM CYLINDER","B37-2 C(R)EP","B37-2 P(R)EP",,

2,33, ,"ARM CYLINDER","B37-2 C(R)EP","B37-2 P(R)EP",,

2,34, ,"BUCKET CYLINDER","B37-2 C(R)EP","B37-2 P(R)EP",,

2,35, ,"SWING CYLINDER","B37-2 C(R)EP","B37-2 P(R)EP",,

2,36, ,"BLADE CYLINDER","B37-2 C(R)EP","B37-2 P(R)EP",,

2,37, ,"DRIVING MOTOR","B37-2 C(R)EP","B37-2 P(R)EP",,

2,38, ,"TURNING MOTOR","B37-2 C(R)EP","B37-2 P(R)EP",,

2,39, ,"SWIVEL JOINT","B37-2 C(R)EP","B37-2 P(R)EP",,

2,40, ,"CONTROL VALVE(P PORT&V.STAND)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,41, ,"CONTROL V(DRIVE & P.T.0.)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,42, ,"CONTROL V(ARM & SWING)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,43, ,"CONTROL V(BOOM & BUCKET)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,44, ,"CONTROL V(TURNING & BLADE)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,45, ,"REMOTE CONTROL VALVE(L)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,46, ,"REMOTE CONTROL VALVE(R)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,47, ,"LOW-HIGH VALVE","B37-2 C(R)EP","B37-2 P(R)EP",,

2,48,,"P.T.0. VALVE","B37-2 C(R)EP","B37-2 P(R)EP",,

2,49, ,"HYD.OIL TANK","B37-2 C(R)EP","B37-2 P(R)EP",,

2,50, ,"HYD.OIL PIPING(TANK-PUMP-VALVE","B37-2 C(R)EP","B37-2 P(R)EP",,
2,51, ,"HYD.OIL PIPING(VALVE-MOTOR,B0O","B37-2 C(R)EP","B37-2 P(R)EP",,
2,52, ,"HYD.OIL PIPING(VALVE-SWIVEL,SW'","B37-2 C(R)EP","B37-2 P(R)EP",,
2,53, ,"HYD.OIL PIPING(RETURN)","B37-2 C(R)EP","B37-2 P(R)EP",,

2,54, ,"P_T.0. HYD.OIL PIPING(FRAME)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,55, ,"HYD.OIL PIPING(TRACK FRAME)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,56, ,"HYD.OIL PIPING(BOOM)","B37-2 C(R)EP","B37-2 P(R)EP",,
2,57,,"HYD.OIL PIPING(P.T.O. VALVE,BO","B37-2 C(R)EP","B37-2 P(R)EP",,
2,58, ,"CONTROL PIPING(PUMP-LOW-HIGH V'*,""B37-2 C(R)EP","B37-2 P(R)EP",,
2,59, ,"CONTROL PIPING","B37-2 C(R)EP","B37-2 P(R)EP",,

2,60, ,GREASING,"B37-2 C(R)EP","B37-2 P(R)EP",,

2,61, ,"BOOM & BOOM BRACKET","B37-2 C(R)EP","B37-2 P(R)EP",,



2,62,,"ARM & BUCKET LINK","B37-2 C(R)EP","B37-2 P(R)EP",,
2,63, ,BLADE,"B37-2 C(R)EP","B37-2 P(R)EP",,



	preface.pdf
	PREFACE
	PICTURESQUE INDX(1) MAIN PARTS
	PICTURESQUE INDX(2) HYDRAULIC SECTION
	PAINTED COLOR LIST
	PAINT PART No,
	PICTURESQUE INDX(3) FIGURE 01-12
	PICTURESQUE INDX(3) FIGURE 13-24
	PICTURESQUE INDX(3) FIGURE 25-36
	PICTURESQUE INDX(3) FIGURE 37-48
	PICTURESQUE INDX(3) FIGURE 49-54
	WIRING DIAGRAM


